gsnorkel
ABGOJ

|F.!>|"gus

REPAIR PARTS

MANUAL

Manufactured 02-01 and after Part Number 0181971
April 2016

Models AB60J/AB60JRT
Replaces 0181971 March 2014




GENERAL INFORMATION

GENERAL INFORMATION, ABOOJ ... . I-1
REPAIR PARTS
CHASSIS SUB ASSEMBLY 4X4 AB60J ... . 2-1
CHASSIS SUB ASSEMBLY 4X2 AB60J ... . 2-2
STEERING INSTALLATION TWO WHEEL DRIVE ... .. .. . .. . . ..., 2-3
STEERING INSTALLATION 4 WHEEL DRIVE ... . ... 2-4
REAR DRIVE INSTALLATION 2-5
BRAKE UNIT 2-6
GEAR HUB (OMNI) .o 2-7
TIRES AND WHEEL ASSEMBLIES 4X2 . 2-8
TIRES AND WHEEL ASSEMBLIES 4X4 .. . 2-9
CHASSIS AND TURNTABLE INSTALLATION ... .. 2-10
TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J ... .. ... . 2-11
TURNTABLE ASSEMBLY CUMMINGS 4X4 2-12
TURNTABLE ASSEMBLY GM AB6OJRT ... . . 2-13
TURNTABLE ASSEMBLY GM T3 4X4 AB60J ... ... . 2-14
TURNTABLE ASSEMBLY GM LPS ONLY ABOGOJRT ... ... ... .. ... .. .. ... . . .. ... .. ... 2-15
TURNTABLE ASSEMBLY KUBOTA AB60J ... .. 2-16
TURNTABLE ASSEMBLY KUBOTA T4F AB60J ... ... . 2-17
TURNTABLE ASSEMBLY KUBOTA T4F ABO60J ... ... .. 2-18
TURNTABLE ASSEMBLY KUBOTA T4F ABO60J ... ... . 2-19
TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER ... .. 2-20
TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J ............... 2-21
LIFT SWING COUNTERWEIGHT INSTALLATION4X2 ... .. ... . i, 2-22
LIFT SWING COUNTERWEIGHT INSTALLATION 4X4 . .. . . .. . .. . ... 2-23
SWING DRIVE ASSEMBLY MARCH 2006 AND BEFORE ....................................... 2-24
SWING DRIVE ASSEMBLY APRIL 2006 AND AFTER ...... ... ... ... ... ... ... ... . ... 2-25
SWING DRIVE PERFECTION ... 2-26
HYDRAULIC OIL RESERVOIR INSTALLATION ... ... 2-27
HYDRAULIC OIL RESERIVIOR ASSEMBLY . ... 2-28
FUEL TANK INSTALLATION o 2-29
ENGINE SUB-ASSEMBLY CUMMINS 4B ... . 2-30
ENGINE INSTALLATION CUMMINS 4B ... .. 2-31
EXHAUST INSTALLATION CUMMINS 4B ... 2-32
ENGINE INSTALLATION CUMMUNS 3.3 AB60J .. ... ... 2-33
ENGINE ASSEMBLY CUMMINS 3.3 2-34
EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3 ... ... ... ... ... ............. 2-35
RADIATOR ASSEMBLY CUMMINS 3.3 . 2-36
ENGINE SUB-ASSEMBLY FORD 425 LRG ... ... . . 2-37
ENGINE AND RADIATOR INSTALLATION FORD 425 LRG ... .. ... ... .. ... . ... ... ....... 2-38
EXHAUST AND AIR CLEANER INSTALLATION FORD 425LRG ............................... 2-39
ENGINE ASSEMBLY GM 2.4L T3 ABO0J ... .. o 2-40



FUEL PUMP ASSEMBLY GM 2.4 T3 2-43
ENGINE SUB-ASSEMBLY GM 3.0L T3 AB60J ... .. .. . 2-44
ENGINE AND RADIATOR INSTALLATION GM 3.0LT3 AB60J .......... .. .. ................. 2-45
EXHAUST AIR CLEANER GM T3 INSTALLATION ... ... . 2-46
EXHAUST AND AIR CLEANER INSTALLATIONGM3.0L ... .. ... ... .. ... ............. 2-47
FUEL SYSTEM STANDARD DUAL FUEL GM T3 AB60J ... ... ... ... ... ... ... ... .. ... ........ 2-48
FUEL SYSTEM GAS ONLY GM T3 ABO0J .. ... 2-49
FUEL SYSTEM LIQUID PROPANE ONLY GM T3 AB60 ...... ... ... ... . i, 2-50
ENGINE SUB-ASSEMBLY KUBOTA V2403 T3 ... . 2-51
V2403-CR TIER 4B KUBOTA ENGINE REPLACEMENT PARTS ... ... ... ... ... ................ 2-52
RADIATOR FOR KUBOTA T4F ENGINE .. .. 2-53
ENGINE ASSEMBLY KUBOTA WG2503 DUAL FUELJANUARY 2018 AND BEFORE ... ... .. 2-54
ENGINE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBRUARY 2018 AND AFTER .......... 2-55
ENGINE WITH RADIATOR KUBOTA DUAL FUEL WG2503 REPLACEMENT PARTS .......... 2-56
WG2503 KUBOTA DUAL FUEL ENGINE WITH RADIATOR REPLACEMENT PARTS ... ... .. 2-57
EXHAUST AND AIR CLEANER INSTALLATION KUBOTA DUAL FUEL ...................... 2-58
EXHAUST AIR CLEANER INSTALLATION KUBOTA 2403 T3 ....... ... ... .. ................ 2-59
PUMP SUB-ASSEMBLY KUBOTA ... . 2-60
ENGINE ASSEMBLY KUBOTA V2403 CR T4F .. ... 2-61
ENGINE KUBOTA V2403 CR T4F REPLACEMENT PARTS ... ... ... ... ... ... .. .......... 2-62
FUEL SYSTEM ASSEMBLY KUBOTA V2403T4F ... . .. . . 2-63
EXHAUST AND AIR CLEANER INSTALLATION KUBOTA 2403 CRT4F ...................... 2-64
DIESEL OXIDATION CATALYST MUFFLER KUBOTA V2403 CRT4F ......................... 2-65
V2403-M-T-E3B-KEA-2F KUBOTA ENGINE WITH RADIATOR REPLACEMENT PARTS ....... 2-66
EXHAUST AND AIR CLEANER KUBOTA T4F INSTALLATION JANUARY 2020 AND AFTER .2-67
COOLING SYSTEM KUBOTA V2403 CR T1 SEPTEMBER 2017 AND AFTER ................... 2-68
COOLING SYSTEM KUBOTA V2403 TAF .. . 2-69
AIR CLEANER REPLACEMENT PARTS .. o 2-70
AIR CLEANER ASSEMBLY CUMMINS 3.3 AND KUBOTA DUAL FUEL ....................... 2-71
SUPERTRAPP MUFFLER ADAPTER . ... 2-72
COWLING INSTALLATION 2-73
COWLING INSTALLATION CUMMINS ENGINE ... .. 2-74
COWLING ASSEMBLY KUBOTA T4F ... 2-75
COWLING ASSEMBLY KUBOTA 2403 CRTA4F ... 2-76
RISER BOOM AND TURRET INSTALLATION ... ... 2-77
BASE BOOM 2-78
BOOM SUB-ASSEMBLY CE ABOOJRT ... .. 2-79
FLOATING TURRET 2-80
BOOM AND JIB SUB-ASSEMBLY WITH OVERLOAD ... ... ... ... ... ... ... ... ............ 2-81
HOSE CARRIER ASSEMBLY ABOOJ . ... . 2-82
HOSE CARRIER ASSEMBLY CE .. 2-83
ALUMINUM BOOM AND HOSE CARRIER ASSEMBLY ... ... .. ... ... .. ... 2-84
ALUMINUM BOOM AND HOSE CARRIER ASSEMBLY CE ... ... ... .. ... ... ... .......... 2-85



BOOM AND ALUMINUM JIB BOOM SUB-ASSEMLY ... ... ... . 2-88
BOOM AND ALUMMUM JIB ASSEMBLY CE ... . ... 2-89
JIB BOOM ALUMINUM ASSEMBLY NOVEMBER 2019 AND AFTER ........................... 2-90
JIB BOOM ASSEMBLY ALUMINUM ANSI CE JANUARY 2001 AND AFTER .................. 2-91
JIBBOOM ASSEMBLY ALUMINUM CE ... . 2-92
BOOMS MOUNTING ... e 2-93
BOOM INSTALLATION ABO0J ... e 2-94
JIBLIFT CYLINDER SUB ASSEMBLY ... 2-95
PLATFORM FRAME MOUNT ASSEMBLY NOVEMBER 2019 AND AFTER ..................... 2-96
PLATFORM FRAME MOUNT ASSEMBLY CSA .. 2-97
PLATFORM ROTATOR ASSEMBLY JANUARY 2001 AND AFTER ............................. 2-98
PLATFORM ROTATOR ASSEMBLY WITH OVERLOAD ... ... ... ... ... .. ... ... ... .......... 2-99
PLATFORM ASSEMBLY STEEL MARCH 2009 AND AFTER ....... ... .. .................... 2-100
PLATFORM ASSEMBLY WITH SNORKEL GUARD ... ... ... . .. ... ., 2-101
36X96 STEEL PLATFORM WITH SWING GATE AND BUMP RAIL MAY 2013 AND AFTER . 2-102
PLATFORM 8 FOOT ALUMINUM INSTALLATION WITH SWING GATE .................... 2-103

PLATFORM 5 FOOT ALUMMUM WITH SWING GATE AND 500 POUND CAPACITY NO HALO 2-
104

PLATFORM 5 FOOT ALUMMUM WITH SWING GATE AND SNORKEL GUARD 500 POUND

CAP A T Y 2-105
PLATFORM STANDARD ASSEMBLY WITH SNORKEL GUARD ............................. 2-106
PLATFORM ASSEMBLY 8 FOOT STEEL TRI ENTRY AND SNORKEL GUARD ............... 2-107
SNORKEL GUARD ASSEMBLY ... 2-108
SNORKEL GUARD LEGACY KIT AND WIRING ... ... . . 2-109
DECALS AND PLACARDS CUMMINS 4X4 2-110
DECALS AND PLACARDS CUMMINS 4X2 .. 2-111
DECALS AND PLACARDS GM 4X4 2-112
DECALS AND PLACARDS GM 4X 2 2-113
DECALS AND PLACARDS KUBOTA 4X4 2-114
PLACARDS AND DECALS INSTALLATION AB60KU T4F CSA ... ... .. ... ... .. ..., 2-115
DECALS AND PLACARDS INSTALLATION ... . 2-116
DECALS AND PLACARDS INSTALLATION ... . 2-117
DECALS AND PLACARDS KUBOTA T4F ... 2-118
DECALS AND PLACARDS PLATFORM ... . . 2-119
DECALS AND PLACARDS KUBOTA DUAL FUEL 4X4 .. ... ... .. ... . .. . . . ... 2-120
DECALS AND PLACARDS KUBOTA SIRIES PARALLEL 4X4 .. ... ... ... ... ................. 2-121
DECALS AND PLACARDS KUBOTA DUAL FUEL 4X4 ... .. ... . . .. 2-122
DECALS AND PLACARDS COMMON CE ... . 2-123
DECALS AND PLACARDS PLATFORM CE . ... . 2-124
DECALS AND PLACARDS KUBOTA 4X4 CE ... .. 2-125
LANGUAGE KIT SPANISH . 2-126
FRENCH LANGUAGE KIT ABO0J . ... . 2-127
DECALS AND PLACARDS INSTALLATION WHITE BOOMS ... ... ... .................... 2-128



HYDRAULICS

CHASSIS HYDRAULICS 2 WHEEL DRIVE INSTALLATION ....... .. .. ... .................. 3-1
CHASSIS HYDRAULIC ABO60J ... e 3-2
CHASSIS HYDRAULIC 4 WHEEL DRIVE BEFORE DECEMBER 2003 AND BEFORE .......... .. 3-3
CHASSIS HYDRAULIC 4 WHEEL DRIVE INSTALLATION ... ... ... ... ... . ... ............ 3-4
DRIVE MOTION CONTROL VALVE . 3-5
FRONT TRANSMISSION VALVE ASSEMBLY ... . 3-6
REAR TRANSMISSION VALVE SUB ASSEMBLY ... .. .. 3-7
TRANSMISSION VALVE PACKAGE . ... . 3-8
FLOW DIVIDER MOTION CONTROL VALVE ASSEMBLY ... ... ... .. ... ... ... . ... ......... 3-9
FLOW DIVIDER COMBINER VALVE 2 WHEEL DRIVE ... ... .. ... ... .. ... ................... 3-10
FLOW DIVIDER FOUR WHEEL DRIVE .. . 3-11
LEFT HAND STEER VALVE ASSEMBLY ... 3-12
RIGHT HAND STEER VALVE SUB ASSEMBLY ... ... ... 3-13
TURNTABLE HYDRAULIC EQUIPMENT 2 WHEEL DRIVE INSTALLATION JULY 2006 AND
BEFORE 3-14
TURNTABLE HYDRAULIC EQUIPMENT 2 WHEEL DRIVE INSTALLATION MARCH 2007 AND
BEF O RE 3-15
TURNTABLE HYDRAULIC EQUIPMENT 4 WHEEL DRIVE INSTALLATION APRIL 2000 AND
BEFORE 3-16
TURNTABLE HYDRAULIC EQUIPMENT 4 WHEEL DRIVE INSTALLATION MARCH 2015 AND
BEF O RE 3-17
TURNTABLE HYDRAULICS 4 WHEEL DRIVE INSTALLATION ................................ 3-18
TURNTABLE HYDRAULIC EQUIPMENT FULID TECH4X2 ... ... ... ... .. ... .. ... ... ... ...... 3-19
CENTERPOST SUB-ASSEMBLY 2 WHEEL DRIVE ... ... . . 3-20
CENTERPOST SUB ASSEMBLY 4 WHEEL DRIVE ... ... . .. .. . 3-21
SWING DRIVE AUBURN 3-22
SWING DRIVE PERFECTION ... 3-23
SWING MOTION CONTROL VALVE REPLACEMENT PARTS ... ... . ... ... ... ............... 3-24
MOTION CONTROL VALVE SWING FLUID TECH ... ... ... ... ... .. . ... ... . ... .. ... .. ....... 3-25
RETURN OIL FILTER SUB ASSEMBLY ... . 3-26
RETURN OIL FILTER SUB ASSEMBLY ... . 3-27
ACCUMULATOR SUB ASSEMBLY 300 PSI CHARGED TURNTABLE .......................... 3-28
ACCUMULATOR SUB-ASSEMBLY 300 PSI CHARGED CHASSIS ... ... ........................ 3-29
EMERGENCY POWER UNIT ASSEMBLY ... . 3-30
EMERGENCY POWER UNIT REPLACEMENT PARTS ... ... . ... . ... .. . ... ... 3-31
PUMP SUB ASSEMBLY AB60J SEPTEMBER 2019 AND AFTER ................................ 3-32
PUMP SUB ASSEMBLY JUNE 2018 AND BEFORE ... ... .. . .. . . 3-33
PUMP KUBOTA SUB ASSEMBLY JULY 2018 AND AFTER ..................................... 3-34
PUMP KUBOTA SUB ASSEMBLY SEPTEMBER 2019 AND AFTER ............................. 3-35
PUMP SUB ASSEMBLY AB60J AB60JRT SEPTEMBER 2019 AND AFTER ...................... 3-36
PISTON PUMP HENGLI SEPTEMBER 2019 AND AFTER ... ... ... ... ... .. ... . ... ............ 3-37
CONTROL VALVE ASSEMBLY WECO ... ... 3-38
CONTROL VALVE WECO REXROTH REPLACEMENT PARTS ... ... ... ... .. ................ 3-39



VICKERS PACKAGE VALVE REPLACEMENT PARTS ... ... ... . ... . .. . ... ... ... ... 3-41

FLUID TECH NON PROPORTIONAL CONTROL VALVE ASSEMBLY OCTOBER 2007 AND AFTER
3-42

FLUID TECH NON PROPORATIONAL CONTROL VALVE ASSEMBLYCE ..................... 3-43
FLUID TECH NON PROPORTIONAL CONTROL VALVE REPLACEMENT PARTS .............. 3-44
APPITECH PROPORTIONAL CONTROL VALVE SUB ASSEMBLY ............................. 3-45
APPETICH PORPORTIONAL CONTROL VALVE REPLACEMENT PARTS FEBRUARY 1994 AND
BEF O RE 3-46
DUAL RELIEF ANTI CAVITATION VALVE SUB ASSEMBLY .................................. 3-47
CENTERPOST SUB ASSEMBLY NOVEMBER 2017 AND AFTER ............................... 3-48
CHECK VALVE ASSEMBLY ... 3-49
CHECK VALVE SUB-ASSEMBLY ... 3-50
SHIFT SPEED VALVE SUB ASSEMBLY ... 3-51
SPEED SHIFT VALVE SUB ASSEMBLY AND REPLACEMENT PARTS ......................... 3-52
SENSE LINE DUMP VA LVE 3-53
FLOAT VALVE 3-54
STEER CYLINDER ROSENBOOM ... 3-55
STEER CYLINDER HENGLI ... 3-56
RISER BOOM LIFT CYLINDER SUB ASSEMBLY ROSENBOOM APRIL 2020 AND AFTER ..... 3-57
RISER BOOM LIFT CYLINDER PRINCE APRIL 2000 AND BEFORE ............................ 3-58
RISER BOOM LIFT CYLINDER HENGLI ... .. . 3-59
RISER BOOM LIFT CYLINDER ROSENBOOM .. ... . 3-60
MAIN BOOM LIFT CYLINDER SUB ASSEMBLY HENGLI FEBURARY 2020 AND AFTER ..... 3-61
MAIN BOOM LIFT CYLINDER HENGLI ... ... . 3-62
MAIN BOOM LIFT CYLINDER ROSENBOOM .. ... . . 3-63
MASTER LEVEL CYLINDER SUB ASSEMBLY ... .. 3-64
MASTER LEVELING CYLINDER HENGLI ... ... . ., 3-65
MASTER LEVEL CYLINDER GBI ... 3-66
MASTER LEVEL CYLINDER PRINCE . ... 3-67
MASTER LEVEL CYLINDER TEXAS . 3-68
EXTENSION CYLINDER SUB ASSEMBLY HENGLI FEBURARY 2020 AND AFTER ............ 3-69
EXTENSION CYLINDER HENGLI ... . e 3-70
EXTENSION CYLINDER ROSENBOOM .. ... . 3-71
JIBBOOM LIFT CYLINDER HENGLI ... . 3-72
JIB BOOM LIFT CYLINDER ROSENBOOM .. ... 3-73
SLAVE LEVEL CYLINDER GREAT BEND INDUSTRIES ... ... ... ... ... ... .. ... ... ........... 3-74
SLAVE LEVEL CYLINDER ROSENBOOM AUGUST 2000 AND AFTER ........................ 3-75
SLAVE LEVEL CYLINDER HENGLI ... . . 3-76
SLAVE LEVEL CYLINDER PRINCE APRIL 2000 AND BEFORE ... .. .......................... 3-77
PLATFORM ROTATOR HELEC . ... 3-78
PLATFORM ROTATOR DUAL CROSSOVER RELIEF VALVE ... .. ... ... ... ... ... ... ....... 3-79
ELECTRICAL
TURNTABLE ELECTRICAL CONTROL INSTALLATION DECEMBER 2005 AND BEFORE ... ... 4-1
TURNTABLE HARNESS ASSEMBLY FORD ... ... 4-2

TURNTABLE ELECTRICAL CONTROL CUMMINS INSTALLATION MARCH 2008 AND AFTER 4-3



TURNTABLE ELECTRICAL INSTALLATION GM T3 DUAL FUEL AB60J ........................ 4-5
TURNTABLE ELECTRICAL GM T3 AB60J LIQUID PROPANE ONLY ............................ 4-6
TURNTABLE ELECTRICAL CONTROL GM INSTALLATION ... ... ... ... .. ................ 4-7
TURNTABLE WIRE ASSEMBLY GM T3 ... 4-8
TURNTABLE WIRE ASSEMBLY GM T3 ... 4-9
TURNTABLE HARNESS BOOM SWITCH .. ... . 4-10
WIRING BOX CUMMINS 3.3 ASSEMBLY ... 4-11
WIRING BOX CUMMINS SUB ASSEMBLY APRIL 2004 AND BEFORE ......................... 4-12
WIRING BOX PANEL CUMMINS SUB ASSEMBLY SEPTEMBER 2003 AND AFTER ........... 4-13
DIODE RESISTOR WIRE ASSEMBLY ... .. 4-14
WIRING BOX PANEL ASSEMBLY CUMMINS 3.3 OCTOBER 2010 AND AFTER ............ ... 4-15
WIRING BOX FORD MAY 2003 AND BEFORE . ... ... ... ... . . . . .. 4-16
WIRING BOX PANEL FORD LRG 425 . e 4-17
WIRING BOX ASSEMBLY KUBOTA WITH OVERLOAD ... ... ... ... .. ... .. ... ... ........ 4-18
WIRING BOX KUBOTA ASSEMBLY ABOOJ .. ... .. . 4-19
WIRING BOX PANEL ASSEMBLY KUBOTA .. . 4-20
WIRING BOX ASSEMBLY KUBOTA JULY 2015 AND AFTER ... ... ... .. ................. 4-21
GROUND CONTROL BOX ASSEMBLY KUBOTA WITH OVERLOAD AS /CE TIER 4 FINAL MAY
2019 AND AFTER 4-22
GROUND CONTROL PANEL KUBOTA TIER 4 FINAL MAY 2019 AND AFTER ................. 4-23
WIRING BOX KUBOTA CE ASSEMBLY ... . 4-24
WIRING BOX ASSEMBLY GM ENGINE ... 4-25
WIRING BOX PANEL SUB-ASSEMBLY GM ... 4-26
WIRING BOX INTERNAL WIRE ASSEMBLY ... ... 4-27
LOWER CONTROL BOX ASSEMBLY KUBOTA T4F OCTOBER 2018 AND AFTER ............. 4-28

LOWER CONTROL PANEL ASSEMBLY KUBOTA T4F OCTOBER 2017 AND AFTER .......... 4-30
LOWER CONTROL PANEL WIRING ASSEMBLY KUBOTA T4F OCTOBER 2017 AND AFTER 4-31
LOWER CONTROL PANEL ASSEMBLY PG KUBOTA T4F ... ... ... ... .. . .. 4-32
LOWER CONTROL BOX KUBOTA WG2503 DUAL FUEL ASSEMBLY ........................ 4-33
LOWER CONTROL PANEL ASSEMBLY KUBOTA WG2503 DUAL FUEL ...................... 4-34
LOWER CONTROL BOX CE WIRING . ... . 4-35
CONTROL BOX MOUNT BRACKET ASSEMBLY .. ... .. 4-36
HARNESS GLOW PLUG TIMER AB60J ASSEMBLY ... ... ... ... . . ... 4-37
HARNESS EPS ASSEMBLY .. 4-38
ENGINE HARNESS ASSEMBLY CUMMINS T3 . . 4-39
ENGINE WIRING HARNESS FORD LRG 425 ... .. . 4-40
ENGINE HARNESS ASSEMBLY KUBOTA ... 4-41
ENGING HARNESS ASSEMBLY KUBOTA T4F ... .. 4-42
ENGINE HARNESS KUBOTA VG2503 DUAL FUEL ... ... .. ... ... .. ... ... .. . . . ... 4-43
ENGINE HARNESS ASSEMBLY GM T3 .. 4-44
HARNESS INTERFACE GM 2.4L TO 3.0L ENGINES ... ... .. ... . . . 4-45



ACTUATOR MODULE SUB ASSEMBLY .. .. 4-48
BOOM SWITCH SUB ASSEMBLY AB60J . ... .. 4-49
OVERLOAD MODULE HARNESS . 4-50
TUV BOOM SWITCH INSTALLATION ... 4-51
BOOM EXTEND SWITCH ASSEMBLY ... 4-52
BOOM EXTEND SWITCH ... 4-53
BOOM EXTEND SWITCH WIRE ASSEMBLY ... . .. 4-54
BOOM LIFT SWITCH ASSEMBLY . . 4-55
PLATFORM CONTROL BOX ASSEMBLY 2 WHEEL DRIVE .. ... ... ... ... ... ............... 4-56
PLATFORM CONTROL BOX FOUR WHEEL DRIVE SEPTEMBER 2007 AND AFTER ........... 4-57
PLATFORM CONTROL BOX ASSEMBLY 4 WHEEL DRIVE OCTOBER 2010 AND AFTER ..... 4-58
PLATFORM CONTROL BOX ASSEMBLY KUBOTA NOVEMBER 2014 AND AFTER ......... 4-59
PLATFORM CONTROL BOX ASSEMBLY KUBOTA T4F FEBRAURY 2018 AND AFTER ....... 4-60
PLATFORM CONTROL BOX ASSEMBLY KUBOTA APRIL 2016 AND AFTER ................ 4-61
PLATFORM CONTROL BOX ASSEMBLY KUBOTA CE OCTOBER 2016 AND AFTER ......... 4-62
PLATFORM CONTROL BOX ASSEMBLY KUBOTA WITH OVERLOAD SPANISH ............. 4-63
PLATFORM CONTROL BOX KUBODA T4F WITH OVERLOAD MAY 2019 AND AFTER ....... 4-64
PLATFORM CONTROL BOX INSTALLATION CUMMINS 4X2 ALUMINUMIIB ................ 4-65
PLATFORM CONTROL BOX INSTALLATION CUMMINS AND CE4X4 ........................ 4-66
PLATFORM CONTROL BOX INSTALLATION GM T34X4 T3 ... ... ... .. .. .. ... .. 4-67
PLATFORM BOX WG2503 DUAL FUEL ASSEMBLY ... ... .. ... . . .. 4-68
PLATFORM CONTROL BOX ASSEMBLY CE 4X4 ... . . . 4-69
PLATFORM FOOT SWITCH ASSEMBLY . ... 4-70
GFCI 110 VOLT OUTLET INSTALLATION . ... . 4-71
CONTROLLER DRIVE STEER UNIVERSAL ... 4-72
CONTROLLER LIFT SWING ... 4-73
OPTIONS
TOW PACK AGE 5-1
NON MARKING FOAM FILLED TIRES 4X4 . 5-2
FLOTATION TIRES 4X4 5-3
COLD WEATHER PACKAGE CUMMINS 3.3 . 5-4
EXTREME COLD WEATHER PACKAGE CUMMINS ... . . . 5-5
COLD START ETHER WITH EXTRA BATTERY CUMMINS ... ... ... ... .. ... ... 5-6
COLD WEATHER PACKAGE KUBOTA ABO60J ... ... . 5-7
EXTREME COLD WEATHER PACKAGE KUBOTA .. ... . .. 5-8
COLD WEATHER PACKAGE GM .. 5-9
EXTREME COLD WEATHER PACKAGE GM ... ... .. 5-10
COLD WEATHER HYDRAULIC OIL .. ... e 5-11
EXTREME ENVIROMENT PACKAGE ... . 5-12
OIL BIODEGRADEABLE ... 5-13
EXIDE BAT TR Y o 5-14
ISOLATION VALVE INSTALLATION ... 5-15



AMBER DUAL BEACON DRIVE . 5-17

RED BEACON DUAL .. e 5-18
RED AMBER DUAL BEACON . 5-19
DRIVING LIGHT 4 FLOODS . e 5-20
LIGHT PACKAGE FOR LPS ONLY ... 5-21
DRIVING LIGHTS 2 FRONT 2 REAR ... 5-22
DRIVING LIGHTS 4 HALOGEN ... 5-23
HALOGEN DRIVING LIGHTS WITH RED REAR LIGHTS MAY 2013 AND AFTER .............. 5-24
WARNING LIGHT 5° SLOPE INDICATOR ... .. 5-25
WATERLINE TO PLATFORM . 5-26
AIRLINE TO PLATFORM .. 5-27
LIQUID PROPANE FUEL ONLY FORD LRG 423 ... . 5-28
LIQUID PROPANE ONLY LRG 425 FORD ENGINE ... ... ... ... ... ... . . ... ... 5-29
EXTRA LIQUID PROPANE TANK ... 5-30
EXTRA LIQUID PROPANE TANK BRACKET (NO TANK) ... ... ... ... ... .. ... ... 5-31
LIQUID PROPANE SYSTEM INSTALLATION GM ENGINE T3F .. ... ... ... ... .. ............. 5-32
LIQUID PROPANE SYSTEM EXHAUST AND AIR CLEANER INSTALLATION GM T3 WITH LPS
RATING 5-33
LIQUID PROPANE SYSTEM ONLY GM ENGINE WITH LPS RATING .......................... 5-34
LIQUID PROPANE FUEL EMPTY INDICATOR LIGHT ... ... ... ... ... .. . ... ... ... ........... 5-35
OIL PRESSURE GAUGE CUMMINS 5-36
FABCO GENERATOR 120V INSTALLATION AB60 NOVEMBER 2019 AND AFTER ............ 5-37
BELT GENERATOR 2.4KW KUBOTA V2403 OR WG2503 MAY 2019 AND AFTER ............ 5-38
BELT GENERATOR 2.4KW KUBOTA V2403 OR WG2503 APRIL 2019 AND BEFORE ........ .. 5-39
115V AC 2000 WATT HYDRAULIC GENERATOR SUB ASSEMBLY ............................ 5-40
AC GENERATOR HYDRAULIC 110V POWER CABLE AB60J . ... ... ... ... .................. 5-41
AC GENERATOR VALVE 5-42
115V AC 2000 WATT HYDRAULIC GENERATOR INSTALLATION MARCH 2012 AND AFTER 5-43
CABLE 110 POWER ALUMMUM PLATFORM ... .. . 5-44
HYDRAULIC AC GENERATOR SUB ASSEMBLY 220V ACS50HZ ............................... 5-45
220V AC 50HZ HYDRAULIC GENERATOR INSTALLATION ... ... ... ... ... ... ... ... ..... 5-46
SANDBL A ST KT 5-47
BOOM WP R . 5-48
39X96 STEEL PLATFORM TRI ENTRY 500# ... ... . . 5-49
39X96 STEEL PLATFORM 500# TRI ENTRY SNORKEL GUARD ................................ 5-50
39X96 STEEL PLATFORM 500# TRI ENTRY SNORKEL GUARDCE ............................ 5-51
36X96 STEEL PLATFORM WITH SWING GATE AND BUMP RAIL MAY 2013 AND AFTER .. 5-52
36X96 PLATFORM WITH BUMP GUARD PADDING AND SNORKEL GUARD .................. 5-53
36 X 96 PLATFORM STEEL ASSEMBLY DUAL HANDRAILS WITHPAD ....................... 5-54
EIGHT FOOT STEEL PLATFORM WITH SWING GATE AND BUMP GUARD AND SNORKEL
GUARD 5-55
39X96 STEEL PLATFORM TRI ENTRY 5004 ... . . .. . 5-56
EIGHT FOOT STEEL PLATFORM SWING GATE AND BUMP GUARD WITH PADDING ........ 5-57

FIVE FOOT STEEL PLATFORM WITH SWING GATE AND BUMP GUARD WITH PADING .... 5-58
FIVE FOOT STEEL PLATFORM WITH SWING GATE BUMP GUARD NO PADDING ........... 5-59



EIGHT FOOT ALUMUMMUM PLATFORM WITH GRAVITY GATE AND BUMP GUARD WITH

PADDING 450# CAPACITY . 5-60
PLATFORM WORK LIGHTS GLOBAL PLATFORM INSTALLATION ........................... 5-61
PLATFORM BUMP GUARD MAY 2013 AND AFTER ... ... . . . 5-62
SWING GATE SIDE MIDRAIL ALUMINUM PLATFORM OCTOBER 2007 AND AFTER ......... 5-63
AIRCRAFT PACKAGE . 5-64
PROXIMITY SENSING SY STEM . 5-65
FALL ANCHORAGE 36X96 INSTALLATION ... ... .. 5-66
LANYARD MOUNT 5-67
SAFETY BELT ANCHOR .. 5-68
PERSONAL FALL ARREST ANCHORAGE ... ... . 5-69
GRAVITY GATE SIDE ENTRY STEEL PLATFORM ... ... .. . .. i, 5-70
GLAZIER PACKAGE PLATFORM WITH 1.7 INCH TOE BOARD INSTALLATION .............. 5-71
GLAZIER PACKAGE WORLD PLATFORM WITH 2 INCH TOE BOARD INSTALLATION ....... 5-72
PLATFORM WORKING LIGHTS 2 FLOOD .. ... . 5-73
WORKLIGHT 2 HALOGEN INSTALLATION ... 5-74
PLATFORM BOX COURTESY LIGHT INSTALLATION ... ... .. ... ... .. ... .. ... ... .. . ... ...... 5-75
ALL MOTION ALARM 5-76
MOTION ALARM DRIVE ONLY . 5-77
GFCI 110 POWER TO PLATFORM INSTLLATION ... ... . . . . . 5-78
UPPER CONTROL BOX COVER ... . e 5-79
PLATFORM CONTROL COVER VINYL .. 5-80
OPERATORS HORN SEPTEMBER 2010 AND AFTER ... ... ... ... .. ... ... ... ... ... ... ... ....... 5-81
CSA CERTIFICATION ABO0J ... 5-82
CRANE LIFTING WEIGHT . 5-83
35 MPH WIND RATING ... 5-84
GROUNDING LOOP e 5-85

36 X 96 PLATFORM ASSEMBLY WITH BUMP GUARD AND PADDING MARCH 2009 AND AFTER
5-86

36 X 96 PLATFORM ASSEMBLY BUMPGUARD WITH PADDING MARCH 2009 AND AFTER ..5-87
GLOBAL PLATFORM STANDARD ASSEMBLY WITH SNORKEL GUARD APRIL 2016 ABD AFTER

..................................................................................................... 5-88
MAINTENANCE

MAINTENANCE, ABO0J .. 6-1
SCHEMATICS

AB60J ELECTRICAL SCHEMATIC AI18058A GM 24L TIER3 ... ... .. ... ... ... ... .............. 7-1

AB60J ELECTRICAL SCHEMATIC A18058B GM 2.4L TIER 3 REVISED RHEOSTAT WIRING ... 7-2

AB60J ELECTRICAL SCHEMATIC A18058C GM 2.4L TIER 3 UPDATED WRING ADD FM STAMP ..
7-3

AB60J ELECTRICAL SCHEMATIC A18051A CUMMINS 3.3 REPLACED CUMMINS 3.9 (NO
LONGER AVAILABLE) ... 7-4

AB60J ELECTRICAL SCHEMATIC CE CUMMINS A18053A ADDED LOAD SENSE ............. 7-5

AB60J ELECTRICAL SCHEMATIC A18059A CUMMINS TIER 3 ADDED GLOW PLUG TIMER
ASSEMBLY AND RELATED WIRING . ... 7-6



AB60J ELECTRICAL SCHEMATIC A18055A GM 4X4 UPDATED ENGINE HARNESS FOR 1.6
ENGINE 7-7

AB60J ELECTRICAL SCHEMATIC A18055B GM TIER 3 4X2 RELEASE OF THE TIER 3 ENGINE . 7-
8

AB60J ELECTRICAL SCHEMATIC GM 4X4 A18056A UPDATED WIRING FOR GM 1.6L ENGINE
7-9

AB60J ELECTRICAL SCHEMATIC A18056B GM 4X4 1.6L ADDED FUEL PUMP RELAY ....... 7-10
AB60J ELECTRICAL SCHEMATIC A18056C GM 4X4 ADDED AUX RELAY .................... 7-11
AB60J ELECTRICAL SCHEMATIC A18057A GM4X2 TIER3 ... . ... ... ... ... .............. 7-12
AB60J ELECTRICAL SCHEMATIC A18057B GM 4X2 TIER 3 REVISED RHEOSTAT WIRING .. 7-13
AB60J ELECTRICAL SCHEMATIC KUBOTA CE AI8066A ... ... ... . . .. 7-14
AB60J ELECTRICAL SCHEMATIC KUBOTA A18067A ... ... . ... . 7-15
AB60J ELECTRICAL SCHEMATIC KUBOTA DUAL FUEL A18068A ............................ 7-16
ATB60 AB60J HYDRAULIC SCHEMATIC 4WHEEL DRIVE CHASSIS A18023A ................. 7-17
ATB60 AB60J HYDRAULIC SCHEMATIC TURNTABLE AND BOOMS A18021C ................ 7-18
A A



ADANGER

The aerial platform is not electrically insulated. Death or serious injury will result from contact
with, or inadequate clearance from, an energized conductor.

Do not go closer than the Minimum Safe Approach Distance as defined by ANSI standards.
Regard all conductors as energized.
Allow for electrical wire sag and aerial platform sway.

If the platform, boom structure, or any part of the aerial platform contacts a high-voltage electrical
conductor, the entire machine can become electrically charged.

If that happens, remain on the machine and do not contact any other structure or object. This in-
cludes the ground, adjacent buildings, poles, and any other objects that are not part of the aerial
platform.

Such contact could make your body a conductor to the other object, creating an electrical shock
hazard resulting in death or serious injury.

If an aerial platform is in contact with an energized conductor the platform operator must warn ground
personnel in the vicinity to stay away. Their bodies can conduct electricity creating an electrical shock
hazard resulting in death or serious injury.

Do not approach or leave the aerial platform until the electricity has been turned off.
Do not attempt to operate the lower controls when the platform, boom structure, or any part of the
aerial platform is in contact with a high-voltage electrical conductor or if there is an immediate danger

of such contact.

Personnel on or near an aerial platform must be continuously aware of electrical hazards, recogniz-
ing that death or serious injury can result from contact with an energized conductor.

California
Proposition 65 Warning

Battery posts, terminals and related accessories contain lead
and lead components, chemicals known to the State of California
to cause cancer and birth defects or other reproductive harm.
Wash hands after handling.

California
Proposition 65 Warning
Diesel and gasoline engine exhaust and some of its constituents

are known by the State of California to cause cancer, birth defects
or other reproductive harm.

© Snorkel International, Inc. — all rights reserved



General Information

About This Manual

This manual covers AB60J and AB60JRT aerial plat-
forms. Information is included for machines that have
been manufactured to conform to all applicable require-
ments of the following organizations:

« American National Standards Institute (ANSI)
- Canadian Standards Association (CSA)

- European Committee for Standardization (CE)
- Australian Standards (AS) certification

Part pages include a drawing and a bill of material.
The bill of material lists the item number that is on the
drawing, the Snorkel part number, quantity used and a
description of the item.

Some callouts in the drawings may have a balloon with
two numbers. The top number is the item number and
the bottom number is the quantity of the item at that
location.

While Snorkel has attempted in every way to confirm that
all information in this manual is correct, improvements
are being constantly made to the machine that may not
be reflected in this manual.

If you find information in this manual that is not correct
or is confusing, you are urged to report your findings to
Snorkel for our evaluation. Your input is important to us
and will be used in future printings of this manual.

This machine is covered by a limited warranty that spe-
cifically identifies items warrantied by Snorkel and those
items covered by original manufacturer's warranty. A
copy of the Snorkel Limited Warranty is located on the
inside of the back cover of this manual.

Repairs and Maintenance
Every person who maintains, inspects, tests or repairs
the machine must be qualified and authorized to do so.

AcCaution
Do not modify this aerial platform without prior
written consent of Snorkel Engineering Department.
Modification may void the warranty, adversely affect
stability or affect the operational characteristics of
the aerial platform.

Abbreviations
The following abbreviations may be used in this manual.

AC alternating current
ANSI  American National Standards Institute

AR as required

CCA  cold cranking amps

cm centimeter

DC direct current

ft feet

GFCI ground fault circuit interruptor
in inch

Ibs pounds

mm millimeter

no number

NPT  national pipe thread

psi pounds per square inch

qty guantity
rom revolutions per minute
UL Underwriters Laboratories Inc.

Additional Information

All correspondence relative to this machine, such as field
reports, discrepancy reports, requests for information,
etc., should be directed to:

Snorkel North America

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Snorkel Europe

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058

http://www.snorkellifts.com

AB60J - 0181971



Component Identification

Upper Controls

Power to Platform
Outlet

Hydraulic Fluid Emergency
Tank Lowering Knob
Fuel Tank f

Emergency
Lowering Knob

Tie-Downl/Lifting Lugs

Platform Identification Placard Hydraulic Fluid Steer Wheels
On Inside Front of Platform Filter Rear Eront Front
Serial Number « Model Number
Right Side
Battery Disconnect Switch
Floating Lower Engine Main Boom
Turret Controls Battery / \ Tip Boom
© = \
. Platform
Serial Number Placard Lanyard
— Left Rear of Turntable / Anchors
Serial Number « Model Number
Jib 5
Boom S
Operator’s
Steer Wheels Manual Platform
Front R
ear ) Foot Switch
Left Side

ABG60J — 0181971



Service and Parts Information

Ordering Parts
When placing an order for service or repair parts, please
have the following machine information readily available.

Model number

Serial number

Snorkel part number
Description of part

Quantity of parts required
Your purchase order number
Address for order to ship to
The desired shipment method

If ordering parts off-line, the parts order form on the
following page may be mailed or faxed to the attention
of the Parts Department at the following location:

Snorkel North America

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Parts Fax: 1-785-989-3077

Snorkel Europe

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058
Parts Fax: +44 (0) 1952 607 678

Attention: Parts Department

For your convenience, our electronic on-line ordering
system is accessible from the following Internet location:

http://www.snorkellifts.com

ANSI and OSHA Compliance
All owners and users of the aerial platform must read,
understand and comply with all applicable regulations.
Ultimate compliance to OSHA regulations is the respon-
sibility of the user and their employer.

ANSI publications clearly identify the responsibilities
of all personnel who may be involved with the aerial
platform. A reprint of the “Manual of Responsibilities
for Dealers, Owners, Users, Operators, Lessors and
Lessees of ANSI/SIA A92.5-2006 Boom-Supported
Elevating Work Platforms” is available from Snorkel
dealers or from the factory upon request.

Copies are also available from:
Scaffold Industry Association, Inc.

P.O. Box 20574
Phoenix, AZ 85036-0574 USA

Manuals
Manuals are available from Snorkel to support any of
the machines that we produce.

The specific manuals for TB66J aerial platforms are as
follows:

AB60J Operator’s Manual — ANSI
Snorkel part number — 0181972

ABG60J/AB60JRT Repair Parts Manual
Snorkel part number — 0181971

ANSI Manual of Responsibilities
ANSI/SIA A92.5-2006
Snorkel part number — 0084053

Machine Information

Model Number:

Serial Number:

Date of Purchase:

Purchased From:

Snorkel Dealer or Distributor:

AB60J - 0181971



Parts Order Form

Fill out completely and fax attention Parts Department to:
Snorkel USA 1-785-989-3077
Snorkel Europe +44 (0) 1952 607 678

Date:

Company:

Address:

Contact Name:

Phone Number:

Fax Number:

Account Number:

Purchase Order Number:

Model Number:

Serial Number:

Ship To:

Shipping Method:

Part Number

Description

Quantity

Note: Backordered parts will be shipped as soon as available using the same shipping method as the original

order unless otherwise indicated below.

L] Ship complete order only. Do not backorder parts.

L] Ship all available parts and disposition of backordered parts.

] Other instructions as specified:

AB60J — 0181971



AB60J PARTS MANUAL CHASSIS SUB ASSEMBLY 4X4 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

B ASSEMBLY 4X4 AB60J Wed Feb 24 08:13:19 UTC 2021



AB60J PARTS MANUAL CHASSIS SUB ASSEMBLY 4X4 AB60J

goon goon 0o 0o UoOM

- 0181661A CHASSIS 4X4 AB60J SUB EA
ASSEMBLY

1 0180852 CHASSIS HYDRAULIC 4 WHEEL |1 EA
DRIVE

2 0180853 DRIVE - REAR 1 EA

0180854 STEERING - 4 WHEEL DRIVE 1 EA

4 0180925 CHASSIS AND TURNTABLE 1 EA

MOUNTING

CHASSIS SUB ASSEMBLY 4X4 AB60J Wed Feb 24 08:13:19 UTC 2021 2-1




AB60J PARTS MANUAL CHASSIS SUB ASSEMBLY 4X2 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

B ASSEMBLY 4X2 AB60J Wed Feb 24 08:13:20 UTC 2021



AB60J PARTS MANUAL CHASSIS SUB ASSEMBLY 4X2 AB60J

goon goon 0o 0o UoOM

- 0181660A CHASSIS 4X2 AB60J SUB EA
ASSEMBLY

1 0180853-0 DRIVE INSTL 4X4 1 EA

0180857-0 STEERING INSTL 2X4 1 EA

3 0180925 CHASSIS AND TURNTABLE 1 EA
MOUNTING

4 0181008 CHASSIS HYDRAULICS 2 WHEEL | 1 EA
DRIVE INSTALLATION

CHASSIS SUB ASSEMBLY 4X2 AB60J Wed Feb 24 08:13:20 UTC 2021 2-2




AB60J PARTS MANUAL

STEERING INSTALLATION TWO WHEEL DRIVE

REPAIR PARTS

o~ ~ BN

T

f
P P

3
) \Z/

SECTION D-D

P e
— T’_m)
g - nare
s 1. SHIM AS REGQUIRED TO OBTAIN & MAXIMUM
by CLEARANCE MF 020 INCHES
A =

POSITION THE ROD SO THAT
ACTUATOR PLATE 15 T SIDE
T SHOWN AND POINTING DOUN

FRONT ~ (@

STEERING INSTALLATION TWO WHEEL DRIVE

Wed Feb 24 08:13:21 UTC 2021 2-3



AB60J PARTS MANUAL

STEERING INSTALLATION TWO WHEEL DRIVE

goon goon 0o 0o UoOM
- 0180857 D STEERING TWO WHEEL EA
INSTALLATION
1 0180917 STEERING YOKE RH 1 EA
2 0180918 STEERING YOKE LH 1 EA
3 0074732 CYL 3.00 7.00 1.50 STEER 2 EA
4 0180699 TIE ROD 1 EA
) 0081023 HUB SUB-ASSY 2 EA
6 0180704 PIN 2 EA
7 0110320 WELDMT PIN STEERING YOKE 4 EA
8 0180702 TIE ROD END 1 EA
9 5560202 NUT HEX JAM 1.250-12 GR8 1 EA
10 0180679 PIN 4 EA
11 0180678 RETAINER 4 EA
12 0180680 GUARD PIN 4 EA
13 2580001 THRUST BEARING 2 EA
15 5570001 GREASE FITTING, 1/8 NPT 4 EA
STRAIGHT
16 2690001 BUSHING, 1 INCH SPHERICAL 2 EA
PLAIN
17 0080348 SPACER, TIE ROD MOUNTING 2 EA
18 7150003 GREASE SEAL 2 EA
19 2560006 INNER BEARING CONE 2 EA
20 2560005 BEARING CONE 2 EA
21 0080186 HUB CAP 2 EA
22 5560026 SPINDLE NUT 2 EA
23 5560025 KEY WASHER 2 EA
24 0080185 GASKET, HUB CAP 2 EA
25 5560089 SCR HEXHD .25-20 1.00 2 EA
W/SEMS
26 5560091 SHIM, .015 INCH THICK AR EA
27 2501616 BEARING AR EA
STEERING INSTALLATION TWO WHEEL DRIVE Wed Feb 24 08:13:21 UTC 2021 2.3




AB60J PARTS MANUAL STEERING INSTALLATION TWO WHEEL DRIVE

goon goon HEN 0o UoOM
28 PNNA BUSHING MACHINERY 1.001D 6 EA
2.000D .075
29 PNNA BUSHING MACHINERY 1.001D 4 EA
3.000D .075
30 PNNA BOLT HEXHD .250-20 1.50 GRS |8 EA
31 PNNA WASHER LOCK .250 8 EA
32 PNNA BOLT .375-16 .750 GR5 18 EA
33 PNNA WASHER LOCK .375 18 EA
34 PNNA WASHER FLAT .38 WRT 2 EA
35 PNNA BOLT .373-18 .500 GR5 4 EA
36 PNNA WASHER LOCK .313 4 EA
37 PNNA WASHER FLAT .313 WRT 4 EA
38 PNNA COTTER PIN .375DIA 2.50 2 EA
39 5065707 ELG ADPTR STRTHD-6B-6S STL- |2 EA
40 5037005 TERM FEM F.I. .250 16/14 2 EA
42 5035305 FTG ELBOOSTRTHD-6S-6S STL 2 EA
43 2500040 BEARING 4 EA

STEERING INSTALLATION TWO WHEEL DRIVE Wed Feb 24 08:13:21 UTC 2021 2.3



AB60J PARTS MANUAL STEERING INSTALLATION 4 WHEEL DRIVE

REPAIR PARTS

TORGIUE 80 FT/LBS @i

O

N =%
e AR RN § )

L 5
| S A S AL ST TSI S S S

A

HYDRAULIC MOTOR AND
T POWER WHEEL NOT SHOWN
FOR CLARITY

TORGQUE 185 FT/LBS o

DETAIL F|

5

©

(3)
\ -
!

N\
\
\

SECTION A-A

POSITION THE ROD SO THAT
ACTUATOR PLATE 5 ON SIDE
SHOWN AND POINTING DOWN

CENIER IN STEERING
ARM AND STAKE SECURELY
BOTH SIDES

FRONT

e

10 MNOTES;
1. SHIM AS REQUIRED T0 OBTAIN A MAXIMUM
CLEARANCE OF 020 INCHES. VIEW E-E
2. SHIM AS REQUIRED WITH ITEMS 28 TO MATCH TYP, FOR R.H. & LH, SIDE!
STEERING ARM AND TO PROVIDE CLEARANCE -
BETWEEN CHASSIS AND CYLINDER

STEERING INSTALLATION 4 WHEEL DRIVE Wed Feb 24 08:13:22 UTC 2021 2.4



AB60J PARTS MANUAL STEERING INSTALLATION 4 WHEEL DRIVE

goon goon HEN 0O UoOM
- 0180854 K STEERING 4 WHEEL DRIVE EA
INSTALLATION
1 0180963 STEERING YOKE, RIGHT HAND 1 EA
2 0180962 STEERING YOKE, LEFT HAND 1 EA
3 0074732 CYL 3.00 7.00 1.50 STEER 2 EA
4 0180699 TIE ROD 1 EA
) 0180961 POWER WHEEL 2 EA
6 0180704 PIN 2 EA
7 0110320 WELDMT PIN STEERING YOKE 4 EA
8 0180702 TIE ROD END 1 EA
9 5560202 NUT HEX JAM 1.250-12 GRS8 1 EA
10 0180679 PIN 4 EA
11 0180678 RETAINER 4 EA
12 0180680 GUARD PIN 4 EA
13 2580001 THRUST BEARING 2 EA
15 5570001 GREASE FITTING, 1/8 NPT 4 EA
STRAIGHT
16 2690001 BUSHING, 1 INCH SPHERICAL 2 EA
PLAIN
17 0080348 SPACER, TIE ROD MOUNTING 2 EA
18 6030034 MTRHYDR CHAR-LYNN 49 CIR- |2 EA
19 7110155 O-RING4 0D X4.19ID X .10DIA | 2 EA
20 5560131 NUT HEX LKG .625-11 GR8 16 EA
21 5560078 BOLT HEXHD .500-13 X 1.50 4 EA
GR8
22 5560168 WSHR FLAT HARD .500 SP 4 EA
23 5560169 WSHR FLAT HARD .625 SP 16 EA
24 5560379 BLT HEXHD .625-11 2.75 GRS8 16 EA
LKG
26 5560091 SHIM, .015 INCH THICK 8 EA
27 2501616 BEARING 2 EA
28 5560689 BUSHING MCHRY 8 EA

STEERING INSTALLATION 4 WHEEL DRIVE Wed Feb 24 08:13:22 UTC 2021 2.4




AB60J PARTS MANUAL STEERING INSTALLATION 4 WHEEL DRIVE

goon goon 0o 0o UoOM
29 5569974 MCHRY BSHG 2" ID 3" OD 14 GA | 4 EA
30 5560090 SHIM, .006 INCH THICK 8 EA
31 5035303 FTG ELBOOSTRTHD-4B-4S STL 2 EA
32 970449 HHD BLT .375-16 X .750 GR5 18 EA
33 987119 WSHR LOCK .375 18 EA
34 986299 WASHER, FLAT, .375 STANDARD, | 2 EA
PLATED
35 970219 BLT HEXHD .313-18 .500 GR5- |4 EA
PLT
36 987109 WSHR LOCK .313 4 EA
37 986269 WSHR FLAT .313 4 EA
38 5035316 ADAPTER 90° ELBOW -10 SAE- | 4 EA
8JIC
39 5065707 E-I[IG ADPTR STRTHD-6B-6S STL- | 2 EA
40 5037005 TERM FEM F.I. .250 16/14 2 EA
41 5036905 ADAPTER 45 DEG ELBOW 4 EA
SWIVEL -6 JIC
42 5035305 FTG ELBOOSTRTHD-6S-6S STL 4 EA
44 5036906 COVER 2 EA
45 5037006 gla,lACPTER 90° ELBOW SWIVEL - | 2 EA

STEERING INSTALLATION 4 WHEEL DRIVE Wed Feb 24 08:13:22 UTC 2021 2.4



AB60J PARTS MANUAL REAR DRIVE INSTALLATION

REPAIR PARTS

BOTTOM PORT ( 7 BETL:TER; FORY.

=

@ 4x4um_r |

o TORGUE BO FT/LBS @o TORQUE 80 FT/LBS
APPLY MOLY PASTE TO

MOLY PASTE NOT REQUIRED 7
il prneREe -0Q @O
— - 7 )

h-=-- v T

il \7

L]

14

3
15 N

TORGUE 185 FT/LBES

REAR DRIVE INSTALLATION Wed Feb 24 08:13:22 UTC 2021 2-5



AB60J PARTS MANUAL

REAR DRIVE INSTALLATION

oo gogg g HEN UOM
- 0180853 H REAR DRIVE INSTALLATION EA
1 0180961 POWER WHEEL 2 EA
2 6030035 HYDRAULIC DRIVE MOTOR, 1 EA
REAR RIGHT HAND
3 7200024 BRAKE UNIT 2 EA
Not 0153065 LINING REPAIR KIT EA
Shown
Not 0153066 O-RING REPAIR KIT 1 EA
Shown
Not 0153067 BEARING REPAIR KIT 1 EA
Shown
4 5035303 FTG ELBOOSTRTHD-4B-4S STL EA
5 5035307 STRAIGHT THREAD 90° ELBOW EA
6 5037007 ADAPTER 90 DEG ELBOW EA
SWIVEL -10 JIC
7 5035305 FTG ELBOOSTRTHD-6S-6S STL 2 EA
8 5036705 FTG TEE SWVL RUN-6S-6S STL 1 EA
9 5037005 TERM FEM F.I. .250 16/14 1 EA
10 6030042 HYDRAULIC DRIVE MOTOR, 1 EA
REAR LEFT HAND
11 0070224 ACCESS COVER, DRIVE 2 EA
12 7110155 O-RING40OD X419ID X.10DIA | 4 EA
13 5560343 BLT HEXHD .500-13 5.00 GR8 4 EA
14 5560168 WSHR FLAT HARD .500 SP 4 EA
15 5560642 BLT HEXHD .625-11 3.25 GR8 16 EA
16 5560169 WSHR FLAT HARD .625 SP 16 EA
17 5560131 NUT HEX LKG .625-11 GR8 16 EA
18 5075203 -FTG PL HEX HD-4B STL EA
19 970469 HHD BLT .375-16 X 1.00 GR5 8 EA
REAR DRIVE INSTALLATION Wed Feb 24 08:13:22 UTC 2021 2-5




AB60J PARTS MANUAL BRAKE UNIT

REPAIR PARTS

BRAKE UNIT Wed Feb 24 08:13:23 UTC 2021 2-6



AB60J PARTS MANUAL BRAKE UNIT

goon goon HEN 0o UoOM
- 7200024 C BRAKE UNIT EA
1 7200029 BEARING KIT 1 EA
2 7200030 STACK KIT 1 EA
3 7200031 O-RING KIT 1 EA
4 7200032 GASKET KIT 1 EA

BRAKE UNIT Wed Feb 24 08:13:23 UTC 2021 2-6




AB60J PARTS MANUAL GEAR HUB (OMNI)

REPAIR PARTS

N

//////,

) /////

AN

\\
\NONNNNNEZZ

\\\\l\\\\]/

[ blem W

GEAR HUB (OMNI) Wed Feb 24 08:13:24 UTC 2021 2-7

F — —
|




AB60J PARTS MANUAL

GEAR HUB (OMNI)

goon goon HEN 0o UoOM
- 0180961-OMNI GEAR HUB OMNI EA
1 6091716 HOUSING 1 EA
2 6091723 CAP, LOCKOUT 1 EA
3 6091722 CAP, END 1 EA
4 6091717 GEAR, RING 79T 1 EA
) 6091718 GEAR, SUN 17T 1 EA
6 6091728 SPINDLE, SAE 'B2' 1 EA
7 6091730 BEARING, CUP 1 EA
8 6091731 BEARING CONE 1 EA
9 6091732 BEARING , CUP 1 EA
10 6091733 BEARING CONE 1 EA
11 6091734 O-RING 1 EA
12 6091735 OIL SEAL 1 EA
13 6091736 PROTECTOR SEAL 1 EA
14 6091740 HEX HEAD BOLT, M10 X 1.5 12 EA
GR10.9
15 PNNA LOCK WASHER, M10 12 EA
16 6091741 HEX HEAD BOLT, M8 X 1.25 2 EA
GR10.9
17 PNNA LOCK WASHER, M8 2 EA
18 6091742 LOCK NUT M75 X 2 1 EA
19 6091744 LOCK NUT WASHER M75 1 EA
20 6091743 RETAINING WASHER, SUN 1 EA
21 6091745 ﬁI[F)’E PLUG, 1/4"- 18NPT SCCKET | 1 EA
22 6091746 PIPE PLUG, 1/2"-14NPT 1 EA
MAGNETIC
23 6091719 PRIMARY CARRIER SUB- 1 EA
ASSEMBLY
24 6091720 SECONDARY CARRIER SUB- 1 EA
ASSEMBLY
25 6091712 DRIVE SHAFT SUB ASSEMBLY 1 EA
GEAR HUB (OMNI) Wed Feb 24 08:13:24 UTC 2021 2-7




AB60J PARTS MANUAL GEAR HUB (OMNI)

goon goon HEN 0o UoOM
26 6091751 PLUNGER 1 EA
27 6091737 O-RING 2 EA
28 6091714 MOTOR COUPLER 15T 1 EA
29 6091752 SPACER, FLAT TONGUED 10 EA
30 6091738 WHEEL STUD, 3/4"-16UNF-2A 1 EA
31 6091729 PIN 4 EA

GEAR HUB (OMNI) Wed Feb 24 08:13:24 UTC 2021 2-7




AB60J PARTS MANUAL TIRES AND WHEEL ASSEMBLIES 4X2

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TIRES AND WHEEL ASSEMBLIES 4X2 Wed Feb 24 08:13:25 UTC 2021 2-8



AB60J PARTS MANUAL

TIRES AND WHEEL ASSEMBLIES 4X2

goog

goog

gg

g

UoOM

0180171-1 A

0080365

0181013

0082185

0181014

7280010
0181013

0181014

7280010

STANDARD TIRES AND WHEEL
ASSEMBLIES

TIRE AND WHEEL, FOAM FILLED
RIGHT HAND 15-19.5 14 PLY
STEER (STANDARD ON 4X2,
FOAM FILLED LUGGED TIRES)

TIRE AND WHEEL, FOAM FILLED
RIGHT HAND 15-19.5 12 PLY
DRIVE (STANDARD ON 4X4,
FOAM FILLED LUGGED TIRES)

TIRE AND WHEEL, FOAM FILLED
LEFT HAND 15-19.5 14 PLY
STEER (STANDARD ON 4X2,
FOAM FILLED LUGGED TIRES)

TIRE AND WHEEL, FOAM FILLED
LEFT HAND 15-19.5 12 PLY
DRIVE (STANDARD ON 4X4,
FOAM FILLED LUGGED TIRES)

NUT HEX LUG .750-16 RH

TIRE AND WHEEL, FOAM FILLED
RIGHT HAND 15-195 12 PLY
DRIVE (STANDARD ON 4X4,
FOAM FILLED LUGGED TIRES)

TIRE AND WHEEL, FOAM FILLED
LEFT HAND 15-19.5 12 PLY
DRIVE (STANDARD ON 4X4,
FOAM FILLED LUGGED TIRES)

NUT HEX LUG .750-16 RH

EA

EA

EA

EA

EA

EA
EA

EA

EA

TIRES AND WHEEL ASSEMBLIES 4X2

Wed Feb 24 08:13:25 UTC 2021

2-8




AB60J PARTS MANUAL TIRES AND WHEEL ASSEMBLIES 4X4

REPAIR PARTS

Jduoooond

TIRES AND WHEEL ASSEMBLIES 4X4 Wed Feb 24 08:13:25 UTC 2021 2-9



AB60J PARTS MANUAL TIRES AND WHEEL ASSEMBLIES 4X4

goon gooo g 0d UOM

- 0180175 TIRES AND WHEEL ASSEMBLIES EA
4X4

1 0073298 Decal, Foam Tyres 2 EA

2 0181013-1 FOAM TIRE ASSY RH LUGGED 2 EA
DRIVE

3 0181014-1 FOAM TIRE ASSY LH LUGGED 2 EA
DRIVE

4 7280010 NUT HEX LUG .750-16 RH 40 EA

TIRES AND WHEEL ASSEMBLIES 4X4 Wed Feb 24 08:13:25 UTC 2021 2-9




AB60J PARTS MANUAL CHASSIS AND TURNTABLE INSTALLATION
REPAIR PARTS

T
7 / L Fe
9 i\
B\ [? . .
L 4 O LOCATE "HIGH SIDE" OF GEAR
L \ L W\ e Sl (THREE TEET W YELLOW PR

= // O T~ Rer BUKHEAD
// —_ON COWLING
W / )

ES:

1. LOCATE BEARING FILLER HOLES TO SIDE
OF TURNTABLE,

2. TORQUE CAPSCREWS 180 FT-LBS WHERE

) | S TR
1 N (o - T—GEARPRODUCTS MODEL P445-051031, HOPES 3. SEEMASTER ASSEMBLY BILL OF MATERIAL
bl N = = FOR PART NUMBER FOR CHASSI AND

NTABLE WELDMENT.

) . 4, BEND TUBEAS REQUIRED (DO NOT KINK]
o, Q) ;

J(®)

! '®)] TO CONMECT BETWEEN 3
o :j 5. IF GEAR PRODUCTS BEARING IS USED IT
=t MUST BE MODEL NUMBER SHOWN,

Chassis/Tumtable Mounting
After February 2014
0180925

CHASSIS AND TURNTABLE INSTALLATION Wed Feb 24 08:13:25 UTC 2021 2-10



AB60J PARTS MANUAL CHASSIS AND TURNTABLE INSTALLATION

goon goon HEN 0o UoOM
- 0180925G CHASSIS AND TURNTABLE 1 EA
INSTALLATION
1 SEE NOTE 3 TURNTABLE REF EA
SEE NOTE 3 TURNTABLE REF EA
3 5033604 ADAPTER STRAIGHT 1/4 NPTG 1 EA
TO -4 JIC
4 5560169 WSHR FLAT HARD .625 SP 40 EA
) 5033704 FTG ELBO9O MALE-4N-4S STL 1 EA
6 5033703 FTG ELB90O MALE -2N-4S 1 EA
7 5036903 FTG ELB4A5SWVL-4S-4S STL 1 EA
8 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
9 0070768 1/4 1.D. HOSE ASSY 1 EA
10 0070021 SLEWING RING 1 EA
11 5560063 BLT SKTHD .625-11 1.25 HEX SP | 2 EA
12 5560204 BLT FLGHD .625-11 1.25 HEX SP | 18 EA
13 5560216 CAPSCREW 5/8-11 SELF 20 EA
LOCKING

CHASSIS AND TURNTABLE INSTALLATION Wed Feb 24 08:13:25 UTC 2021 2-10




AB60J PARTS MANUAL TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J Wed Feb 24 08:13:26 UTC 2021 2-11



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

goon goon 00 0o UoM
- 0182376G TURNTABLE AB60J CUMMINS EA
ASSEMBLY
1 0020270 HOSE-6-6S-6S 22 100R2 1 EA
2 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
3 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
4 0020280 S)OSE-4-4S-4S 23.5 (SEE PAGE 3 EA
) 0020281 HOSE-4-4S5-4S 27.63 100R2 EA
0020283 HOSE-4-4S-4S 15.25 100R1 EA
SAE:100R1-4 BAND IN
7 0050401 HOSE-6-6S-6S 43 100R2 3 EA
8 0060305 HOSE-6-6S-6S 60 100R2 1 EA
9 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
10 0070792 HOSE-8-8S-8S 32 100R2 1 EA
11 0070926 HOSE-8-10S-10S 24 100R2 1 EA
12 0071557 WIRE 18 R8I MALE250FI 7 1 EA
13 0074684 HOSE LOWER RAD CU 3.3 1 EA
14 0074685 HOSE LOWER RAD CU 3.3 1 EA
15 0075268 WIRE 2/0 R375 R375 13 BLK 1 EA
16 0075378 DECAL SYSTEM PRESSURE 1 EA
17 0075380 DECAL SENSE PRESSURE 1 EA
18 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
19 0080522 HOSE-8-8S-8S 42 100R2 2 EA
20 0080843 HOSE SUCTION 151D 34-#24 |1 EA
21 0090959 WIRE 4 R3131 R3751 47 1 EA
22 0101565 WIRE 2/0 R375 R375 48 1 EA
23 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
24 0150811 INSULATOR ANGLE 1 EA
25 0151213 HOSE-8-8S-8S 16 100R2 1 EA
26 0151816 WIRE 16 R10I R10I 7.5 1 EA
27 0180518 FUEL TANK INSTALLATION 1 EA

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

Wed Feb 24 08:13:26 UTC 2021




AB60J PARTS MANUAL TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

goon goon HEN HEN UuoM
28 0180781 HOSE-16-16545-16S 24 100R12 |1 EA
29 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
30 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
31 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
32 0180944 HOSE-20-20S-20S 33 SP 1 EA
33 0180945 HOSE-4-4S-4S 62 100R2 1 EA
34 0180946 HOSE-4-4S-4S 18.5 100R2 1 EA
35 0181188 TERM .250 TAB, 22/18, FEMF.l. |1 EA
36 0182005 RADIATOR CUMMINS 3.3 1 EA
ASSEMBLY APRIL 2004 AND
AFTER
37 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
38 480652 ALARM97DBA DUAL TONE 1 EA
12/24V
39 969989 BLT HEXHD .250-20 1.75 GR5 2 EA
40 970049 BLT HEXHD .250-20 1.00 GR5- 11 EA
GRADE 5 PLT-SAME AS 970189
41 970239 BLT HEXHD .313-18 .750 GR5 4 EA
42 970319 BLT HEXHD .313-18 2.50 GR5 2 EA
43 970449 HHD BLT .375-16 X .750 GR5 11 EA
44 970419 CAPSCREW 3/8-16 X 1-1/4 LG 1 EA
HH GR5
45 970489 EII:T HEXHD .375-16 1.50 GR5- 2 EA
46 970499 BLT HEXHD .375-16 1.75 GR5- 3 EA
47 970719 BLT HEXHD .438-14 X 1.25GR5 |6 EA
48 970889 CAPSCREW 1/2-13 X 1"LGHH. |2 EA
49 970909 BLT HEXHD .500-13 1.50 GR5- 2 EA
PLA
50 974449 SCR RDH 8-32 .750 2 EA
51 5560673 SCR TRHD 10-24 1.00 2 EA
52 974769 SCR RDH MACH 10-24 2.25 2 EA

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J Wed Feb 24 08:13:26 UTC 2021 2-11



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

oo oo 0o HEN UOM
53 984109 NUT HEX .375-16 3 EA
54 986019 WSHR FLAT .250 7 EA
55 986179 WSHR 7/16 FLAT 4 EA
56 986269 WSHR FLAT .313 8 EA
57 986299 WASHER, FLAT, .375 STANDARD, | 22 EA
PLATED
58 986359 FLATWASHER 1/2" 10 EA
59 987099 WSHR LOCK .250 3 EA
60 987109 WSHR LOCK .313 EA
61 987119 WSHR LOCK .375 18 EA
62 987129 WSHR 7/17 MED LOCK 4 EA
63 987139 WSHR LOCK .500 6 EA
64 3020040 LEVEL SENSOR 5 DEGREE 1 EA
65 3030122 ENG PROTECT MODULE 4-PNT 1 EA
HIGH- SETPOINTS A
66 3040046 TERM MALE250FI 22/18 2 EA
67 3040070 NUT LKG HUB .500 APPLETON: 1 EA
P/N BL50 REG 801
68 3040187 CONN .500 .313-.438 1 EA
69 3040268 BOOT BTRY CABLE END BLK 3 EA
70 3040269 Boot Cable Entry Black 1/0 GA 3 EA
71 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
72 3040452 BOOT BTRY CABLE UL RED 2 EA
10GA
73 3044163 -TERM R3121 16/14 1 EA
74 3044854 TERM R101 12/10 6 EA
75 3046972 TERM FEM188I 22/18 28 EA
76 3050002 BATTERY 12V 1 EA
77 3050004 BLT BTRY HLDN .313-18 X 2 EA
10.00 (J-BOLT)
78 5010005 HOSE .38 831-6-RL PUSH LOCK | 21.5 EA
79 5034501 FTG ELBOOBHD-4S-4S STL 2 EA

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

Wed Feb 24 08:13:26 UTC 2021




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

goon goon 0o 0o UoOM
80 5058824 CLP WORM DRV 2 EA
81 5070005 FTG NIP DIGN-4S FEM PD345-6 |2 EA
W/DUST CAP
82 5074401 FTG LKNT BHD-4 STL EA
83 5093000 CLP CUSH .438 VINYL COATED |2 EA
84 5093002 CLAMP .562 AEROQUIP HOSE EA
SUPPORT
85 5093004 CLP CUSH .750 VINYL COATED |4 EA
86 5093008 CLP CUSH 1.06 VINYL COATED |2 EA
87 5093013 CLP CUSH 2.00 VINYL COATED |1 EA
88 5093014 CLP CUSH 2.25 VINYL COATED |2 EA
89 5093045 FTG STR-6H-4N BR- 2 EA
90 5550006 CLP WORM DRV .38-.88 SAE#6 |4 EA
91 5550030 CLP WORM DRV 1.50-2.50 2 EA
SAE#32
92 5550038 CLP WORM DRV 1.25-2.25 2 EA
SAE#28
93 5560004 NUT LKG .250-20 10 EA
94 5560031 NUT HEX LKG .313-18 2 EA
95 5560033 .375-16UNC HEX LOCK NUT 3 EA
96 5560034 NUT LKG 10-24 6 EA
97 5560036 NUT HEX LKG .625-11 2 EA
98 5560038 NUT LKG 10-32 4 EA
99 5560039 NUT HEX LKG .500-13 2 EA
100 5560082 HOSE GUIDE .250 RUBBER EDGE | 0.5 EA
101 5560138 BLT HEXHD LKG .500-13 1.00 4 EA
GRS
102 5560198 NUT HEX LKG 8-32 EA
103 5560639 IC—:|AI—ITSCREW 5/8-11 X 4-1/2" LG EA
104 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA

HH GR5

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

Wed Feb 24 08:13:26 UTC 2021




AB60J PARTS MANUAL TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J

goon goon 0o 0o UoOM
105 5560678 WSHR FLAT .625 2 EA
106 5569825 WSHR .625ID 2.250D .160 2 EA
107 0150810-3 WLDMT BATTERY BOX 1 EA
108 0150813-3 ANGLE 1 EA
109 0180484-8 TRNTBL WLDMT 1 EA
110 0180836-8 FILTER BRACKET 1 EA
111 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
112 0181503-3 BRKT TILT ALARM 1 EA
113 0181531-3 BRKT VALVE MTG 1 EA
114 0182329-0 COUNTERWEIGHT LH ORANGE 1 EA
115 0182330-0 COUNTERWEIGHT RH ORANGE |1 EA
116 0180879 HOSE-3-4S-4S 262 2 EA
117 0180880 HOSE-5-6S-6S 300 4 EA
118 0180881 HOSE-6-6S-6S 288 100R2 1 EA
119 0180882 HOSE-8-8S-8S 300 100R2 2 EA
120 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK
121 5033704 FTG ELBO9O MALE-4N-4S STL 1 EA
122 5033604 ADAPTER STRAIGHT 1/4 NPTG 1 EA
TO -4 JIC

TURNTABLE ASSEMBLY CUMMINS 4X2 AB60J Wed Feb 24 08:13:26 UTC 2021 2-11




AB60J PARTS MANUAL TURNTABLE ASSEMBLY CUMMINGS 4X4

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TURNTABLE ASSEMBLY CUMMINGS 4X4 Wed Feb 24 08:13:27 UTC 2021 2.12



AB60J PARTS MANUAL TURNTABLE ASSEMBLY CUMMINGS 4X4

goon goon HEN 0o UoOM
- 0180957A TURNTABLE 4X4 ASSEMBLY EA
1 0180518 FUEL TANK INSTALLATION 1 EA
2 0180862 TURNTABLE HYDRAULICS 4 1 EA
WHEEL DRIVE, AFTER JUNE
1991
0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
4 0180975 HYDRAULIC OIL RESERVOIR 1 EA
INSTALLATION
0182015 INSTL AB60J CUMMINS 3.3 1 EA
6 0182263 TURNTABLE ELECTRICAL 1 EA
INSTALLATION MARCH 2008
AND AFTER

TURNTABLE ASSEMBLY CUMMINGS 4X4 Wed Feb 24 08:13:27 UTC 2021 2-12




AB60J PARTS MANUAL TURNTABLE ASSEMBLY GM AB60JRT

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

E ASSEMBLY GM AB60JRT Wed Feb 24 08:13:28 UTC 2021 2-13



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM AB60JRT

goon goog gd g UuoM
- 0182383E TURNTABLE AB60JRT GM EA
ASSEMBLY
1 0020270 HOSE-6-6S-6S 22 100R2 1 EA
2 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
3 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
4 0020280 ;I)OSE-4-4S-4S 23.5 (SEE PAGE 3 EA
) 0020281 HOSE-4-4S5-4S 27.63 100R2 EA
0020283 HOSE-4-45-4S 15.25 100R1 EA
SAE:100R1-4 BAND IN
7 0050401 HOSE-6-6S-6S 43 100R2 3 EA
8 0060305 HOSE-6-6S-6S 60 100R2 1 EA
9 0070764 3/8 INCH HYDRAULIC HOSE 1 EA
10 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
11 0070792 HOSE-8-8S-8S 32 100R2 1 EA
12 0070926 HOSE-8-10S-10S 24 100R2 1 EA
13 0071557 WIRE 18 R8I MALE250FI 7 1 EA
14 0075378 DECAL SYSTEM PRESSURE 1 EA
15 0075380 DECAL SENSE PRESSURE 1 EA
16 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
17 0080522 HOSE-8-8S-8S 42 100R2 2 EA
18 0080843 HOSE SUCTION 151D 34-#24 |1 EA
19 0090959 WIRE 4 R313I R3751 47 1 EA
20 0150811 INSULATOR ANGLE 1 EA
21 0151213 HOSE-8-8S-8S 16 100R2 1 EA
22 0180781 HOSE-16-16545-16S 24 100R12 |1 EA
23 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
24 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
25 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
26 0180944 HOSE-20-20S-20S 33 SP 1 EA
27 0180945 HOSE-4-4S5-4S 62 100R2 1 EA
TURNTABLE ASSEMBLY GM AB60JRT Wed Feb 24 08:13:28 UTC 2021 2-13




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM AB60JRT

oo gogo g HEN UOM
28 0180946 HOSE-4-45-4S 18.5 100R2 1 EA
29 0181188 TERM .250 TAB, 22/18, FEM F.I. |1 EA
30 0181541 SENSE LINE DUMP VALVE SUB- 1 EA
ASSEMBLY
31 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
32 300804 WIRE 18 FEM250FI R8 6 1 EA
33 480652 ALARM97DBA DUAL TONE 1 EA
12/24Vv
34 961089 TERM R101 16/14 1 EA
35 3020040 LEVEL SENSOR 5 DEGREE 1 EA
36 3040046 TERM MALE250FI 22/18 4 EA
37 3040268 BOOT BTRY CABLE END BLK 3 EA
38 3040269 Boot Cable Entry Black 1/0 GA 3 EA
39 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
40 3044163 -TERM R3121 16/14 1 EA
41 3044854 TERM R101 12/10 6 EA
42 3046972 TERM FEM1881 22/18 28 EA
43 3050002 BATTERY 12V 1 EA
44 3050004 BLT BTRY HLDN .313-18 X 2 EA
10.00 (J-BOLT)
45 5034501 FTG ELBOOBHD-4S5-4S STL 2 EA
46 5058824 CLP WORM DRV EA
47 5070005 FTG NIP DIGN-4S FEM PD345-6 | 2 EA
W/DUST CAP
48 5074401 FTG LKNT BHD-4 STL 2 EA
49 5093004 CLP CUSH .750 VINYL COATED 3 EA
50 5093013 CLP CUSH 2.00 VINYL COATED 1 EA
51 5093014 CLP CUSH 2.25 VINYL COATED 2 EA
52 5560082 HOSE GUIDE .250 RUBBER EDGE | 0.5 EA
53 0150810-3 WLDMT BATTERY BOX 1 EA
54 0150813-3 ANGLE 1 EA
TURNTABLE ASSEMBLY GM AB60JRT Wed Feb 24 08:13:28 UTC 2021 2-13




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM AB60JRT

goon goog gg g UuoM
55 0180484-8 TRNTBL WLDMT 1 EA
56 0180836-8 FILTER BRACKET 1 EA
57 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
58 0181503-3 BRKT TILT ALARM 1 EA
59 0181531-3 BRKT VALVE MTG 1 EA
60 0182120-3 BRKT HOSE SUPPORT 1 EA
61 0182184-3 BRKT ECU/FUSE BLK MNTG 1 EA
AB60J GM T3
62 0182329-0 COUNTERWEIGHT LH ORANGE 1 EA
63 0182330-0 COUNTERWEIGHT RH ORANGE |1 EA
64 970049 BLT HEXHD .250-20 1.00 GR5- 12 EA
GRADE 5 PLT-SAME AS 970189
65 970449 HHD BLT .375-16 X .750 GR5 EA
66 970489 EIET HEXHD .375-16 1.50 GR5- 2 EA
67 970889 CAPSCREW 1/2-13 X 1"LGHH. |2 EA
68 5560673 SCR TRHD 10-24 1.00 2 EA
69 986009 WSHR FLAT 10 4 EA
70 986019 WSHR FLAT .250 4 EA
71 986269 WSHR FLAT .313 2 EA
72 986299 WASHER, FLAT, .375 STANDARD, | 5 EA
PLATED
73 986359 FLATWASHER 1/2" 2 EA
74 987099 WSHR LOCK .250 1 EA
75 987119 WSHR LOCK .375 5 EA
76 987139 WSHR LOCK .500 2 EA
77 5560004 NUT LKG .250-20 11 EA
78 5560031 NUT HEX LKG .313-18 2 EA
79 5560033 375-16UNC HEX LOCK NUT 2 EA
80 5560034 NUT LKG 10-24 4 EA
81 5560038 NUT LKG 10-32 4 EA
TURNTABLE ASSEMBLY GM AB60JRT Wed Feb 24 08:13:28 UTC 2021 2-13




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM AB60JRT

goon goog gg g UuoM
82 5560654 WSHR LOCK #10 SPLIT TYPE 4 EA
83 5569910 MACHINE SCREW #10-24 X 2- EA
1/2 INCH LONG ROUND HEAD
84 5569953 MACH SCRW #10-32 X .75 4 EA
RDHD
85 0180879 HOSE-3-4S-4S 262 2 EA
86 0180880 HOSE-5-6S-6S 300 4 EA
87 0180881 HOSE-6-6S-6S 288 100R2 1 EA
88 0180882 HOSE-8-8S-8S 300 100R2 2 EA
89 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK
90 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
91 0101566 WIRE 2/0 R375 R375 56 RED 2 EA
92 0075268 WIRE 2/0 R375 R375 13 BLK 1 EA
93 0182372 INTERFACE HARNESS 2.4 TO 1 EA
3.0L GM
94 0111163 PAD BOLTING 1 EA
95 0181589-8 WLDMT SUPPORT BRKT WIRING | 1 EA
BOX
96 3040506 SOLENOID 12V 150 1 EA
97 3020815 SWITCH DISCONNECT 1 EA
98 0073089 PLAC BATTERY DISCONNECT 1 EA
SWITCH
99 5560004 NUT LKG .250-20 EA
100 970049 BLT HEXHD .250-20 1.00 GR5- EA
GRADE 5 PLT-SAME AS 970189
101 0090430 WIRE 4 R313I R3751 15 1 EA
102 3040469 RELAY SPDT 12V 30AMP SONG |1 EA
103 0110441-3 BRKT WIRING BOX 2 EA
104 0071568 WIRE 12 R10I R2501 4 1 EA
105 986019 WSHR FLAT .250 2 EA
106 5560675 M.SCR 3/8-16 1-1/4 SOC. CAD 4 EA
TURNTABLE ASSEMBLY GM AB60JRT Wed Feb 24 08:13:28 UTC 2021 2-13




AB60J PARTS MANUAL TURNTABLE ASSEMBLY GM AB60JRT

goon goon HEN 0O UoOM
107 5560038 NUT LKG 10-32 2 EA
108 5560033 .375-16UNC HEX LOCK NUT 4 EA
109 3069527 CHECK ENGINE LIGHT 1 EA

TURNTABLE ASSEMBLY GM AB60JRT Wed Feb 24 08:13:28 UTC 2021 2-13




AB60J PARTS MANUAL TURNTABLE ASSEMBLY GM T3 4X4 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TURNTABLE ASSEMBLY GM T3 4X4 AB60J Wed Feb 24 08:13:29 UTC 2021 2-14



AB60J PARTS MANUAL TURNTABLE ASSEMBLY GM T3 4X4 AB60J

noooo noooo 00 00 UOM

- 0182171A TURNTABLE GM T3 AB60J 4X4 EA
SUB ASSEMBLY

1 0180930-0 LIFT SWING COUNTERWEIGHT |1 EA

2 0180975 HYDRAULIC OIL RESERVOIR 1 EA
INSTALLATION

3 0182172 GM 2.4 T3 ENGINE 1 EA
INSTALLATION

4 0182403 T/T ELEC INSTALL GM T3 AB60J | 1 EA
(LPS ONLY)

5 0182198 TURNTABLE HYDRAULICS 4 1 EA
WHEEL DRIVE INSTALLATION

TURNTABLE ASSEMBLY GM T3 4X4 AB60J Wed Feb 24 08:13:29 UTC 2021 2-14




AB60J PARTS MANUAL TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT Wed Feb 24 08:13:30 UTC 2021 2-15



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT

goon goon 0o 0o UoM
- 01824048B TURNTABLE ABG6OJRT GM LPS EA
ONLY ASSEMBLY
1 0020270 HOSE-6-6S-6S 22 100R2 1 EA
2 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
3 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
4 0020280 S)OSE-4-4S-4S 23.5 (SEE PAGE 3 EA
) 0020281 HOSE-4-4S5-4S 27.63 100R2 EA
0020283 HOSE-4-4S-4S 15.25 100R1 EA
SAE:100R1-4 BAND IN
7 0050401 HOSE-6-6S-6S 43 100R2 3 EA
8 0060305 HOSE-6-6S-6S 60 100R2 1 EA
9 0070764 3/8 INCH HYDRAULIC HOSE 1 EA
10 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
11 0070792 HOSE-8-8S-8S 32 100R2 1 EA
12 0070926 HOSE-8-10S-10S 24 100R2 1 EA
13 0071557 WIRE 18 R8I MALE250FI 7 1 EA
14 0075378 DECAL SYSTEM PRESSURE 1 EA
15 0075380 DECAL SENSE PRESSURE 1 EA
16 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
17 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
18 0080522 HOSE-8-8S-8S 42 100R2 2 EA
19 0080843 HOSE SUCTION 151D 34-#24 |1 EA
20 0090959 WIRE 4 R3131 R3751 47 1 EA
21 0091265 BATTERY WIRE 1 EA
22 0101565 WIRE 2/0 R375 R375 48 1 EA
23 0150811 INSULATOR ANGLE 1 EA
24 0151213 HOSE-8-8S-8S 16 100R2 1 EA
25 0180781 HOSE-16-16545-16S 24 100R12 |1 EA
26 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
27 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT Wed Feb 24 08:13:30 UTC 2021 215




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT

oo gogg g HEN UOM
28 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
29 0180944 HOSE-20-20S-20S 33 SP 1 EA
30 0180945 HOSE-4-45-4S 62 100R2 1 EA
31 0180946 HOSE-4-45-4S 18.5 100R2 1 EA
32 0181188 TERM .250 TAB, 22/18, FEMF.l. |1 EA
33 0181541 SENSE LINE DUMP VALVE SUB- 1 EA
ASSEMBLY
34 0182081 RADIATOR ASSEMBLY AB60J GM | 1 EA
35 300804 WIRE 18 FEM250FI R8 6 1 EA
36 480652 ALARMO7DBA DUAL TONE 1 EA
12/24V
37 961089 TERM R101 16/14 1 EA
38 3020040 LEVEL SENSOR 5 DEGREE 1 EA
39 3040046 TERM MALE250FI 22/18 4 EA
40 3040268 BOOT BTRY CABLE END BLK 3 EA
41 3040269 Boot Cable Entry Black 1/0 GA 3 EA
42 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
43 3044163 -TERM R3121 16/14 1 EA
44 3044854 TERM R101 12/10 6 EA
45 3046972 TERM FEM1881 22/18 28 EA
46 3050002 BATTERY 12V 1 EA
47 3050004 BLT BTRY HLDN .313-18 X 2 EA
10.00 (J-BOLT)
48 5034501 FTG ELBOOBHD-4S-4S STL 2 EA
49 5058824 CLP WORM DRV EA
50 5070005 FTG NIP DIGN-4S FEM PD345-6 | 2 EA
W/DUST CAP
51 5074401 FTG LKNT BHD-4 STL 2 EA
52 5093004 CLP CUSH .750 VINYL COATED |3 EA
53 5093013 CLP CUSH 2.00 VINYL COATED 1 EA
54 5093014 CLP CUSH 2.25 VINYL COATED 2 EA
TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT Wed Feb 24 08:13:30 UTC 2021 2-15




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT

goon goon 0o 0o UoOM
55 5560082 HOSE GUIDE .250 RUBBER EDGE | 0.5 EA
56 0150810-3 WLDMT BATTERY BOX 1 EA
57 0150813-3 ANGLE 1 EA
58 0180484-8 TRNTBL WLDMT 1 EA
59 0180836-8 FILTER BRACKET 1 EA
60 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
61 0181503-3 BRKT TILT ALARM 1 EA
62 0181531-3 BRKT VALVE MTG 1 EA
63 0182120-3 BRKT HOSE SUPPORT 1 EA
64 0182184-3 BRKT ECU/FUSE BLK MNTG 1 EA
AB60J GM T3
65 0182329-0 COUNTERWEIGHT LH ORANGE 1 EA
66 0182330-0 COUNTERWEIGHT RH ORANGE |1 EA
67 970049 BLT HEXHD .250-20 1.00 GR5- 12 EA
GRADE 5 PLT-SAME AS 970189
68 970449 HHD BLT .375-16 X .750 GR5 EA
69 970489 EII:T HEXHD .375-16 1.50 GR5- EA
70 970889 CAPSCREW 1/2-13 X 1"LGHH. |2 EA
71 5560673 SCR TRHD 10-24 1.00 2 EA
72 986009 WSHR FLAT 10 4 EA
73 986019 WSHR FLAT .250 4 EA
74 986269 WSHR FLAT .313 2 EA
75 986299 WASHER, FLAT, .375 STANDARD, | 5 EA
PLATED
76 986359 FLATWASHER 1/2" 2 EA
77 987099 WSHR LOCK .250 1 EA
78 987119 WSHR LOCK .375 5 EA
79 987139 WSHR LOCK .500 2 EA
80 5560004 NUT LKG .250-20 11 EA
81 5560031 NUT HEX LKG .313-18 2 EA
TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT Wed Feb 24 08:13:30 UTC 2021 215




AB60J PARTS MANUAL TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT

goon goon 0o 0o UoOM
82 5560033 375-16UNC HEX LOCK NUT 2 EA
83 5560034 NUT LKG 10-24 4 EA
84 5560038 NUT LKG 10-32 4 EA
85 5560654 WSHR LOCK #10 SPLIT TYPE 4 EA
86 5569910 MACHINE SCREW #10-24 X 2- 2 EA
1/2 INCH LONG ROUND HEAD
87 5569953 MACH SCRW #10-32 X .75 4 EA
RDHD
88 0180879 HOSE-3-4S-4S 262 2 EA
89 0180880 HOSE-5-6S-6S 300 4 EA
90 0180881 HOSE-6-6S-6S 288 100R2 1 EA
91 0180882 HOSE-8-8S-8S 300 100R2 2 EA
92 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK

TURNTABLE ASSEMBLY GM LPS ONLY AB60JRT Wed Feb 24 08:13:30 UTC 2021 2-15




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TURNTABLE ASSEMBLY KUBOTA AB60J Wed Feb 24 08:13:31 UTC 2021 2-16



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AB60]

goog goog gd g UuoM
= 0182425G TURNTABLE AB60J KUBOTA EA
ASSEMBLY
1 0020270 HOSE-6-6S-6S 22 100R2 1 EA
2 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
3 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
4 0020280 S)OSE-4-4S-4S 23.5 (SEE PAGE 3 EA
) 0020281 HOSE-4-4S5-4S 27.63 100R2 EA
0020283 HOSE-4-45-4S 15.25 100R1 EA
SAE:100R1-4 BAND IN
7 0050401 HOSE-6-6S-6S 43 100R2 3 EA
8 0060305 HOSE-6-6S-6S 60 100R2 1 EA
9 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
10 0070792 HOSE-8-8S-8S 32 100R2 1 EA
11 0070926 HOSE-8-10S-10S 24 100R2 1 EA
12 0075378 DECAL SYSTEM PRESSURE 1 EA
13 0075380 DECAL SENSE PRESSURE 1 EA
14 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
15 0080522 HOSE-8-8S-8S 42 100R2 2 EA
16 0080843 HOSE SUCTION 1.5 1D 34-#24 1 EA
17 0090959 WIRE 4 R313I R3751 47 1 EA
18 0101565 WIRE 2/0 R375 R375 48 1 EA
19 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
20 0150811 INSULATOR ANGLE 1 EA
21 0151213 HOSE-8-8S-8S 16 100R2 1 EA
22 0180518 FUEL TANK INSTALLATION 1 EA
23 0180781 HOSE-16-16545-16S 24 100R12 |1 EA
24 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
25 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
26 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
27 0180944 HOSE-20-20S-20S 33 SP 1 EA
TURNTABLE ASSEMBLY KUBOTA AB60J Wed Feb 24 08:13:31 UTC 2021 2-16




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA AB60]

goon goon 0o 0o UoOM
28 0180945 HOSE-4-4S5-4S 62 100R2 1 EA
29 0180946 HOSE-4-4S-4S 18.5 100R2 1 EA
30 0181188 TERM .250 TAB, 22/18, FEMF.l. |1 EA
31 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
32 480652 ALARM97DBA DUAL TONE 1 EA
12/24Vv
33 969989 BLT HEXHD .250-20 1.75 GR5 2 EA
34 970049 BLT HEXHD .250-20 1.00 GR5- 11 EA
GRADE 5 PLT-SAME AS 970189
35 970239 BLT HEXHD .313-18 .750 GR5 4 EA
36 970319 BLT HEXHD .313-18 2.50 GR5 2 EA
37 970449 HHD BLT .375-16 X .750 GR5 11 EA
38 972479 BLT HEXHD .375-16 1.25 GR5 1 EA
39 970489 EII:T HEXHD .375-16 1.50 GR5- 2 EA
40 970499 BLT HEXHD .375-16 1.75 GR5- 3 EA
41 970719 BLT HEXHD .438-14 X 1.25 GR5 |6 EA
42 970909 BLT HEXHD .500-13 1.50 GR5- 2 EA
PLA
43 974449 SCR RDH 8-32 .750 2 EA
44 5560673 SCR TRHD 10-24 1.00 2 EA
45 974769 SCR RDH MACH 10-24 2.25 2 EA
46 984109 NUT HEX .375-16 3 EA
47 986019 WSHR FLAT .250 7 EA
48 986179 WSHR 7/16 FLAT 4 EA
49 986269 WSHR FLAT .313 8 EA
50 986299 WASHER, FLAT, .375 STANDARD, | 22 EA
PLATED
51 986359 FLATWASHER 1/2" 2 EA
52 987099 WSHR LOCK .250 3 EA
53 987109 WSHR LOCK .313 5 EA

TURNTABLE ASSEMBLY KUBOTA AB60J Wed Feb 24 08:13:31 UTC 2021 2-16



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AB60]

oo oo 0o HEN UOM
54 987119 WSHR LOCK .375 18 EA
55 987129 WSHR 7/17 MED LOCK 4 EA
56 987139 WSHR LOCK .500 2 EA
57 3020040 LEVEL SENSOR 5 DEGREE 1 EA
58 3040046 TERM MALE250FI 22/18 2 EA
59 3040070 NUT LKG HUB .500 APPLETON: 1 EA
P/N BL50 REG 801
60 3040187 CONN .500 .313-.438 1 EA
61 3040268 BOOT BTRY CABLE END BLK 3 EA
62 3040269 Boot Cable Entry Black 1/0 GA 3 EA
63 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
64 3040452 BOOT BTRY CABLE UL RED 2 EA
10GA
65 3044163 -TERM R3121 16/14 1 EA
66 3044854 TERM R101 12/10 6 EA
67 3046972 TERM FEM188I 22/18 28 EA
68 3050002 BATTERY 12V 1 EA
69 3050004 BLT BTRY HLDN .313-18 X 2 EA
10.00 (J-BOLT)
70 5034501 FTG ELBOOBHD-4S5-4S STL EA
71 5070005 FTG NIP DIGN-4S FEM PD345-6 |2 EA
W/DUST CAP
72 5093000 CLP CUSH .438 VINYL COATED 2 EA
73 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT
74 5093004 CLP CUSH .750 VINYL COATED 4 EA
75 5093008 CLP CUSH 1.06 VINYL COATED 2 EA
76 5093013 CLP CUSH 2.00 VINYL COATED 1 EA
77 5093014 CLP CUSH 2.25 VINYL COATED 2 EA
78 5560004 NUT LKG .250-20 10 EA
79 5560031 NUT HEX LKG .313-18 2 EA
80 5560033 375-16UNC HEX LOCK NUT EA
TURNTABLE ASSEMBLY KUBOTA AB60J Wed Feb 24 08:13:31 UTC 2021 2-16




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AB60]

goon goon HEN HEN UuoM
81 5560034 NUT LKG 10-24 EA
82 5560038 NUT LKG 10-32 EA
83 5560039 NUT HEX LKG .500-13 EA
84 5560082 HOSE GUIDE .250 RUBBER EDGE | 0.5 EA
85 5560138 BLT HEXHD LKG .500-13 1.00 EA
GRS
86 5560198 NUT HEX LKG 8-32 2 EA
87 5560639 ﬁAFTSCREW 5/8-11 X 4-1/2" LG |2 EA
88 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA
HH GR5
89 0150810-8 WLDMT BATTERY BOX 1 EA
90 0150813-8 ANGLE 1 EA
91 0180484-8 TRNTBL WLDMT 1 EA
92 0180836-8 FILTER BRACKET 1 EA
93 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
94 0181503-8 BRKT TILT ALARM 1 EA
95 0181531-8 BRKT VALVE MTG 1 EA
96 0182329-5 COUNTERWEIGHT LH ORANGE 1 EA
97 0182330-5 COUNTERWEIGHT RH ORANGE 1 EA
98 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK
99 5033704 FTG ELBO9O MALE-4N-4S STL 1 EA
100 5033604 ADAPTER STRAIGHT 1/4 NPTG 1 EA
TO -4 JIC
101 967359 HOSESAE30R2-03 TYPE 3 3/16 | 120 EA
In
102 5010011 HOSE SAE30R2-05 .312 FUEL 11 EA
103 010178-001 FITTING - BARBED 1/4" NPT X 1 EA
3/16"
104 7630286 FILTER N-LINE FUEL 1 EA
105 5550028 CLP WORM DRV .25-.63 .31 6 EA
BAND
TURNTABLE ASSEMBLY KUBOTA AB60J Wed Feb 24 08:13:31 UTC 2021 2-16




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AB60]

goog goog gg g UuoM
106 0192289-8 BRKT GLOW PLUG TIMER 1 EA
107 0080914 PLAC GLOW PLUGS 1 EA
108 974679 SCR RDH MACH 10-24 .625 1 EA
109 986009 WSHR FLAT 10 5 EA
110 3041641 CIRCUIT BREAKER 40 AMP 1 EA
111 5560034 NUT LKG 10-24 1 EA
112 970269 BLT HEXHD .313-18 1.25 GR5- 2 EA
PLA
113 5560031 NUT HEX LKG .313-18 2 EA
114 986269 WSHR FLAT .313 2 EA
115 5569865 BLT HEXHD .375-16 2.75 GR5 2 EA
116 5560039 NUT HEX LKG .500-13 4 EA
117 5560168 WSHR FLAT HARD .500 SP 8 EA
118 970919 BLT HEXHD .500-13 1.75 GR5 4 EA
119 5560168 WSHR FLAT HARD .500 SP 8 EA
120 970919 BLT HEXHD .500-13 1.75 GR5 4 EA
121 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
122 5093037 FTG STR-4H-4N BR 1 EA
123 5550030 CLP WORM DRV 1.50-2.50 2 EA
SAE#32
TURNTABLE ASSEMBLY KUBOTA AB60J Wed Feb 24 08:13:31 UTC 2021 2-16




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

REPAIR PARTS

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:32 UTC 2021 2-17



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

oo oo g HEN UOM
- 0182485 TURNTABLE KUBOTA TIER 4 EA
FINAL AB60J ASSEMBLY
1 0113792-8 WELDMENT RADIATOR MOUNT | 2 EA
2 0113824 ASSY FUEL SYSTEM T4F 1 EA
3 0150810-8 WLDMT BATTERY BOX 1 EA
4 0150811 INSULATOR ANGLE 1 EA
5 0150813-8 ANGLE 1 EA
6 0180484-8 TRNTBL WLDMT 1 EA
7 0180517 HYDR OIL RSVR ASSY A/R EA
8 0180518 FUEL TANK INSTALLATION 1 EA
9 0180836-8 FILTER BRACKET 1 EA
10 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
11 0181503-8 BRKT TILT ALARM 1 EA
12 0181531-8 BRKT VALVE MTG 1 EA
13 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
14 0182329-5 COUNTERWEIGHT LH ORANGE 1 EA
15 0182330-5 COUNTERWEIGHT RH ORANGE 1 EA
16 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK
17 0182494-8 WLDMT RADIATOR SUPPORT 2 EA
18 056069-010 Washer, SteelFlatWasher EA
DIN125A M10 ZincPlated
19 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 16 EA
933
20 058493-015 HHCS M10 X 15X 15G88DIN |1 EA
933
21 3020040 LEVEL SENSOR 5 DEGREE 1 EA
22 3040268 BOOT BTRY CABLE END BLK 3 EA
23 3040269 Boot Cable Entry Black 1/0 GA 4 EA
24 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
25 3040502 RELAY 12VDC 70 AMP SPST 1 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:32 UTC 2021 2-17




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

Wed Feb 24 08:13:32 UTC 2021

2-17



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

oo oo 0o HEN UOM
26 3050002 BATTERY 12V 1 EA
27 012039-000 ROD BAT HOLD DOWN 2 EA
28 480652 ALARMO97DBA DUAL TONE 1 EA
12/24V
29 5034501 FTG ELBOOBHD-4S5-4S STL 1 EA
30 5070005 FTG NIP DIGN-4S FEM PD345-6 | 2 EA
W/DUST CAP
31 5090032 FITTING - BARBED 1/4" NPT X 2 EA
3/16" BRASS
32 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT
33 5093010 CLP CUSH 1.50 VINYL COATED 1 EA
34 5093013 CLP CUSH 2.00 VINYL COATED |3 EA
35 5093014 CLP CUSH 2.25 VINYL COATED |2 EA
36 5093024 CLAMP 1 EA
37 5560004 NUT LKG .250-20 12 EA
38 986269 WSHR FLAT .313 8 EA
39 5560033 375-16UNC HEX LOCK NUT 16 EA
40 5560034 NUT LKG 10-24 1 EA
41 5560039 NUT HEX LKG .500-13 4 EA
42 5560168 WSHR FLAT HARD .500 SP 8 EA
43 5560179 Flat Washer - Special 8 EA
44 5560341 WSHR STAR .250 EXTERNAL 1 EA
TOOTH
45 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA
HH GR5
46 5560704 BLT HEXHD .375-16 1.25 GR8 2 EA
47 5569865 BLT HEXHD .375-16 2.75 GR5 2 EA
48 7630180 RADIATOR CUSHION 4 EA
49 7631088 V2403 CR TI COOLING SYSTEM |1 EA
50 970029 BLT .25-20 .750 8 EA
51 970059 BLT HEXHD .25-15 1.25 2 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:32 UTC 2021 2-17




TURNTABLE ASSEMBLY KUBOTA T4F AB60J

AB60J PARTS MANUAL
Rr ) %
S .
2 |
3
Py
P
) =y
EMERG BNCY \J
\).“,Uf! tei/s
=
BT o
—_;36 *‘
w|® ofireire
w
@] ekl =l
( -
@
@ eS|
- oY
-

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

Wed Feb 24 08:13:33 UTC 2021

2-17



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

goon goon HEN 0o UoOM
52 970069 BLT HEXHD .250-20 1.25 GR5 2 EA
53 970239 BLT HEXHD .313-18 .750 GR5 4 EA
54 970349 BLT HEXHD .313-18 2.75-GR5 2 EA
55 970426 BLT HHD .375-16 X .875 3 EA
56 970439 BLTHHD .375-16 X .625 GR5 1 EA
57 970499 BLT HEXHD .375-16 1.75 GR5- 8 EA
58 970469 HHD BLT .375-16 X 1.00 GR5 3 EA
59 970489 EII:T HEXHD .375-16 1.50 GR5- 2 EA
60 970499 BLT HEXHD .375-16 1.75 GR5- 3 EA
61 970519 ﬁAI—IIDSCREW 3/8-16 X 2-1/4" LG |4 EA
62 970559 BLT HEXHD .250-20 .875 GR5 2 EA
63 970889 CAPSCREW 1/2-13 X 1"LGH.H. |6 EA
64 970919 BLT HEXHD .500-13 1.75 GR5 4 EA
65 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
66 974689 SCR RDH MACH 10-24 .75 1 EA
67 986019 WSHR FLAT .250 6 EA
68 986269 WSHR FLAT .313 10 EA
69 986299 WASHER, FLAT, .375 STANDARD, | 38 EA
PLATED
70 986359 FLATWASHER 1/2" 6 EA
71 987139 WSHR LOCK .500 4 EA
101 0020270 HOSE-6-6S-6S 22 100R2 1 EA
102 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
103 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
104 0020280 ;I)OSE-4-4S-4S 23.5 (SEE PAGE 2 EA
105 0020281 HOSE-4-4S-4S 27.63 100R2 2 EA
106 0020283 HOSE-4-4S5-4S 15.25 100R1 2 EA
SAE:100R1-4 BAND IN
107 0050401 HOSE-6-6S-6S 43 100R2 3 EA

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:33 UTC 2021 2.17



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:33 UTC 2021 2-17



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

gogo gogo g 0o UoOM
108 0060305 HOSE-6-6S-6S 60 100R2 1 EA
109 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
110 0070792 HOSE-8-8S-8S 32 100R2 1 EA
111 0070926 HOSE-8-10S-10S 24 100R2 1 EA
112 0080522 HOSE-8-8S-8S 42 100R2 2 EA
113 0080843 HOSE SUCTION 1.5 1D 34-#24 1 EA
114 0151213 HOSE-8-8S-8S 16 100R2 1 EA
115 0180781 HOSE-16-16545-16S 24 100R12 | 1 EA
116 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
117 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
118 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
119 0180944 HOSE-20-20S-20S 33 SP 1 EA
120 0180945 HOSE-4-4S-4S 62 100R2 1 EA
121 0180946 HOSE-4-45-4S 18.5 100R2 1 EA
122 0180879 HOSE-3-45-4S 262 2 EA
123 0180880 HOSE-5-6S-6S 300 3 EA
124 0180881 HOSE-6-6S-6S 288 100R2 1 EA
125 0180882 HOSE-8-8S-8S 300 100R2 2 EA
201 3044163 -TERM R3121 16/14 1 EA
202 3040046 TERM MALE250FI 22/18 2 EA
203 0182185 WIRE ASSEMBLY-TURNTABLE A/R EA
GM T3 AB60J
204 0182531 HARNESS ENGINE KU T4F A/R EA
205 0181188 TERM .250 TAB, 22/18, FEM F.l. |1 EA
206 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
207 0101565 WIRE 2/0 R375 R375 48 1 EA
208 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
209 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
210 0090959 WIRE 4 R3131 R3751 47 1 EA
211 5018832 HOSE FUEL .38ID T3 25 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60] Wed Feb 24 08:13:33 UTC 2021 2-17




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

goog goog gg g UuoM

212 5550028 CLP WORM DRV .25-.63 .31 6 EA
BAND

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:33 UTC 2021 2-17



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

REPAIR PARTS

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:34 UTC 2021 2-18



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

oo oo g HEN UOM
- 0182485H TURNTABLE KUBOTA TIER 4 EA
FINAL AB60J ASSEMBLY
1 0113792-8 WELDMENT RADIATOR MOUNT | 2 EA
2 0113824 ASSY FUEL SYSTEM T4F 1 EA
3 0150810-8 WLDMT BATTERY BOX 1 EA
4 0150811 INSULATOR ANGLE 1 EA
5 0150813-8 ANGLE 1 EA
6 0180484-8 TRNTBL WLDMT 1 EA
7 0180517 HYDR OIL RSVR ASSY A/R EA
8 0180518 FUEL TANK INSTALLATION 1 EA
9 0180836-8 FILTER BRACKET 1 EA
10 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
11 0181503-8 BRKT TILT ALARM 1 EA
12 0181531-8 BRKT VALVE MTG 1 EA
13 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
14 0182329-5 COUNTERWEIGHT LH ORANGE 1 EA
15 0182330-5 COUNTERWEIGHT RH ORANGE 1 EA
16 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK
17 0182494-8 WLDMT RADIATOR SUPPORT 2 EA
18 056069-010 Washer, SteelFlatWasher EA
DIN125A M10 ZincPlated
19 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 16 EA
933
20 058493-015 HHCS M10 X 15X 15G88DIN |1 EA
933
21 3020040 LEVEL SENSOR 5 DEGREE 1 EA
22 3040268 BOOT BTRY CABLE END BLK 3 EA
23 3040269 Boot Cable Entry Black 1/0 GA 4 EA
24 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
25 3040502 RELAY 12VDC 70 AMP SPST 1 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:34 UTC 2021 2-18




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

Wed Feb 24 08:13:35 UTC 2021

2-18



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

oo oo 0o HEN UOM
26 3050002 BATTERY 12V 1 EA
27 012039-000 ROD BAT HOLD DOWN 2 EA
28 480652 ALARMO97DBA DUAL TONE 1 EA
12/24V
29 5034501 FTG ELBOOBHD-4S5-4S STL 1 EA
30 5070005 FTG NIP DIGN-4S FEM PD345-6 | 2 EA
W/DUST CAP
31 5090032 FITTING - BARBED 1/4" NPT X 2 EA
3/16" BRASS
32 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT
33 5093010 CLP CUSH 1.50 VINYL COATED 1 EA
34 5093013 CLP CUSH 2.00 VINYL COATED |3 EA
35 5093014 CLP CUSH 2.25 VINYL COATED |2 EA
36 5093024 CLAMP 1 EA
37 5560004 NUT LKG .250-20 12 EA
38 986269 WSHR FLAT .313 8 EA
39 5560033 375-16UNC HEX LOCK NUT 16 EA
40 5560034 NUT LKG 10-24 1 EA
41 5560039 NUT HEX LKG .500-13 4 EA
42 5560168 WSHR FLAT HARD .500 SP 8 EA
43 5560179 Flat Washer - Special 8 EA
44 5560341 WSHR STAR .250 EXTERNAL 1 EA
TOOTH
45 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA
HH GR5
46 5560704 BLT HEXHD .375-16 1.25 GR8 2 EA
47 5569865 BLT HEXHD .375-16 2.75 GR5 2 EA
48 7630180 RADIATOR CUSHION 4 EA
49 7631088 V2403 CR TI COOLING SYSTEM |1 EA
50 970029 BLT .25-20 .750 8 EA
51 970059 BLT HEXHD .25-15 1.25 2 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:35 UTC 2021 2-18




TURNTABLE ASSEMBLY KUBOTA T4F AB60J

AB60J PARTS MANUAL
Rr ) %
S .
2 |
3
Py
P
) =y
EMERG BNCY \J
\).“,Uf! tei/s
=
BT o
—_;36 *‘
w|® ofireire
w
@] ekl =l
( -
@
@ eS|
- oY
-

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

Wed Feb 24 08:13:35 UTC 2021

2-18



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

goon goon HEN 0o UoOM
52 970069 BLT HEXHD .250-20 1.25 GR5 2 EA
53 970239 BLT HEXHD .313-18 .750 GR5 4 EA
54 970349 BLT HEXHD .313-18 2.75-GR5 2 EA
55 970426 BLT HHD .375-16 X .875 3 EA
56 970439 BLTHHD .375-16 X .625 GR5 1 EA
57 970499 BLT HEXHD .375-16 1.75 GR5- 8 EA
58 970469 HHD BLT .375-16 X 1.00 GR5 3 EA
59 970489 EII:T HEXHD .375-16 1.50 GR5- 2 EA
60 970499 BLT HEXHD .375-16 1.75 GR5- 3 EA
61 970519 ﬁAI—IIDSCREW 3/8-16 X 2-1/4" LG |4 EA
62 970559 BLT HEXHD .250-20 .875 GR5 2 EA
63 970889 CAPSCREW 1/2-13 X 1"LGH.H. |6 EA
64 970919 BLT HEXHD .500-13 1.75 GR5 4 EA
65 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
66 974689 SCR RDH MACH 10-24 .75 1 EA
67 986019 WSHR FLAT .250 6 EA
68 986269 WSHR FLAT .313 10 EA
69 986299 WASHER, FLAT, .375 STANDARD, | 38 EA
PLATED
70 986359 FLATWASHER 1/2" 6 EA
71 987139 WSHR LOCK .500 4 EA
101 0020270 HOSE-6-6S-6S 22 100R2 1 EA
102 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
103 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
104 0020280 ;I)OSE-4-4S-4S 23.5 (SEE PAGE 2 EA
105 0020281 HOSE-4-4S-4S 27.63 100R2 2 EA
106 0020283 HOSE-4-4S5-4S 15.25 100R1 2 EA
SAE:100R1-4 BAND IN
107 0050401 HOSE-6-6S-6S 43 100R2 3 EA

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:35 UTC 2021 2-18



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:36 UTC 2021 2-18



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

gogo gogo g 0o UoOM
108 0060305 HOSE-6-6S-6S 60 100R2 1 EA
109 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
110 0070792 HOSE-8-8S-8S 32 100R2 1 EA
111 0070926 HOSE-8-10S-10S 24 100R2 1 EA
112 0080522 HOSE-8-8S-8S 42 100R2 2 EA
113 0080843 HOSE SUCTION 1.5 1D 34-#24 1 EA
114 0151213 HOSE-8-8S-8S 16 100R2 1 EA
115 0180781 HOSE-16-16545-16S 24 100R12 | 1 EA
116 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
117 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
118 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
119 0180944 HOSE-20-20S-20S 33 SP 1 EA
120 0180945 HOSE-4-4S-4S 62 100R2 1 EA
121 0180946 HOSE-4-45-4S 18.5 100R2 1 EA
122 0180879 HOSE-3-45-4S 262 2 EA
123 0180880 HOSE-5-6S-6S 300 3 EA
124 0180881 HOSE-6-6S-6S 288 100R2 1 EA
125 0180882 HOSE-8-8S-8S 300 100R2 2 EA
201 3044163 -TERM R3121 16/14 1 EA
202 3040046 TERM MALE250FI 22/18 2 EA
203 0182185 WIRE ASSEMBLY-TURNTABLE A/R EA
GM T3 AB60J
204 0182531 HARNESS ENGINE KU T4F A/R EA
205 0181188 TERM .250 TAB, 22/18, FEM F.l. |1 EA
206 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
207 0101565 WIRE 2/0 R375 R375 48 1 EA
208 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
209 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
210 0090959 WIRE 4 R3131 R3751 47 1 EA
211 5018832 HOSE FUEL .38ID T3 25 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60] Wed Feb 24 08:13:36 UTC 2021 2-18




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

goog goog gg g UuoM

212 5550006 CLP WORM DRV .38-.88 SAE#6 | 6 EA

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:36 UTC 2021 2-18



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

REPAIR PARTS

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:36 UTC 2021 2-19



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

oo oo g HEN UOM
- 0182485G TURNTABLE KUBOTA TIER 4 EA
FINAL AB60J ASSEMBLY
1 0113792-8 WELDMENT RADIATOR MOUNT | 2 EA
2 0113824 ASSY FUEL SYSTEM T4F 1 EA
3 0150810-8 WLDMT BATTERY BOX 1 EA
4 0150811 INSULATOR ANGLE 1 EA
5 0150813-8 ANGLE 1 EA
6 0180484-8 TRNTBL WLDMT 1 EA
7 0180517 HYDR OIL RSVR ASSY A/R EA
8 0180518 FUEL TANK INSTALLATION 1 EA
9 0180836-8 FILTER BRACKET 1 EA
10 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
11 0181503-8 BRKT TILT ALARM 1 EA
12 0181531-8 BRKT VALVE MTG 1 EA
13 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
14 0182329-5 COUNTERWEIGHT LH ORANGE 1 EA
15 0182330-5 COUNTERWEIGHT RH ORANGE 1 EA
16 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK
17 0182494-8 WLDMT RADIATOR SUPPORT 2 EA
18 056069-010 Washer, SteelFlatWasher EA
DIN125A M10 ZincPlated
19 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 16 EA
933
20 058493-015 HHCS M10 X 15X 15G88DIN |1 EA
933
21 3020040 LEVEL SENSOR 5 DEGREE 1 EA
22 3040268 BOOT BTRY CABLE END BLK 3 EA
23 3040269 Boot Cable Entry Black 1/0 GA 4 EA
24 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
25 3040502 RELAY 12VDC 70 AMP SPST 1 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:36 UTC 2021 2-19




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

Wed Feb 24 08:13:37 UTC 2021

2-19



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

oo oo 0o HEN UOM
26 3050002 BATTERY 12V 1 EA
27 3050004 BLT BTRY HLDN .313-18 X 2 EA
10.00 (J-BOLT)
28 480652 ALARMO97DBA DUAL TONE 1 EA
12/24Vv
29 5034501 FTG ELBOOBHD-4S5-4S STL 1 EA
30 5070005 FTG NIP DIGN-4S FEM PD345-6 | 2 EA
W/DUST CAP
31 5090032 FITTING - BARBED 1/4" NPT X 2 EA
3/16" BRASS
32 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT
33 5093010 CLP CUSH 1.50 VINYL COATED 1 EA
34 5093013 CLP CUSH 2.00 VINYL COATED |3 EA
35 5093014 CLP CUSH 2.25 VINYL COATED |2 EA
36 5093024 CLAMP 1 EA
37 5560004 NUT LKG .250-20 12 EA
38 5560031 NUT HEX LKG .313-18 2 EA
39 5560033 375-16UNC HEX LOCK NUT 16 EA
40 5560034 NUT LKG 10-24 1 EA
41 5560039 NUT HEX LKG .500-13 4 EA
42 5560168 WSHR FLAT HARD .500 SP 8 EA
43 5560179 Flat Washer - Special 8 EA
44 5560341 WSHR STAR .250 EXTERNAL 1 EA
TOOTH
45 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA
HH GR5
46 5560704 BLT HEXHD .375-16 1.25 GR8 2 EA
47 5569865 BLT HEXHD .375-16 2.75 GR5 2 EA
48 7630180 RADIATOR CUSHION 4 EA
49 7631088 V2403 CR TI COOLING SYSTEM |1 EA
50 970029 BLT .25-20 .750 8 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:37 UTC 2021 2-19




TURNTABLE ASSEMBLY KUBOTA T4F AB60J

AB60J PARTS MANUAL
Rr ) %
S .
2 |
3
Py
P
) =y
EMERG BNCY \J
\).“,Uf! tei/s
=
BT o
—_;36 *‘
w|® ofireire
w
@] ekl =l
( -
@
@ eS|
- oY
-

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

Wed Feb 24 08:13:37 UTC 2021

2-19



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

goon goon HEN 0O UoOM
51 970059 BLT HEXHD .25-15 1.25 2 EA
52 970069 BLT HEXHD .250-20 1.25 GR5 2 EA
53 970239 BLT HEXHD .313-18 .750 GR5 4 EA
54 970349 BLT HEXHD .313-18 2.75-GR5 2 EA
55 970426 BLT HHD .375-16 X .875 3 EA
56 970439 BLTHHD .375-16 X .625 GR5 1 EA
57 970499 BLT HEXHD .375-16 1.75 GR5- 8 EA
58 970469 HHD BLT .375-16 X 1.00 GR5 3 EA
59 970489 EII:T HEXHD .375-16 1.50 GR5- 2 EA
60 970499 BLT HEXHD .375-16 1.75 GR5- 3 EA
61 970519 (IEIAI—TSCREW 3/8-16 X 2-1/4" LG |4 EA
62 970559 BLT HEXHD .250-20 .875 GR5 2 EA
63 970889 CAPSCREW 1/2-13 X 1"LGHH. |6 EA
64 970919 BLT HEXHD .500-13 1.75 GR5 4 EA
65 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
66 974689 SCR RDH MACH 10-24 .75 1 EA
67 986019 WSHR FLAT .250 6 EA
68 986269 WSHR FLAT .313 10 EA
69 986299 WASHER, FLAT, .375 STANDARD, | 38 EA
PLATED
70 986359 FLATWASHER 1/2" 6 EA
71 987139 WSHR LOCK .500 4 EA
101 0020270 HOSE-6-6S-6S 22 100R2 1 EA
102 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
103 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
104 0020280 g)OSE-4-4S-4S 23.5 (SEE PAGE 2 EA
105 0020281 HOSE-4-45-4S 27.63 100R2 2 EA
106 0020283 HOSE-4-4S-4S 15.25 100R1 2 EA
SAE:100R1-4 BAND IN

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:37 UTC 2021 2-19



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:38 UTC 2021 2-19



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA T4F AB60J

gogo gogo g 0o UoOM
107 0050401 HOSE-6-6S-6S 43 100R2 3 EA
108 0060305 HOSE-6-6S-6S 60 100R2 1 EA
109 0070772 3/8 I.D. HOSE ASSEMBLY 1 EA
110 0070792 HOSE-8-8S-8S 32 100R2 1 EA
111 0070926 HOSE-8-10S-10S 24 100R2 1 EA
112 0080522 HOSE-8-8S-8S 42 100R2 2 EA
113 0080843 HOSE SUCTION 1.5 1D 34-#24 1 EA
114 0151213 HOSE-8-8S-8S 16 100R2 1 EA
115 0180781 HOSE-16-16545-16S 24 100R12 |1 EA
116 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
117 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
118 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
119 0180944 HOSE-20-20S-20S 33 SP 1 EA
120 0180945 HOSE-4-45-4S 62 100R2 1 EA
121 0180946 HOSE-4-45-4S 18.5 100R2 1 EA
122 0180879 HOSE-3-45-4S 262 2 EA
123 0180880 HOSE-5-6S-6S 300 3 EA
124 0180881 HOSE-6-6S-6S 288 100R2 1 EA
125 0180882 HOSE-8-8S-8S 300 100R2 2 EA
201 3044163 -TERM R3121 16/14 1 EA
202 3040046 TERM MALE250FI 22/18 2 EA
203 0182185 WIRE ASSEMBLY-TURNTABLE A/R EA
GM T3 AB60J
204 0182531 HARNESS ENGINE KU T4F A/R EA
205 0181188 TERM .250 TAB, 22/18, FEMF.I. |1 EA
206 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
207 0101565 WIRE 2/0 R375 R375 48 1 EA
208 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
209 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
210 0090959 WIRE 4 R3131 R3751 47 1 EA
TURNTABLE ASSEMBLY KUBOTA T4F AB60] Wed Feb 24 08:13:38 UTC 2021 2-19




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA T4F AB60J

goon goon HEN 0o UoOM
211 5018832 HOSE FUEL .38ID T3 25 EA
212 5550006 CLP WORM DRV .38-.88 SAE#6 | 6 EA

TURNTABLE ASSEMBLY KUBOTA T4F AB60J Wed Feb 24 08:13:38 UTC 2021 2-19



TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

AB60J PARTS MANUAL

REPAIR PARTS

T

Y.

§
\ "
)
A
% af
Yt -
W
\ N

RN

\
. O did & 6

4%

2-20

Wed Feb 24 08:13:38 UTC 2021



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

goon goon HEN 0o UoOM
- 0182500 R TURNTABLE ASSEMBLY EA
WG2503 DUAL FUEL FEBURARY
2020 AND AFTER
1 0070974 COUPLING FEMMALE LPG 1 EA
2 0073089 PLAC BATTERY DISCONNECT 1 EA
SWITCH
3 0080668 BULKHEAD TEE MNTG ANGLE 1 EA
4 0110441 BRACKET WIRING BOX 2 EA
) 0150810 WLDMT BATTERY BOX 1 EA
6 0150811 INSULATOR ANGLE 1 EA
7 0150813 ANGLE, BATTERY HOLDDOWN 1 EA
8 0180484 WLDMT, TRNTBL, AB60 OPT. 1 EA
FAB.
9 0180517 HYDR OIL RSVR ASSY 1 EA
10 0180518 FUEL TANK INSTALLATION 1 EA
11 0180836 BRACKET - FILTER MOUNTING 1 EA
12 0180930 LIFT SWING COUNTERWEIGHT 1 EA
13 0181503 BRKT TILT ALARM 1 EA
14 0181531 BRACKET VALVE MOUNTING 1 EA
15 0181589 WLDMT SUPPORT BRKT WIRING | 1 EA
BOX
16 0182181 BRKT LP MNTG EXTENDED 2 EA
17 0182275 BRKT FUEL PUMP GMT3 AB60J |1 EA
18 0182329 COUNTERWEIGHT LH 1 EA
19 0182330 COUNTERWEIGHT RH 1 EA
20 0182366 COUNTERWEIGHT LOWER 1 EA
21 480652 ALARM97DBA DUAL TONE 1 EA
12/24V
22 969999 BLT HEXHD .250-20 2.25 GR5- 2 EA
23 970029 BLT .25-20 .750 6 EA
24 970059 BLT HEXHD .25-15 1.25 2 EA
25 970069 BLT HEXHD .250-20 1.25 GR5 2 EA

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:38 UTC 2021 2-20




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:39 UTC 2021 2-20



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

oo oo 0o 0 O UoOM
26 970239 BLT HEXHD .313-18 .750 GR5 8 EA
27 970349 BLT HEXHD .313-18 2.75-GR5 2 EA
28 970369 BLT HEXHD .313-18 X 1.00 GR5 | 4 EA
29 970426 BLT HHD .375-16 X .875 3 EA
30 970439 BLTHHD .375-16 X .625 GR5 1 EA
31 970449 HHD BLT .375-16 X .750 GR5 8 EA
32 970469 HHD BLT .375-16 X 1.00 GR5 2 EA
33 970489 Ell:T HEXHD .375-16 1.50 GR5- |2 EA
34 970499 BLT HEXHD .375-16 1.75 GR5- |3 EA
35 970559 BLT HEXHD .250-20 .875 GR5 2 EA
36 970889 CAPSCREW 1/2-13 X 1"LGH.H. |2 EA
37 970919 BLT HEXHD .500-13 1.75 GR5 4 EA
38 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
39 986019 WSHR FLAT .250 10 EA
40 986269 WSHR FLAT .313 13 EA
41 986299 WASHER, FLAT, .375 STANDARD, | 33 EA
PLATED
42 986359 FLATWASHER 1/2" 2 EA
43 3020040 LEVEL SENSOR 5 DEGREE 1 EA
44 3020049 Switch, Battery Disconnect 1 EA
45 3040268 BOOT BTRY CABLE END BLK 3 EA
46 3040269 Boot Cable Entry Black 1/0 GA 4 EA
47 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
48 3040506 SOLENOID 12V 150 1 EA
49 3050002 BATTERY 12V 1 EA
50 012039-000 ROD BAT HOLD DOWN 1 EA
51 5034501 FTG ELB9OBHD-4S-4S STL 1 EA
52 5035705 FTG ELBA5STRTHD-6B-6S STL 1 EA
53 5070005 FTG NIP DIGN-4S FEM PD345-6 |2 EA
W/DUST CAP

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:39 UTC 2021 2-20




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

ACCUMULATOR
CENTERPOST ANTI-CAV
EhGE VALVE
6 dj
®
(i16)
P
&
@
103,
) herd
ey
{112} DUAL RELIEF
oy {ua} ANTI-CAV VAL VE]
120 g
EMERGENCY 85
POWER PUMP @\
Ehy A/
1@
F T
)
FernY
@)
LIFT
CYLINDER
SENSE LINE
q@ DUMP VALVE
®
C
(106
HYD OIL Ry
TANK
@D (% 1§,
O
C)
RETURN
OIL FILTER
@ \ /
o
I@J 118
A\ - RETURN
(o) MANIFOLD
vy

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:39 UTC 2021 2-20



AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

oo gogo g HEN UOM
54 5090049 FTG MALE CONN SAE45-6LPG- 1 EA
4N BR
55 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT
56 5093004 CLP CUSH .750 VINYL COATED 1 EA
o7 5093006 CLP CUSH .937 VINYL COATED 1 EA
58 5093010 CLP CUSH 1.50 VINYL COATED 1 EA
59 5093013 CLP CUSH 2.00 VINYL COATED 4 EA
60 5093014 CLP CUSH 2.25 VINYL COATED 2 EA
61 5260033 FTG BARB 3/8-1/4 NPT 2 EA
62 5560004 NUT LKG .250-20 12 EA
63 5560031 NUT HEX LKG .313-18 4 EA
64 5560033 .375-16UNC HEX LOCK NUT 15 EA
65 5560034 NUT LKG 10-24 2 EA
66 5560039 NUT HEX LKG .500-13 4 EA
67 5560168 WSHR FLAT HARD .500 SP 8 EA
68 5560341 WSHR STAR .250 EXTERNAL 1 EA
TOOTH
69 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA
HH GR5
70 5560675 M.SCR 3/8-16 1-1/4 SOC. CAD 4 EA
71 5560704 BLT HEXHD .375-16 1.25 GR8 2 EA
72 5569865 BLT HEXHD .375-16 2.75 GR5 2 EA
73 7630703 Relief Valve 1 EA
74 7630704 Bulkhead Tee 1 EA
75 7630953 PRE-FUEL FILTER A/R EA
76 9940011 VERTICAL BRACKET 2- 1 EA
STRAP33#VER
77 9940015 LP TANK 33.5# LIQUID 1 EA
101 0020270 HOSE-6-6S5-6S 22 100R2 1 EA
102 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
103 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:39 UTC 2021

2-20




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

OIL PRESS
SWITCH

STARTER

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:40 UTC 2021 2-20



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

goon goon 0o 0o UoOM
104 0020280 S)OSE-4-4S-4S 23.5 (SEE PAGE 2 EA
105 0020281 HOSE-4-4S5-4S 27.63 100R2 2 EA
106 0020283 HOSE-4-4S-4S 15.25 100R1 EA
SAE:100R1-4 BAND IN
107 0050401 HOSE-6-6S-6S 43 100R2 3 EA
108 0060305 HOSE-6-6S-6S 60 100R2 1 EA
109 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
110 0070792 HOSE-8-8S-8S 32 100R2 1 EA
111 0070926 HOSE-8-10S-10S 24 100R2 1 EA
112 0080522 HOSE-8-8S-8S 42 100R2 2 EA
113 0080843 HOSE SUCTION 151D 34-#24 |1 EA
114 0151213 HOSE-8-8S-8S 16 100R2 1 EA
115 0180781 HOSE-16-16545-16S 24 100R12 | 1 EA
116 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
117 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
118 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
119 0180944 HOSE-20-20S-20S 33 SP 1 EA
120 0180945 HOSE-4-4S-4S 62 100R2 1 EA
121 0180946 HOSE-4-4S-4S 18.5 100R2 1 EA
201 0182514 HARNESS FUEL MANIFOLD 1 EA
202 0182525 FUEL LINE ENGINE 1 EA
203 0261007 FUEL LINE PUMP 1 EA
204 5010011 HOSE SAE30R2-05 .312 FUEL 10’ EA
205 0101724 HOSE-5-6545-4N 32 LPG 1 EA
206 0072177 HOSE-5-6545-4N 108 LPG 1 EA
207 0181188 TERM .250 TAB, 22/18, FEMF.l. |1 EA
208 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
209 0090959 WIRE 4 R3131 R3751 47 1 EA
210 0101565 WIRE 2/0 R375 R375 48 1 EA
TURNTABLE ASSEMBLY KUBOTA WG2803 DUAL FUEL FEBURARY 2020 AND AFTER Wed Feb 24 08:13:40 UTC 2021 .20




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

odon odon 00 00 UOM
211 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
212 0080483 WIRE 2/0 R375 R375 28 BLACK |1 EA
Not 3046972 TERM FEM188I1 22/18 28 EA
Shown

Not 3044854 TERM R101 12/10 6 EA
Shown

215 3044163 -TERM R3121 16/14 1 EA
216 3040046 TERM MALE250FI 22/18 2 EA
217 5550028 CLP WORM DRV .25-.63 .31 6 EA

BAND

218 0071568 WIRE 12 R10I R2501 4 1 EA
219 0090430 WIRE 4 R3131 R375I1 15 1 EA

TURNTABLE ASSEMBLY KUBOTA WG2503 DUAL FUEL FEBURARY 2020 AND AFTER

Wed Feb 24 08:13:40 UTC 2021 2-20




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J Wed Feb 24 08: 1 3 :4 1 UTC 202 1 2-2 1



AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

goon goon 0o 0o UoOM
Not 0182439A TURNTABLE AB60J KUBOTA EA
Shown AUSTRALIA NEW ZEALAND
ASSEMBLY

1 0020270 HOSE-6-6S-6S 22 100R2 1 EA
2 0020276 HOSE-6-6S-6S 27.625 100R2 1 EA
3 0020279 HOSE-6-6S-6S 45.75 100R2 6 EA
4 0020280 g)OSE-4-4S-4S 23.5 (SEE PAGE 3 EA

0020281 HOSE-4-4S-4S 27.63 100R2 EA
6 0020283 HOSE-4-4S5-4S 15.25 100R1 2 EA

SAE:100R1-4 BAND IN

0050401 HOSE-6-6S-6S 43 100R2 3 EA
8 0060305 HOSE-6-6S-6S 60 100R2 1 EA

0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
10 0070792 HOSE-8-8S-8S 32 100R2 1 EA
11 0070926 HOSE-8-10S-10S 24 100R2 1 EA
12 0071557 WIRE 18 R8I MALE250FI 7 1 EA
13 0075268 WIRE 2/0 R375 R375 13 BLK 1 EA
14 0075378 DECAL SYSTEM PRESSURE 1 EA
15 0075380 DECAL SENSE PRESSURE 1 EA
16 0080519 WIRE 2/0 R375 R375 20 RED 1 EA
17 0080522 HOSE-8-8S-8S 42 100R2 2 EA
18 0080843 HOSE SUCTION 151D 34-#24 |1 EA
19 0090959 WIRE 4 R313I R3751 47 1 EA
20 0101565 WIRE 2/0 R375 R375 48 1 EA
21 0101566 WIRE 2/0 R375 R375 56 RED 1 EA
22 0150811 INSULATOR ANGLE 1 EA
23 0151213 HOSE-8-8S-8S 16 100R2 1 EA
24 0151816 WIRE 16 R10I R101 7.5 1 EA
25 0180518 FUEL TANK INSTALLATION 1 EA
26 0180781 HOSE-16-16545-16S 24 100R12 | 1 EA
TURNTABLE ASSEVIBLY KUBOTA AUSTRALIA|AND NEW ZELAND AB Wed Feb 24 08:13:41 UTC 2021 991




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

goon goon 0o 0o UoOM
27 0180805 HOSE-16-16S-16S 42 100R12-SP | 2 EA
28 0180806 HOSE-16-16S-16S 58 100R12-SP | 1 EA
29 0180943 HOSE-20-20S-20S 25.5 SP 1 EA
30 0180944 HOSE-20-20S-20S 33 SP 1 EA
31 0180945 HOSE-4-4S-4S 62 100R2 1 EA
32 0180946 HOSE-4-4S-4S 18.5 100R2 1 EA
33 0181188 TERM .250 TAB, 22/18, FEMF.l. |1 EA
34 0182044 CONTROL BOX MOUNT 1 EA
BRACKET ASSEMBLY
35 480652 ALARM97DBA DUAL TONE 1 EA
12/24V
36 969989 BLT HEXHD .250-20 1.75 GR5 2 EA
37 970049 BLT HEXHD .250-20 1.00 GR5- 11 EA
GRADE 5 PLT-SAME AS 970189
38 970239 BLT HEXHD .313-18 .750 GR5 4 EA
39 970319 BLT HEXHD .313-18 2.50 GR5 2 EA
40 970449 HHD BLT .375-16 X .750 GR5 11 EA
41 970419 CAPSCREW 3/8-16 X 1-1/4 LG 1 EA
HH GRS
42 970489 EIET HEXHD .375-16 1.50 GR5- 2 EA
43 970499 BLT HEXHD .375-16 1.75 GR5- 3 EA
44 970719 BLT HEXHD .438-14 X 1.25GR5 | 6 EA
45 970909 BLT HEXHD .500-13 1.50 GR5- 2 EA
PLA
46 974449 SCR RDH 8-32 .750 2 EA
47 5560673 SCR TRHD 10-24 1.00 2 EA
48 974769 SCR RDH MACH 10-24 2.25 2 EA
49 984109 NUT HEX .375-16 3 EA
50 986019 WSHR FLAT .250 7 EA
51 986179 WSHR 7/16 FLAT 4 EA
52 986269 WSHR FLAT .313 8 EA

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J Wed Feb 24 08: 13:41 UTC 2021 2_21




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

oo oo 0o HEN UOM
53 986299 WASHER, FLAT, .375 STANDARD, | 22 EA
PLATED
54 986359 FLATWASHER 1/2" 2 EA
55 987099 WSHR LOCK .250 EA
56 987109 WSHR LOCK .313 5 EA
57 987119 WSHR LOCK .375 18 EA
58 987129 WSHR 7/17 MED LOCK 4 EA
59 987139 WSHR LOCK .500 2 EA
60 3040046 TERM MALE250FI 22/18 2 EA
61 3040070 NUT LKG HUB .500 APPLETON: 1 EA
P/N BL50 REG 801
62 3040187 CONN .500 .313-.438 1 EA
63 3040268 BOOT BTRY CABLE END BLK 3 EA
64 3040269 Boot Cable Entry Black 1/0 GA 3 EA
65 3040270 BOOT BTRY CABLE END Y-TYPE |1 EA
66 3040452 BOOT BTRY CABLE UL RED 2 EA
10GA
67 3044163 -TERM R3121 16/14 1 EA
68 3044854 TERM R101 12/10 6 EA
69 3046972 TERM FEM188I 22/18 28 EA
70 3050002 BATTERY 12V 1 EA
71 3050004 BLT BTRY HLDN .313-18 X 2 EA
10.00 (J-BOLT)
72 5034501 FTG ELBOOBHD-45-4S STL 2 EA
73 5058824 CLP WORM DRV EA
74 5070005 FTG NIP DIGN-4S FEM PD345-6 | 2 EA
W/DUST CAP
75 5074401 FTG LKNT BHD-4 STL EA
76 5093000 CLP CUSH .438 VINYL COATED EA
77 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT
78 5093004 CLP CUSH .750 VINYL COATED |4 EA
TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND ABGOS Wed Feb 24 08:13:41 UTC 2021 o1




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

goon goon 0o 0o UoOM
79 5093008 CLP CUSH 1.06 VINYL COATED |2 EA
80 5093013 CLP CUSH 2.00 VINYL COATED |1 EA
81 5093014 CLP CUSH 2.25 VINYL COATED |2 EA
82 5560004 NUT LKG .250-20 10 EA
83 5560031 NUT HEX LKG .313-18 2 EA
84 5560033 375-16UNC HEX LOCK NUT 3 EA
85 5560034 NUT LKG 10-24 6 EA
86 5560038 NUT LKG 10-32 4 EA
87 5560039 NUT HEX LKG .500-13 4 EA
88 5560082 HOSE GUIDE .250 RUBBER EDGE | 0.5 EA
89 5560138 BLT HEXHD LKG .500-13 1.00 4 EA
GRS
90 5560198 NUT HEX LKG 8-32 2 EA
91 5560639 IC_:IA|_FI’SCREW 5/8-11 X 4-1/2" LG |2 EA
92 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 2 EA
HH GR5
93 0150810-3 WLDMT BATTERY BOX 1 EA
94 0150813-3 ANGLE 1 EA
95 0180484-8 TRNTBL WLDMT 1 EA
96 0180836-8 FILTER BRACKET 1 EA
97 0180930-0 LIFT SWING COUNTERWEIGHT 1 EA
98 0181503-3 BRKT TILT ALARM 1 EA
99 0181531-3 BRKT VALVE MTG 1 EA
100 0182329-0 COUNTERWEIGHT LH ORANGE 1 EA
101 0182330-0 COUNTERWEIGHT RH ORANGE |1 EA
102 0180879 HOSE-3-4S-4S 262 2 EA
103 0180880 HOSE-5-6S-6S 300 4 EA
104 0180881 HOSE-6-6S-6S 288 100R2 1 EA
105 0180882 HOSE-8-8S-8S 300 100R2 2 EA

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J Wed Feb 24 08: 13:41 UTC 2021 2_21




AB60J PARTS MANUAL

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

goon goon HEN HEN UuoM

106 0182366-5 COUNTERWEIGHT LOWER 1 EA
BLACK

107 5033704 FTG ELBO9O MALE-4N-4S STL 1 EA

108 5033604 ADAPTER STRAIGHT 1/4 NPTG 1 EA
TO -4 JIC

109 967359 HOSESAE30R2-03 TYPE 3 3/16 | 132 EA
N

110 5010011 HOSE SAE30R2-05 .312 FUEL 11 EA

111 010178-001 FITTING - BARBED 1/4" NPT X 1 EA
3/16"

112 5090032 FITTING - BARBED 1/4" NPT X 1 EA
3/16" BRASS

113 7630286 FILTER N-LINE FUEL EA

114 5550028 CLP WORM DRV .25-.63 .31 6 EA
BAND

115 0192289-3 BRKT GLOW PLUG TIMER 1 EA
TB100J/120/126J CU T3

116 0080914 PLAC GLOW PLUGS 1 EA

117 974679 SCR RDH MACH 10-24 .625 1 EA

118 986009 WSHR FLAT 10 5 EA

119 3041641 CIRCUIT BREAKER 40 AMP 1 EA

120 5560034 NUT LKG 10-24 1 EA

121 970269 BLT HEXHD .313-18 1.25 GR5- 2 EA
PLA

122 5560031 NUT HEX LKG .313-18 2 EA

123 986269 WSHR FLAT .313 2 EA

124 970539 BLT HEXHD .375-16 2.75-GR 5 2 EA

125 5560039 NUT HEX LKG .500-13 4 EA

126 5560168 WSHR FLAT HARD .500 SP 8 EA

127 970919 BLT HEXHD .500-13 1.75 GR5 4 EA

128 0182418-3 WLDMT KU MOTOR MOUNTRH |1 EA

129 0182419-3 WLDMT KU MOTOR MOUNT LH |1 EA

130 5560168 WSHR FLAT HARD .500 SP 8 EA

TURNTABLE ASSEVIBLY KUBOTA AUSTRALIA|AND NEW ZELAND AB Wed Feb 24 08:13:41 UTC 2021 991




AB60J PARTS MANUAL TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J

goog goog RN HRN UoM

131 056060-070 Bolt, HexBolt DIN931 M10 x 4 EA
70m

132 056066-010 Nut, NylockNut DIN985 M10 4 EA
8.0ZincPlated

133 970919 BLT HEXHD .500-13 1.75 GR5 4 EA

134 3020103 LEVEL SENSOR 3.5 DEGREE 1 EA

TURNTABLE ASSEMBLY KUBOTA AUSTRALIA AND NEW ZELAND AB60J Wed Feb 24 08: 13:41 UTC 2021 2_21




LIFT SWING COUNTERWEIGHT INSTALLATION 4X2
fg TOROUE TO 180 FTALB

IN THIS POSITION

DHE]'RI\!'EPETII

2

@@

— 1B

[

AB60J PARTS MANUAL

REPAIR PARTS

3
L
PLAN VIEW

2-22

Wed Feb 24 08:13:41 UTC 2021

LIFT SWING COUNTERWEIGHT INSTALLATION 4X2



AB60J PARTS MANUAL

LIFT SWING COUNTERWEIGHT INSTALLATION 4X2

goon goon HEN 0o UoOM
- 0180938-0 A LIFT SWING COUNTERWEIGHT EA
4X2
1 0180935 CENTERPOST AND FITTINGS 1 EA
2 0073026 SWING DRIVE S/A 1 EA
3 0180936 RISER BOOM LIFT CYLINDER 1 EA
4 0181226 LOWER COUNTERWEIGHT - 1 EA
BEFORE DECEMBER 2010
) 0180495 COUNTERWEIGHT, UPPER LEFT |1 EA
HAND - BEFORE DECEMBER
2010
6 0180494 COUNTERWEIGHT, UPPER 1 EA
RIGHT HAND - BEFORE
DECEMBER 2010
7 5560211 CAPSCREW 3/4-10 X 10 INCH 2 EA
LONG HEX HEAD GRADE 8
8 5560170 WSHR FLAT HARD .750 SP 20 EA
A18049B FIELD INSTL LIFT SWING 1 EA
COUNTERWEIGHT
INSTALLATION AB60J REF ONLY
10 5560210 CAPSCREW 3/4-10 X 8-1/2 4 EA
INCH LONG HEX HEAD GRADE 8
11 5560193 NUT HEX LKG.750-10 ESNA NUT EA
12 5560209 CAPSCREW 3/4-10 X 1-3/4 6 EA
INCH LONG HEX HEAD GRADE 8
13 5560676 BLT HEXHD .750-10 X 3.50 GR8 | 2 EA
14 0070256-8 ADAPTER PLATE CENTERPOST 1 EA
15 0070472 KEY CENTERPOST ASSY 1 EA
16 5590003 SNAP RING 4.50 EXT TRUARC 2 EA
5100-450 3100-450-STPA
17 5563061 BLT FLGHD5/8-11 X 250 LG 12 |9 EA
PG
18 987159 WSHR LOCK .625 4 EA
19 0090866 PIN 1 EA
20 0070132 PIN LOCK 2.25 DIA 2H 1 EA
21 0070473 BLT HEXHD .313-18 .75 DR 2 EA

LIFT SWING COUNTERWEIGHT INSTALLATION 4X2

Wed Feb 24 08:13:41 UTC 2021

2-22




AB60J PARTS MANUAL LIFT SWING COUNTERWEIGHT INSTALLATION 4X2

goon goon HEN 0o UoOM
22 987109 WSHR LOCK .313 2 EA
23 9980012 .040 S. S. SAFETY LOCKWIRE AR EA
24 5560169 WSHR FLAT HARD .625 SP 4 EA
25 5560022 ELT ADJ .625-11 2.25 GR5-TAP |6 EA
26 984449 NUT HEX JAM .625-11 6 EA

LIFT SWING COUNTERWEIGHT INSTALLATION 4X2 Wed Feb 24 08:13:41 UTC 2021 2.22




AB60J PARTS MANUAL LIFT SWING COUNTERWEIGHT INSTALLATION 4X4

REPAIR PARTS

ey B
®/ o e TORGUE 10 1B FIAS
“ J] Gﬁ
12] 8 -1 0@3 : *
| ©lio
i ~o et

q I
@/)\
2
N\
@ | OLL
(8) (8) ’/@

GK

q y 23)(28) T0RGUETO 11 FIAB /
~F == l
1 ) — | Lo -~ J
o C )

LIFT SWING COUNTERWEIGHT INSTALLATION 4X4 Wed Feb 24 08 1 3 42 UTC 2021 2_23



AB60J PARTS MANUAL

LIFT SWING COUNTERWEIGHT INSTALLATION 4X4

goon goon 0o 0o UoOM
- 0180930J LIFT SWING COUNTERWEIGHT EA
4X4 INSTALLATION
1 0180935 CENTERPOST AND FITTINGS 1 EA
2 0073026 SWING DRIVE S/A 1 EA
3 0180936 RISER BOOM LIFT CYLINDER 1 EA
4 0182366 COUNTERWEIGHT LOWER 1 EA
) 0182329 COUNTERWEIGHT LH 1 EA
6 0182330 COUNTERWEIGHT RH 1 EA
7 5560211 CAPSCREW 3/4-10 X 10 INCH 2 EA
LONG HEX HEAD GRADE 8
8 5560170 WSHR FLAT HARD .750 SP 20 EA
10 5560210 CAPSCREW 3/4-10 X 8-1/2 4 EA
INCH LONG HEX HEAD GRADE 8
11 5560193 NUT HEX LKG.750-10 ESNA NUT | 6 EA
12 5560209 CAPSCREW 3/4-10 X 1-3/4 EA
INCH LONG HEX HEAD GRADE 8
13 5560676 BLT HEXHD .750-10 X 3.50 GR8 | 2 EA
14 0070256-8 ADAPTER PLATE CENTERPOST 1 EA
15 0070472 KEY CENTERPOST ASSY 1 EA
16 5590003 SNAP RING 4.50 EXT TRUARC 2 EA
5100-450 3100-450-STPA
17 5560051 EFL’T HEXHD .625-11 2.00 GRS8 8 EA
19 0090866 PIN 1 EA
20 0070132 PIN LOCK 2.25 DIA 2H 1 EA
21 0070473 BLT HEXHD .313-18 .75 DR 2 EA
22 987109 WSHR LOCK .313 3 EA
23 9980012 .040 S. S. SAFETY LOCKWIRE AR EA
24 5560169 WSHR FLAT HARD .625 SP 8 EA
25 5560022 ELT ADJ .625-11 2.25 GR5-TAP EA
26 984449 NUT HEX JAM .625-11 6 EA

LIFT SWING COUNTERWEIGHT INSTALLATION 4X4

Wed Feb 24 08:13:42 UTC 2021

2-23




AB60J PARTS MANUAL LIFT SWING COUNTERWEIGHT INSTALLATION 4X4

goon goon 0o 0o UoOM

27 0110502 FITTING BRACKET 1 EA

28 5020001 FTG ELBOW HYDROMOTION 1 EA
SWIVEL

29 5037005 TERM FEM F.I. .250 16/14 1 EA

30 5065805 FTG ADAPTER STRTHDL-6B-6S 1 EA
STL LONG

31 5064001 ADAPTER STRAIGHT TUBE 1 EA
REDUCER -6 JIC TO 4 JIC

LIFT SWING COUNTERWEIGHT INSTALLATION 4X4 Wed Feb 24 08:13:42 UTC 2021 2-23



AB60J PARTS MANUAL SWING DRIVE ASSEMBLY MARCH 2006 AND BEFORE

REPAIR PARTS

0073026

SWING DRIVE ASSEMBLY MARCH 2006 AND BEFORE Wed Feb 24 08 13 42 UTC 2021 224



AB60J PARTS MANUAL

SWING DRIVE ASSEMBLY MARCH 2006 AND BEFORE

goon goon HEN 0o UoOM

- 0073026L SWING DRIVE ASSEMBLY 1 EA
BEFORE MARCH 2006

1 0070047 SWING DRIVE - PERFECTION 1 EA

2 6030020 MOTOR, SWING DRIVE 1 EA

PNNA 8200004 SEAL REPAIR KIT - ROSS/TRW 1 EA
MOTOR

PNNA 0090352 SEAL REPAIR KIT - CHAR- 1 EA
LYNN/EATON MOTOR

PNNA 0073359 SEAL REPAIR KIT - 1 EA
WHITE/ROLLER STATOR
MOTOR

3 6010250 MOTION CONTROL VALVE 1 EA
ROSS/CHAR-LYNN

4 5560641 CAPSCREW 5/16 -18 X 3-1/2 LG | 4 EA
HH GR5

) 986269 WSHR FLAT .313 EA

987109 WSHR LOCK .313 EA

7 5560087 CAPSCREW 1/2-13 X 1-1/4 EA
INCH LONG SELF LOCKING

8 5035303 FTG ELBOOSTRTHD-4B-4S STL 1 EA

9 5065703 FTG ADPTR STRTHD-4B-4SSTL |1 EA

10 5075726 STRAIGHT THREAD ADAPTER 1 EA

11 7190005 GASKET, SWING DRIVE MOTOR |1 EA

12 5037003 FTG ELBOOSWVL-4S-4S STL 1 EA

13 0020283 HOSE-4-4S5-4S 15.25 100R1 1 EA
SAE:100R1-4 BAND IN

14 5036905 ADAPTER 45 DEG ELBOW 2 EA
SWIVEL -6 JIC

15 7110112 O-RING 2 EA

SWING DRIVE ASSEMBLY MARCH 2006 AND BEFORE

Wed Feb 24 08:13:42 UTC 2021

224




AB60J PARTS MANUAL SWING DRIVE ASSEMBLY APRIL 2006 AND AFTER

REPAIR PARTS

SWING DRIVE ASSEMBLY APRIL 2006 AND AFTER Wed Feb 24 08:13:42 UTC 2021 225



AB60J PARTS MANUAL

SWING DRIVE ASSEMBLY APRIL 2006 AND AFTER

goon goon HEN 0o UoOM

- 0073026 M SWING DRIVE ASSEMBLY APRIL |1 EA
2006 AND AFTER

1 0070047 SWING DRIVE - PERFECTION 1 EA

6030020 MOTOR, SWING DRIVE 1 EA

3 6019048 MOTION CONTROL VALVE 1 EA
FLUIDTECH

4 PNNA EOLT HEX .313-18 X350 LG GR | 4 EA

5 PNNA WASHER .313 FLAT 4 EA

6 PNNA WASHER .313 LOCK 4 EA

7 5560165 BLT SKTHD LKG .500-13 1.50 2 EA

8 5035303 FTG ELBOOSTRTHD-4B-4S STL 1 EA

9 5065703 FTG ADPTR STRTHD-4B-4SSTL |1 EA

10 5065726 STRAIGHT THREAD ADAPTER 2 EA

11 5560168 WSHR FLAT HARD .500 SP 2 EA

12 5037003 FTG ELBOOSWVL-4S-4S STL 1 EA

13 0020283 HOSE-4-4S5-4S 15.25 100R1 1 EA
SAE:100R1-4 BAND IN

14 5036905 ADAPTER 45 DEG ELBOW 2 EA
SWIVEL -6 JIC

15 7110112 O-RING 2 EA

SWING DRIVE ASSEMBLY APRIL 2006 AND AFTER

Wed Feb 24 08:13:42 UTC 2021

2-25




AB60J PARTS MANUAL SWING DRIVE PERFECTION

REPAIR PARTS

s/

; i
8

SWING DRIVE PERFECTION Wed Feb 24 08:13:42 UTC 2021 2-26



AB60J PARTS MANUAL SWING DRIVE PERFECTION
oo gogo g HEN UOM
- 0070047 A SWING DRIVE AUBURN EA
* 0074837 Seal and shim repair kit #1 - (kit |1 EA
includes items 11, 18, 25 and 41)
* 0074838 Brake repair kit - (kit includes 1 EA
items 32, 33 and 40)
* 0074839 Seal and shim repair kit #2 - (kit |1 EA
includes items 11, 36, 37, 38 and
39)
1 0074800 Housing 1 EA
2 0074801 Mounting flange 1 EA
3 0074802 Motor adapter 1 EA
4 0074803 Planetary carrier 1 EA
5 0074804 Input pinion 1 EA
6 0074805 Lock nut 1 EA
7 0074806 Spur gear 3 EA
8 0074807 Washer 1 EA
9 0074808 Washer idler 3 EA
10 0074809 Idler pin 3 EA
11 Kit item Oilseal- (not sold separately) 1 EA
Not 0172054 Reducer bushing 1 EA
Shown
13 0074836 Brake gasket 2 EA
14 0074811 Hydraulic motor cover 1 EA
15 0074812 Lock washer 1 EA
16 0074813 Bearing cup 2 EA
17 0074814 Bearing cone 2 EA
18 Kit item Oilseal- (not sold separately) 1 EA
19 0074816 Output shaft 1 EA
20 0172053 PRESSURE VENT PLUG 1 EA
21 0071817 Bolt 3/8-16 x 1-1/4 8 EA
22 0074818 Bolt 3/8-16 x 5-1/4 6 EA
23 0074819 Dowelpin 3 EA
SWING DRIVE PERFECTION Wed Feb 24 08:13:42 UTC 2021 2-26




AB60J PARTS MANUAL SWING DRIVE PERFECTION

oo gogg g HEN UOM
24 0074820 Eyebolt 1 EA
25 Kit item Oilseal- (not sold separately) 1 EA
26 0074822 Screw 3 EA
Not 0074823 Bushing 1 EA
Shown

Not 0074824 Nut, hex 1/2-13 2 EA
Shown

29 0074825 Lock washer 6 EA
30 0074826 Bolt 2 EA
31 0074827 Housing brake 1 EA
32 Kit item Oilseal- (not sold separately) 7 EA
33 Kit item Oilseal- (not sold separately) 7 EA
34 0074830 Pressure disc (thick) 1 EA
35 0074831 Piston 1 EA
36 Kit item Oilseal- (not sold separately) 1 EA
37 Kit item Oilseal- (not sold separately) 1 EA
38 Kit item Oilseal- (not sold separately) 1 EA
39 Kit item Oilseal- (not sold separately) 1 EA
40 Kit item Oilseal- (not sold separately) 24 EA
41 Kit item Oilseal- (not sold separately) 1 EA
42 0172050 PIPE PLUG 5 EA

SWING DRIVE PERFECTION Wed Feb 24 08:13:42 UTC 2021 2-26



AB60J PARTS MANUAL HYDRAULIC OIL RESERVOIR INSTALLATION

REPAIR PARTS

01809875

HYDRAULIC OIL RESERVOIR INSTALLATION Wed Feb 24 08:13:43 UTC 2021 227



AB60J PARTS MANUAL HYDRAULIC OIL RESERVOIR INSTALLATION

goon goon HEN 0o UoOM

- 0180975A HYDRAULIC OIL RESERVOIR 1 EA
INSTALLATION

1 0180517 HYDR OIL RSVR ASSY 1 EA

972479 BLT HEXHD .375-16 1.25 GR5 4 EA

3 986299 WASHER, FLAT, .375 STANDARD, | 8 EA
PLATED

4 5560033 .375-16UNC HEX LOCK NUT 4 EA

HYDRAULIC OIL RESERVOIR INSTALLATION Wed Feb 24 08:13:43 UTC 2021 227



AB60J PARTS MANUAL HYDRAULIC OIL RESERIVIOR ASSEMBLY

REPAIR PARTS

COVER REF,
INCLUDED

HYDRAULIC OIL RESERIVIOR ASSEMBLY Wed Feb 24 08:13:43 UTC 2021 228



AB60J PARTS MANUAL

HYDRAULIC OIL RESERIVIOR ASSEMBLY

0ooo 0ooo 00 00 UOM
- 0180517H HYDRAULIC OIL RESERIVIOR EA
ASSEMBLY
1 0180439-8 OIL TANK 1 EA
2 5036706 FTG TEE SWVL RUN-8S-8SSTL |1 EA
(SEE PAGE 2)

3 5033614 FTG ADPTR MALE -8N-8SSTL- |3 EA
2404

4 5035312 FTG ELB9OSTRTHD-20B-20S 1 EA
STL-PH

5 5037305 FTG ADPTR MALE-24N-24H STL- |1 EA
018

6 5063704 FTG CAP-8S STL- 1 EA

7 5064003 FTG RDCR-85-6S W/O NUT STL |1 EA
(SEE PAGE 2)

8 5080018 STRAINER SUCTION 1 EA

7714304 PIPE PLUG1/2 in NPT HOLLOW |1 EA

HEX

10 7721612 REDUCER BUSHING-2X1-1/2 1 EA
HEX HD

11 7734504 90' ELBOW-1/2 NPT 90 DEG. 1 EA
ELBO

12 7734704 90' STREET ELBOW-1/2 in NPT |1 EA

13 7740424 PIPE NIPPLE-1/2 in NPT X 3in |1 EA

14 986169 WASHER, FLAT, #8, NARROW, | 10 EA

PLTD (SAE)

HYDRAULIC OIL RESERIVIOR ASSEMBLY

Wed Feb 24 08:13:43 UTC 2021

2-28




AB60J PARTS MANUAL FUEL TANK INSTALLATION

REPAIR PARTS

FUEL TANK INSTALLATION Wed Feb 24 08:13:44 UTC 2021 2-29



AB60J PARTS MANUAL FUEL TANK INSTALLATION

goon goon HEN 0o UoOM
- 0180518D FUEL TANK INSTALLATION EA
1 0182178-8 FUEL TANK 41 GAL T3 1 EA
2 0180519 FUEL TANK STRAP 1 EA
3 970519 ﬁAI_F"SCREW 3/8-16 X 2-1/4" LG |2 EA
4 986299 WASHER, FLAT, .375 STANDARD, | 2 EA
PLATED
) 0180520 FUEL GAUGE 1 EA
6 5560033 375-16UNC HEX LOCK NUT 6 EA
7 972479 BLT HEXHD .375-16 1.25 GRS 4 EA
8 7714202 PIPE PLUG, 1/4" NPT SQ HD 1 EA
GALV
9 0180663-8 PLATE FUEL TANK SUPPORT 1 EA
10 0084570 Filler Cap 1 EA

FUEL TANK INSTALLATION Wed Feb 24 08:13:44 UTC 2021 2-29




AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY CUMMINS 4B

REPAIR PARTS

i

&

4

¥

T a e [ )
2 7

) rrrrrrr l 2

SRR

q S SN ____BS
FEEEL IS

S

000

0181836

ENGINE SUB-ASSEMBLY CUMMINS 4B Wed Feb 24 08:13:44 UTC 2021 2-30



AB60J PARTS MANUAL

ENGINE SUB-ASSEMBLY CUMMINS 4B

goon goon HEN 0o UoOM
- 0181836B ENGINE CUMMINS 4B SUB 1 EA
ASSEMBLY MARCH 2004 AND
BEFORE
1 7624745 ENGINE, CUMMINS 4B 1 EA
2 0181822 ENGINE MOUNT, FRONT RIGHT |1 EA
HAND
3 0181824 ENGINE MOUNT, FRONT LEFT 1 EA
HAND
4 5560694 CAPSCREW METRIC M12-1.75 X | 12 EA
35MM LONG HEX HEAD
) 5560614 LOCK WASHER M12 2 EA
0181823 ENGINE MOUNT, REAR RIGHT 1 EA
HAND
7 0181825 WELDMENT, ENGINE MOUNT 1 EA
L.H. REAR CU
8 0181426 PUMP SUB ASSEMBLY 1 EA
5560136 HEX HEAD CAP SCREW, 2 EA
DRILLED, .500-13 UNITIFIED
NATIONAL COURSE, STEEL, GR 5,
1.25 LG.
10 20082045 THROTTLE ACTUATOR 1 EA
11 0181834 THROTTLE LEVER 1 EA
12 0180791 BRACKET, THROTTLE SOLENOID |1 EA
13 5560664 WSRH LOCK 6 2 EA
14 972479 BLT HEXHD .375-16 1.25 GR5 10 EA
15 0181835 BRACKET, ACTUATOR 1 EA
MOUNTING
16 5560033 .375-16UNC HEX LOCK NUT 7 EA
17 7630003 AIR CLEANER REPLACEMENT 1 EA
PARTS
18 970549 BLT HEXHD .375-16 3.00 GRS 4 EA
19 0180793 PLATE, AIR CLEANER EA
MOUNTING
20 0181033 SPACER EA
21 7630005 MOUNTING BAND EA

ENGINE SUB-ASSEMBLY CUMMINS 4B

Wed Feb 24 08:13:44 UTC 2021

2-30




AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY CUMMINS 4B

goon goon 0o 0o UoOM
22 970049 BLT HEXHD .250-20 1.00 GR5- 3 EA
GRADE 5 PLT-SAME AS 970189
23 986019 WSHR FLAT .250 3 EA
24 5560004 NUT LKG .250-20 3 EA
25 972049 BOLT 10MM-1.50P 40MM GR8 |5 EA
26 5560356 WSHR LOCK 10 18 EA
27 5560617 BOLT 10MM-1.50P 35MM CL8.8 | 7 EA
28 0080691 PLATE, ENGINE ADAPTER 1 EA
29 7630248 FLEXIBLE COUPLING 1 EA
30 0181837 FUEL FILTER BRACKET 1 EA
31 7630016 ELBOW 90 DEGREE RUBBER 3" 1 EA
32 7630334 MUFFLER, STANDARD 1 EA
33 5550026 EXHAUST CLAMP 3 EA
34 0181287 EXHAUST FLANGE 1 EA
35 972019 BLT HEXHD M10-1.5 X 25MM 6 EA
36 982129 .250-28UNC HEX NUT 2 EA
37 5530017 WSHR SPRING CRV .375 1 EA
38 5560697 NUT 3/8-24 HEX JAM 1 EA
39 0181619 ACTUATOR COUPLING 1 EA
40 5560618 BLT SKTHD SHLDR .375 .375 1 EA
HEX .313-18 .500 GR8
41 2610001 YOKE 1 EA
42 2620001 CLEVIS PIN 1 EA
43 5090006 STREET 90° ELBOW, 1/8 NPT 1 EA
44 5090031 STREET ELBOW 45° | 1/8 NPT 1 EA
45 3020095 SWITCH PRESSURE 6 PSI 1 EA
46 5093012 CLP CUSH 1.75 VINYL COATED |1 EA
47 986299 WASHER, FLAT, .375 STANDARD, | 7 EA
PLATED
48 7630264 GASKET 1 EA

ENGINE SUB-ASSEMBLY CUMMINS 4B Wed Feb 24 08:13:44 UTC 2021 2-30



AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY CUMMINS 4B

goon goon HEN 0o UoOM

49 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT

50 986269 WSHR FLAT .313 2 EA

51 0190694 BRACKET CUMMINS MUFFLER 2 EA

52 5550050 CLP WORM DRV 2.75-3.75 3 EA
SAE#52

53 0081053 HOSE, AIR INTAKE 1 EA

54 5560634 CAPSCREW METRIC M8-1.25X |4 EA
45MM LONG HEX HEAD

55 5560355 WSHR LOCK M8 4 EA

56 0111485 Choke Rod 1 EA

57 7630323 CLAMP ACTUATOR 1 EA

58 5569904 CAPSCREW METRIC M6-1.00 X |2 EA
12MM LONG HEX HEAD

59 987119 WSHR LOCK .375 8 EA

60 970469 HHD BLT .375-16 X 1.00 GR5 4 EA

61 970029 BLT .25-20 .750 1 EA

62 970269 BLT HEXHD .313-18 1.25 GR5- 2 EA
PLA

63 5560031 NUT HEX LKG .313-18 2 EA

ENGINE SUB-ASSEMBLY CUMMINS 4B Wed Feb 24 08:13:44 UTC 2021 2-30




AB60J PARTS MANUAL ENGINE INSTALLATION CUMMINS 4B

REPAIR PARTS

| FET——— |

r =
i i

| ots1e39

ENGINE INSTALLATION CUMMINS 4B Wed Feb 24 08:13:45 UTC 2021 2-31



AB60J PARTS MANUAL

ENGINE INSTALLATION CUMMINS 4B

oood oood 00 00 UOM
- 0181839D CUMMINS 4B ENGINE 1 EA
INSTALLATION MARCH 2004
AND BEFORE
1 0181836 ENGINE CUMMINS 4B SUB 1 EA
ASSEMBLY MARCH 2004 AND
BEFORE
2 7630262 RADIATOR HOSE, LOWER EA
3 5550038 CLP WORM DRV 1.25-2.25 2 EA
SAE#28
4 7630239 -RADIATOR CAP 13 PSI 1 EA
5 7630247 RADIATOR 1 EA
6 5560179 Flat Washer - Special 8 EA
7 970519 CAPSCREW 3/8-16 X 2-1/4" LG |4 EA
H.H.
8 5560033 .375-16UNC HEX LOCK NUT 4 EA
7630180 RADIATOR CUSHION 4 EA
10 0180998 ANGLE, RADIATOR 1 EA
11 0180441 SUPPORT BRACKET WELDMENT, | 2 EA
RADIATOR
12 7630181 DRAIN COCK - (INCLUDED WITH |1 EA
RADIATOR)
13 970239 BLT HEXHD .313-18 .750 GR5 EA
14 987109 WSHR LOCK .313 EA
15 970049 BLT HEXHD .250-20 1.00 GR5- |6 EA
GRADE 5 PLT-SAME AS 970189
16 5560004 NUT LKG .250-20 8 EA
17 986019 WSHR FLAT .250 4 EA
18 0180832 MTG PLATE OVERFLOW 1 EA
19 970889 CAPSCREW 1/2-13 X 1"LGHH. |4 EA
20 987139 WSHR LOCK .500 4 EA
21 7630227 OVERFLOW BOTTLE 2QT 1 EA
Not 8060277 REPLACEMENT CAP 1 EA
Shown
22 7630263 RADIATOR HOSE, UPPER 1 EA

ENGINE INSTALLATION CUMMINS 4B

Wed Feb 24 08:13:45 UTC 2021

2-31




AB60J PARTS MANUAL

ENGINE INSTALLATION CUMMINS 4B

goon goog gg g UuoM

23 5550040 CLP WORM DRV 2.00-3.00 2 EA
SAE#40

24 5560639 I(—:IAI—TSCREW 5/8-11 X 4-1/2"LG |6 EA

25 0071599 WSHR .650ID 2.630D .188 10 EA

26 5560169 WSHR FLAT HARD .625 SP 6 EA

27 5560131 NUT HEX LKG .625-11 GR8 6 EA

28 7630117 MOUNT, ENGINE 6 EA

29 0180997 ANGLE, RADIATOR 1 EA

30 0181032 FUEL HOSE 3/8 INCH DIAMETER | 1 EA
X 70 INCH LONG

31 5090032 FITTING - BARBED 1/4" NPT X 1 EA
3/16" BRASS

32 5033608 FTG ADPTR MALE-4N-6S STL 1 EA

33 986359 FLATWASHER 1/2" 4 EA

34 986269 WSHR FLAT .313 4 EA

35 986299 WASHER, FLAT, .375 STANDARD, | 4 EA
PLATED

36 5010011 HOSE SAE30R2-05 .312 FUEL EA

37 5550028 CLP WORM DRV .25-.63 .31 3 EA
BAND

38 5010012 5/16"1.D. HOSE 1 EA

39 0181154 SHIELD, ALTERNATOR ATB-60 1 EA

40 970029 BLT .25-20 .750 2 EA

41 5569254 WASHER FLAT 2-1/4 INCHOD X | 2 EA
5/8 INCH ID

ENGINE INSTALLATION CUMMINS 4B Wed Feb 24 08:13:45 UTC 2021 2-31




AB60J PARTS MANUAL EXHAUST INSTALLATION CUMMINS 4B

REPAIR PARTS

EXHAUST INSTALLATION CUMMINS 4B Wed Feb 24 08:13:45 UTC 2021 2-32



AB60J PARTS MANUAL

EXHAUST INSTALLATION CUMMINS 4B

goon goon HEN 0o UoOM
- 01809598 CUMMINS 4B EXHAUST 1 EA
INSTALLATION MARCH 2004
AND BEFORE
1 0181663 TAIL PIPE 1 EA
2 7630004 HOOD AIR INLET 1 EA
3 0170611 AIR INLET TUBE 1 EA
4 5550039 CLAMP 1 EA
) 5550050 CLP WORM DRV 2.75-3.75 1 EA
SAE#52
6 986299 WASHER, FLAT, .375 STANDARD, | 1 EA
PLATED

EXHAUST INSTALLATION CUMMINS 4B

Wed Feb 24 08:13:45 UTC 2021

2-32




AB60J PARTS MANUAL

ENGINE INSTALLATION CUMMUNS 3.3 AB60J

REPAIR PARTS

NOTES:
L USE WIDEST SET OF HOLES TO MOUNT RADIATOR.
2 USE CLAMPS [N DUTSIDE FOR RADIATOR

OVERFLOW HOSE.
3. ITEM 10 AND 11 ARE CUT TO LENGHT, 213" 7
PROVIDED. x>l

INSIDE | °
o
; ] ouTsioe;
. MOTE 2%
H
27
-, AN
L]
rg?
H T
e,
N g
S
v

ENGINE INSTALLATION CUMMUNS 3.3 AB60J

Wed Feb 24 08:13:45 UTC 2021 2-33



AB60J PARTS MANUAL

ENGINE INSTALLATION CUMMUNS 3.3 AB60J

goon goon 0o 0o UoOM
- 0182015B COMMUNS 3.3 AB60J EA
INSTALLATION
1 0074684 HOSE LOWER RAD CU 3.3 1 EA
0074685 HOSE LOWER RAD CU 3.3 1 EA
3 0182005 RADIATOR CUMMINS 3.3 1 EA
ASSEMBLY APRIL 2004 AND
AFTER
4 0182006 EXHAUST AND AIR CLEANER 1 EA
CUMMINS 3.3 INSTALLATION
APRIL 2004 AND AFTER
) 970049 BLT HEXHD .250-20 1.00 GR5- 2 EA
GRADE 5 PLT-SAME AS 970189
6 970909 BLT HEXHD .500-13 1.50 GR5- 2 EA
PLA
986019 WSHR FLAT .250 4 EA
8 986359 FLATWASHER 1/2" 8 EA
987139 WSHR LOCK .500 4 EA
10 5010005 HOSE .38 831-6-RL PUSH LOCK | 21.5 EA
11 5010005 HOSE .38 831-6-RL PUSH LOCK | 21.5 EA
12 5093000 CLP CUSH .438 VINYL COATED |2 EA
13 5093008 CLP CUSH 1.06 VINYL COATED |2 EA
14 5093045 FTG STR-6H-4N BR- 2 EA
15 5550006 CLP WORM DRV .38-.88 SAE#6 | 4 EA
16 5550030 CLP WORM DRV 1.50-2.50 2 EA
SAE#32
17 5550038 CLP WORM DRV 1.25-2.25 2 EA
SAE#28
18 5560004 NUT LKG .250-20 2 EA
19 5560036 NUT HEX LKG .625-11 2 EA
20 5560039 NUT HEX LKG .500-13 2 EA
21 5560138 BLT HEXHD LKG .500-13 1.00 4 EA
GRS
22 5560639 CAPSCREW 5/8-11 X 4-1/2" LG |2 EA

H.H.

ENGINE INSTALLATION CUMMUNS 3.3 AB60J

Wed Feb 24 08:13:45 UTC 2021

2-33




AB60J PARTS MANUAL ENGINE INSTALLATION CUMMUNS 3.3 AB60J

goon goon HEN 0o UoOM
23 5560678 WSHR FLAT .625 2 EA
24 5569825 WSHR .625ID 2.250D .160 2 EA

ENGINE INSTALLATION CUMMUNS 3.3 AB60J Wed Feb 24 08:13:45 UTC 2021 2.33



ENGINE ASSEMBLY CUMMINS 3.3

AB60J PARTS MANUAL

REPAIR PARTS

0182004 B

2-34

Wed Feb 24 08:13:46 UTC 2021

ENGINE ASSEMBLY CUMMINS 3.3



AB60J PARTS MANUAL

ENGINE ASSEMBLY CUMMINS 3.3

goon goon HEN 0o UoOM

- 0182004D ENGINE CUMMINS 3.3 1 EA
ASSEMBLY APRIL 2004 AND
AFTER

1 0070148 WASHER SPCL .531 X 2 X .06 2 EA

2 0074622 WELDMENT FRONT BRACKET 2 EA

3 0074972 BRKT FUEL FILTER (CU) 1 EA

4 0083155 THROTTLE LEVER EXTENSION 1 EA

) 0083437 KIT HAYES CU CPLR / 1 EA
FLYWHEEL -

6 0083570 THROTTLE ACTUATOR MT 1 EA
BRACKET WELDMENT

0083586 THROTTLE ACTUATOR COUPLER | 1 EA
8 0083587 ROD END - LEFT HAND THREADS | 1 EA
0162698 ACTUATOR SUB-ASSEMBLY 1 EA

10 0181825 WELDMENT, ENGINE MOUNT 2 EA
L.H. REAR CU

11 0182008 WELDMENT, FRONT ENGINE 1 EA
CROSSMEMBER

12 565476 gIéT HHD M12-1.75 X 35MM GR | 6 EA

13 970049 BLT HEXHD .250-20 1.00 GR5- 1 EA
GRADE 5 PLT-SAME AS 970189

14 972479 BLT HEXHD .375-16 1.25 GR5 4 EA

15 970469 HHD BLT .375-16 X 1.00 GR5 EA

16 972019 BLT HEXHD M10-1.5 X 25MM 12 EA

17 972049 BOLT 10MM-1.50P 40MM GR8 | 2 EA

18 984069 NUT HEX .250-20 1 EA

19 984329 NUT HEX JAM .250-20 1 EA

20 986269 WSHR FLAT .313 2 EA

21 986299 WASHER, FLAT, .375 STANDARD, | 8 EA
PLATED

22 986359 FLATWASHER 1/2" 2 EA

23 987099 WSHR LOCK .250 EA

ENGINE ASSEMBLY CUMMINS 3.3

Wed Feb 24 08:13:46 UTC 2021

2-34




AB60J PARTS MANUAL ENGINE ASSEMBLY CUMMINS 3.3

goon goon 0o 0o UoOM
24 3020095 SWITCH PRESSURE 6 PSI 1 EA
25 30070037 TEMP SENSOR 1/2 NPT HIGH 1 EA
26 5010005 HOSE .38 831-6-RL PUSH LOCK | 4.75 FT EA
27 5093000 CLP CUSH .438 VINYL COATED |2 EA
28 5530017 WSHR SPRING CRV .375 1 EA
29 5550006 CLP WORM DRV .38-.88 SAE#6 | 2 EA
30 5560004 NUT LKG .250-20 1 EA
31 5560033 .375-16UNC HEX LOCK NUT 6 EA
32 5560039 NUT HEX LKG .500-13 2 EA
33 5560355 WSHR LOCK M8 2 EA
34 5560356 WSHR LOCK 10 13 EA
35 5560362 BLT HEXHD .500-13 X 3.25 2 EA
GRS ZP
36 5560364 WSHR FLAT 10 5 EA
37 5560613 WASHER FLAT M8 1 EA
38 5560614 LOCK WASHER M12 6 EA
39 5560615 CBilliT BTNHD .250-20 .625-GR 5 1 EA
40 5560618 BLT SKTHD SHLDR .375 .375 1 EA
HEX .313-18 .500 GR8
41 5560625 BOLT 10MM-1.50P 20MM 1 EA
42 5560719 glléT HEX LKG M 10 - 1.50 GR 2 EA
43 5569967 BLT HEXHD M8-1.25 16 MM 1 EA
44 7624766 ENGINE CUMMINS B3.3 TIER IIl | 1 EA
- 7620065 ENGINE CUMMINS 3.3 (65 HP) 2 EA
T3 - BEFORE APRIL 2007
45 7630117 MOUNT, ENGINE 1 EA
46 7620323 CLAMP- ADDCO ACTUATOR 2 EA
47 7630707 ENGINE ISOLATOR EA

ENGINE ASSEMBLY CUMMINS 3.3 Wed Feb 24 08:13:46 UTC 2021 2-34



AB60J PARTS MANUAL EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3

REPAIR PARTS

=i

0182006 A

EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3 Wed Feb 24 08 1 3 46 UTC 2021 2_35



AB60J PARTS MANUAL

EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3

goon goon HRN HEN UuoM
= 0182006A EXHAUST AND AIR CLEANER 1 EA
CUMMINS 3.3 INSTALLATION
APRIL 2004 AND AFTER
1 0074644 MUFFLER 1 EA
0074645 TAIL PIPE 1 EA
3 0074664 MUFFLER CLAMP TB 42/50CU |1 EA
3.3
4 0074687 CLAMP AIR INTAKE TUBE 1 EA
0074688 ADAPTOR HOSE AIR INTAKE 1 EA
6 0082138 HYDRAULIC PUMP AND 1 EA
FITTINGS DEUTZ CUMMINS
0083165 CLAMP T-BOLT 2.75 NOM 2 EA
8 0083175 AIR CLEANER HOSE COUPLER 1 EA
2.5-2.25
9 0083544 CLAMP T-BOLT 3.00 NOM 2 EA
10 0182002 BRACKET, AIR INLET TUBE MTG |1 EA
11 0182003 BRKT AIR CLEANERMTGCU 33 |1 EA
12 0182004 ENGINE CUMMINS 3.3 1 EA
ASSEMBLY APRIL 2004 AND
AFTER
13 0182007 BRACKET, MUFFLER SUPPORT 1 EA
14 0182013 WELDMENT EXHAUST ELBOW 1 EA
15 970239 BLT HEXHD .313-18 .750 GRS 2 EA
16 970449 HHD BLT .375-16 X .750 GR5 2 EA
17 975209 BLT HEXHD M6-1.0 X 18MM 2 EA
18 986269 WSHR FLAT .313 4 EA
19 5550026 EXHAUST CLAMP 1 EA
20 5560031 NUT HEX LKG .313-18 4 EA
21 5560033 .375-16UNC HEX LOCK NUT 2 EA
22 5560136 HEX HEAD CAP SCREW, 2 EA
DRILLED, .500-13 UNITIFIED
NATIONAL COURSE, STEEL, GR 5,
125 LG.
23 5560168 WSHR FLAT HARD .500 SP 2 EA

EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3

Wed Feb 24 08:13:46 UTC 2021

2-35




AB60J PARTS MANUAL EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3

goon goon HEN 0O UoOM

24 5560356 WSHR LOCK 10 4 EA

25 5560625 BOLT 10MM-1.50P 20MM 4 EA

26 5560629 M6 FLAT WASHER DIN125 2 EA

27 5560664 WSRH LOCK 6 2 EA

28 7630015 ELBOW 90' 2.5 1 EA

29 7630755 AIR CLEANER CUMMINS 3.3 1 EA
KUBOTA WG2403 TIER 3 AND
TIER 4 ASSEMBLY

30 7630759 BRACKET AIR CLEANER 1 EA

EXHAUST AND AIR CLEANER INSTALLATION CUMMINS 3.3 Wed Feb 24 08 . 13 46 UTC 2021 2_3 5




AB60J PARTS MANUAL RADIATOR ASSEMBLY CUMMINS 3.3

REPAIR PARTS

W CETIYTEY
KT
ATATA)
AT
e

0182005 4

RADIATOR ASSEMBLY CUMMINS 3.3 Wed Feb 24 08:13:47 UTC 2021 2-36



AB60J PARTS MANUAL

RADIATOR ASSEMBLY CUMMINS 3.3

oo gogg g HEN UOM
- 0182005A RADIATOR CUMMINS 3.3 1 EA
ASSEMBLY APRIL 2004 AND
AFTER
1 0180441 SUPPORT BRACKET WELDMENT, | 2 EA
RADIATOR
2 0180832 MTG PLATE OVERFLOW 1 EA
3 0180997 ANGLE, RADIATOR 1 EA
4 0180998 ANGLE, RADIATOR 1 EA
5 0181154 SHIELD, ALTERNATOR ATB-60 1 EA
6 0182017 PLATED, FORMED MOUNTING 1 EA
7 970029 BLT .25-20 .750 4 EA
8 970049 BLT HEXHD .250-20 1.00 GR5- 2 EA
GRADE 5 PLT-SAME AS 970189
9 970069 BLT HEXHD .250-20 1.25 GR5 2 EA
10 970249 BLT HEXHD .313-18 .875 GR5 EA
11 970519 ﬁAl_ITSCREW 3/8-16 X 2-1/4" LG EA
12 986019 WSHR FLAT .250 EA
13 986269 WSHR FLAT .313 EA
14 986299 WASHER, FLAT, .375 STANDARD, EA
PLATED
15 987129 WSHR 7/17 MED LOCK 4 EA
16 5010011 HOSE SAE30R2-05 .312 FUEL 583 FT EA
17 5560004 NUT LKG .250-20 8 EA
18 5560033 375-16UNC HEX LOCK NUT 4 EA
19 5560179 Flat Washer - Special 8 EA
20 7630180 RADIATOR CUSHION 4 EA
21 7630227 OVERFLOW BOTTLE 2QT 1 EA
22 7630239 -RADIATOR CAP 13 PSI 1 EA
23 7630756-001 RADIATOR 1 EA

RADIATOR ASSEMBLY CUMMINS 3.3

Wed Feb 24 08:13:47 UTC 2021

2-36




AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY FORD 425 LRG

REPAIR PARTS

ENGINE SUB-ASSEMBLY FORD 425 LRG Wed Feb 24 08:13:47 UTC 2021 2-37



AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY FORD 425 LRG

goog goog 00 00 UoM

- 0181801 D ENGINE FORD LRG 425 SUB EA
ASSEMBLY DECEMBER 2002
AND BEFORE

1 0181801 ENGINE SUB ASSEMBLY 1 EA

7630677 RADIATOR 1 EA

3 0180441 SUPPORT BRACKET WELDMENT, | 2 EA
RADIATOR

4 0180997 ANGLE, RADIATOR 1 EA

5 7630180 RADIATOR CUSHION 4 EA

6 5560179 Flat Washer - Special 8 EA

7 7630332 HOSE LOWER RADIATOR 1 EA

8 4630749 RADIATOR HOSE, UPPER 1 EA

9 5550030 CLP WORM DRV 1.50-2.50 4 EA
SAE#32

10 7630117 MOUNT, ENGINE 4 EA

11 0071599 WSHR .650ID 2.630D .188 8 EA

12 0180832 MTG PLATE OVERFLOW 1 EA

13 7630227 OVERFLOW BOTTLE 2QT 1 EA

Not 8060277 REPLACEMENT CAP EA

Shown

14 5010012 5/16"1.D. HOSE 5FT EA

15 PNNA CAPSCREW, 1/4-20 X 3/4" LG 4 EA
H.H.

16 PNNA WASHER 1/4 MEDIUM LOCK 2 EA

17 5550028 CLP WORM DRV .25-.63 .31 4 EA
BAND

18 5010011 HOSE SAE30R2-05 .312 FUEL 16FT EA

20 5090032 FITTING - BARBED 1/4" NPT X 2 EA
3/16" BRASS

21 PNNA DRAIN COCK (INCLUDED WITH | REF EA
ITEM 2)

22 PNNA CAPSCREW 5/16-18 X 3/4" LG. 4 EA
H.H.

23 PNNA LOCKWASHER 5/16" MED 4 EA

ENGINE SUB-ASSEMBLY FORD 425 LRG Wed Feb 24 08:13:47 UTC 2021 2-37




AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY FORD 425 LRG

0Dooo 0Dooo 00 00 UOM
24 PNNA CAPSCREW 1/2-13 X 1" LG. HH, |4 EA
25 PNNA FLAT WASHER 1/2" 4 EA
26 PNNA LOCKWASHER 1/2" MED 4 EA
27 PNNA CAPSCREW 5/18-11 X 4-1/2" 4 EA
LG. H.H.
28 5560169 WSHR FLAT HARD .625 SP 4 EA
29 PNNA NUT 5/8-11 ESNA 4 EA
30 PNNA CAPSCREW 1/4-20 X 1" LG. HH. |8 EA
31 PNNA NUT 1/4-20 ESNA 13 EA
32 PNNA FLATWASHER 1/4" 9 EA
33 0181499 FRONT MOTOR MOUNT-FORD |1 EA
34 0181500 REAR MOTOR MOUNT-FORD 1 EA
35 PNNA ﬁAl_ITSCREW 3/8-16 X 1-1/2"LG. |8 EA
36 PNNA ﬁA|_F|’SCREW 3/8-16 X 2-1/4" LG. |4 EA
37 PNNA FLATWASHER 3/8" 12 EA
38 PNNA NUT 3/8-16 ESNA 12 EA
39 7630239 -RADIATOR CAP 13 PS| 1 EA
40 0180998 ANGLE, RADIATOR 1 EA
41 PNNA FLATWASHER 5/16" 4 EA
42 5093013 CLP CUSH 2.00 VINYL COATED |1 EA
43 PNNA |(_3|A|_ITSCREW 1/4-20 X 1 1/4" LG. |1 EA
44 0181786 FUEL PUMP BRACKET 1 EA
46 7630345 FUEL LINE CONNECTOR REF EA
a7 7630679 FUEL LINE CONNECTOR (5/16) | REF EA
48 7630680 FUEL LINE CNCTR (INJECTOR REF EA
RAIL)
49 7630681 FUEL PRESSURE REF EA
REGULATOR/FILTER
50 7630682 FUEL PUMP REF EA

ENGINE SUB-ASSEMBLY FORD 425 LRG Wed Feb 24 08:13:47 UTC 2021 2-37




AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY FORD 425 LRG

goon goon HEN 0o UoOM

51 7630683 FUEL FILTER REF EA

52 7630686 HIGH PRESSURE FUEL HOSE REF EA

53 7630685 FUEL PRESSURE REGULATOR REF EA
CLAMP

54 7630691 HIGH PRESSURE FUEL LINE REF EA
HOSE

55 PNNA EPM MODULE REF EA

56 969989 BLT HEXHD .250-20 1.75 GR5 4 EA

57 0083783 MOUNT PLATE, EMP (FO) 1 EA

ENGINE SUB-ASSEMBLY FORD 425 LRG Wed Feb 24 08:13:47 UTC 2021 2-37




AB60J PARTS MANUAL

ENGINE AND RADIATOR INSTALLATION FORD 425 LRG
REPAIR PARTS

RETUAN FACM —
i REGULATOR G
(z0) (11}~ (20) - ~ 10 TANK
e CJ: ) r (41)
| L
rg.:.é'* > _,‘& éi‘), — To FUEL FiLTER r / S
N uEL Tng | \ =] P
el / (17)
= A - { = } L e
\ \ 4 S
\'\ | e - . .
| ) . . \ ;: I L <
T—(53)
K=
A4 = T0 ENGINE

0181802 D

ENGINE AND RADIATOR INSTALLATION FORD 425 LRG Wed Feb 24 08 1 3 47 UTC 202 1 2_3 8



AB60J PARTS MANUAL ENGINE AND RADIATOR INSTALLATION FORD 425 LRG

oo gogg g HEN UOM

- 0181802D ENGINE AND RADIATOR FORD 1 EA
LRG 425 INSTALLATION
DECEMBER 2002 AND BEFORE

1 0181801 ENGINE SUB ASSEMBLY 1 EA

2 7630677 RADIATOR 1 EA

3 0180441 SUPPORT BRACKET WELDMENT, | 2 EA
RADIATOR

4 0180997 ANGLE, RADIATOR 1 EA

5 7630180 RADIATOR CUSHION 4 EA

6 5560179 Flat Washer - Special 8 EA

7 7630332 HOSE LOWER RADIATOR 1 EA

8 4630749 RADIATOR HOSE, UPPER 1 EA

9 5550030 CLP WORM DRV 1.50-2.50 4 EA
SAE#32

10 7630117 MOUNT, ENGINE 4 EA

11 0071599 WSHR .650ID 2.630D .188 8 EA

12 0180832 MTG PLATE OVERFLOW 1 EA

13 7630227 OVERFLOW BOTTLE 2QT 1 EA

- 8060277 REPLACEMENT CAP EA

14 5010012 5/16"1.D. HOSE SFT EA

15 PNNA CAPSCREW, 1/4-20 X 3/4" LG 4 EA
H.H.

16 PNNA WASHER 1/4 MEDIUM LOCK 2 EA

17 5550028 CLP WORM DRV .25-.63 .31 4 EA
BAND

18 5010011 HOSE SAE30R2-05 .312 FUEL 16FT EA

20 5090032 FITTING - BARBED 1/4" NPT X 2 EA
3/16" BRASS

21 PNNA DRAIN COCK (INCLUDED WITH REF EA
ITEM 2)

22 PNNA ﬁAI—TSCREW 5/16-18 X 3/4"LG. |4 EA

23 PNNA LOCKWASHER 5/16" MED 4 EA

ENGINE AND RADIATOR INSTALLATION FORD 425 LRG Wed Feb 24 08 13 47 UTC 2021 2_3 8



AB60J PARTS MANUAL ENGINE AND RADIATOR INSTALLATION FORD 425 LRG

0Dooo 0Dooo 00 00 UOM
24 PNNA CAPSCREW 1/2-13 X 1" LG. HH, |4 EA
25 PNNA FLAT WASHER 1/2" 4 EA
26 PNNA LOCKWASHER 1/2" MED 4 EA
27 PNNA CAPSCREW 5/18-11 X 4-1/2" 4 EA
LG. H.H.
28 5560169 WSHR FLAT HARD .625 SP 4 EA
29 PNNA NUT 5/8-11 ESNA 4 EA
30 PNNA CAPSCREW 1/4-20 X 1" LG. HH. |8 EA
31 PNNA NUT 1/4-20 ESNA 13 EA
32 PNNA FLATWASHER 1/4" 9 EA
33 0181499 FRONT MOTOR MOUNT-FORD |1 EA
34 0181500 REAR MOTOR MOUNT-FORD 1 EA
35 PNNA ﬁAl_ITSCREW 3/8-16 X 1-1/2"LG. |8 EA
36 PNNA ﬁA|_F|’SCREW 3/8-16 X 2-1/4" LG. |4 EA
37 PNNA FLATWASHER 3/8" 12 EA
38 PNNA NUT 3/8-16 ESNA 12 EA
39 7630239 -RADIATOR CAP 13 PS| 1 EA
40 0180998 ANGLE, RADIATOR 1 EA
41 PNNA FLATWASHER 5/16" 4 EA
42 5093013 CLP CUSH 2.00 VINYL COATED |1 EA
43 PNNA |(_3|A|_ITSCREW 1/4-20 X 1 1/4" LG. |1 EA
44 0181786 FUEL PUMP BRACKET 1 EA
46 7630345 FUEL LINE CONNECTOR REF EA
a7 7630679 FUEL LINE CONNECTOR (5/16) | REF EA
48 7630680 FUEL LINE CNCTR (INJECTOR REF EA
RAIL)
49 7630681 FUEL PRESSURE REF EA
REGULATOR/FILTER
50 7630682 FUEL PUMP REF EA

ENGINE AND RADIATOR INSTALLATION FORD 425 LRG Wed Feb 24 08 13 47 UTC 2021 2_3 8




AB60J PARTS MANUAL ENGINE AND RADIATOR INSTALLATION FORD 425 LRG

goon goon HEN 0o UoOM

51 7630683 FUEL FILTER REF EA

52 7630686 HIGH PRESSURE FUEL HOSE REF EA

53 7630685 FUEL PRESSURE REGULATOR REF EA
CLAMP

54 7630691 HIGH PRESSURE FUEL LINE REF EA
HOSE

55 PNNA EPM MODULE REF EA

56 969989 BLT HEXHD .250-20 1.75 GR5 4 EA

57 0083783 MOUNT PLATE, EMP (FO) 1 EA

ENGINE AND RADIATOR INSTALLATION FORD 425 LRG Wed Feb 24 08 13 48 UTC 2021 2_3 8




AB60J PARTS MANUAL EXHAUST AND AIR CLEANER INSTALLATION FORD 425 LRG

REPAIR PARTS

cLawe

R ; B8 -,
SECTION A-A p S| \‘
W | [p

EXHAUST INSTALLATION

o~ T 7
A ‘
7 ﬁ VA

DE 1TEM | TOWARD FRONT COWL ING
n _ALLOW REMOVAL OF ATR CLEANER

EXHAUST AND AIR CLEANER INSTALLATION FORD 425 LRG Wed Feb 24 08 1 3 48 UTC 2021 2_39



AB60J PARTS MANUAL

EXHAUST AND AIR CLEANER INSTALLATION FORD 425 LRG

goon goon HEN 0o UoOM
- 0082695B EXHAUST AND AIR CLEANER 1 EA
FORD LRG 425 INSTALLATION
DECEMBER 2002 AND AFTER
1 7630689 AIR CLEANER 1 EA
Not 8140006 REPLACEMENT PRIMARY FILTER | 1 EA
Shown ELEMENT
2 7630004 HOOD AIR INLET 1 EA
3 5560658 POP RIVET #AD36-ABS 3 EA
4 0071510 SPCR .465ID .5000D 1.00 STL 2 EA
5 0080679 TUBE AIR INLET 1 EA
6 0082123 AIR CLEANER ELBOW 1 EA
7 0111959 TAIL PIPE 1 EA
8 7630016 ELBOW 90 DEGREE RUBBER 3" 1 EA
9 7630197 ELBOW 2" 90° RUBBER 2 EA
10 5550050 CLP WORM DRV 2.75-3.75 2 EA
SAE#52
11 5550040 CLP WORM DRV 2.00-3.00 4 EA
SAE#40
12 0082694 TUBE ELBOW 1 EA
13 7630140 FILTER MINDER GAUGE AIR 1 EA
CLNR
14 5010020 HOSE .6251D 16 MM 1 EA
15 5090302 TUBE CLAMP 1 EA
16 5560609 SCR TRHD 10-24 .500 4 EA
17 5560034 NUT LKG 10-24 4 EA
18 5560357 SLST HEX HD M8-1.25 25MM GR | 2 EA
19 986299 WASHER, FLAT, .375 STANDARD, | 8 EA
PLATED
20 5560033 .375-16UNC HEX LOCK NUT 4 EA

EXHAUST AND AIR CLEANER INSTALLATION FORD 425 LRG

Wed Feb 24 08:13:48 UTC 2021

2-39




AB60J PARTS MANUAL ENGINE ASSEMBLY GM 2.4L T3 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

ENGINE ASSEMBLY GM 2.4L T3 AB60J Wed Feb 24 08:13:49 UTC 2021 2-40



AB60J PARTS MANUAL

ENGINE ASSEMBLY GM 2.4L T3 AB60J

goon goon HEN 0o UoOM
- 0182384A ENGINE GM 2.4L AB60J SUB EA
ASSEMBLY
1 0182173 GM 2.7 T3 ENGINE SUB 1 EA
ASSEMBLY
2 0192182 ELBOW, MOD 45 DEGREE 1.50 1 EA
oD
3 978629 BOLT HEXHD SLFTPG .250-20 2 EA
500
4 5093012 CLP CUSH 1.75 VINYL COATED |2 EA
5550030 CLP WORM DRV 1.50-2.50 6 EA
SAE#32
6 5550038 CLP WORM DRV 1.25-2.25 4 EA
SAE#28
7630820 ELB 1.75ID 90° W/OFFSET 1 EA
8 7630821 ELB 1.50ID 90° 1 EA
7630833 ELBOW 1.75 90 DEGREE 2 EA
10 7630835 REDUCER, TUBE END 1.50/1.25 |1 EA
11 0192170-3 TUBE LOWER RAD 1.75 OD 1 EA
12 0192172-3 TUBE UPPER RAD 1.50 OD 1 EA
13 0192192-3 UNION TUBE 1.75 OD 1 EA

ENGINE ASSEMBLY GM 2.4L T3 AB60J

Wed Feb 24 08:13:49 UTC 2021

2-40




AB60J PARTS MANUAL

REPAIR PARTS

ENGINE AND RADIATOR INSTALLATION GM 2.4L T3

TURKTABLE, REF—,
i\
Voo
PP
r e
§of
A A oy
/ ﬁ/ ,f’/,‘) '////%;7\
[ &) 7
i e f/ i P
\/ /i)
b i y | j
¢ Y ,\
ll !.‘/,t // i ) /<\ ‘ I\\[E']
| /A = ey \\
“ i I i stﬁ)'\ RS
~HEAR SIDE S
1\\ /;“Tl J L BLOCK M } N
ol 2L
Y I
ls / / - BL// ™,
Vs / -7 VAR AN
; .,/ /“_{ HE]
IF/ “3/". Lt - f]\a) L,)
i /
1

\
N
AN

e
o o
| \ / - -
J i/ -
| 2 .
r /- -
| T
| L -
\ AT
i /'”‘(T‘// e, - 1
I . '
\\ P Qf///g\\\ T‘ \\1\
[ A
E N I \\ 3l L :’Pj
N >
L p By e
l\ f< & 7 \\\// W{\. -
| / 7 ” ]
% L ‘
- ,/J
(== 7
\ |
wi\ - :
T %
{1y

01821724

ENGINE AND RADIATOR INSTALLATION GM 2.4L T3

Wed Feb 24 08:13:49 UTC 2021

2-41



AB60J PARTS MANUAL

ENGINE AND RADIATOR INSTALLATION GM 2.4L T3

goon goon HRN 0O UoOM

- 0182172A GM 2.4 T3 ENGINE 1 EA
INSTALLATION

1 0182081 RADIATOR ASSEMBLY AB60J GM | 1 EA

0182120 BRACKET, HOSE SUPPORT -GM | 1 EA

3 0182173 GM 2.7 T3 ENGINE SUB 1 EA
ASSEMBLY

4 0192170 '(I;l[J)BE, LOWER RADIATOR 1.75 1 EA

) 0192172 B%BE, UPPER RADIATOR 1.50 1 EA

6 0192182 (EDIE)BOW, MOD 45 DEGREE 1.50 1 EA

7 0192192 'll_'gBE UNION 1.75 OD X 2.375 1 EA

8 970259 C.SCREW, 5/16-18 X 1" LG. HH 1 EA

970909 BLT HEXHD .500-13 1.50 GR5- 6 EA

PLA

10 978629 BOLT HEXHD SLFTPG .250-20 2 EA
.500

11 986019 WSHR FLAT .250 1 EA

12 986269 WSHR FLAT .313 2 EA

13 9863559 WASHER FLAT .500 10 EA

14 987139 WSHR LOCK .500 4 EA

15 5093012 CLP CUSH 1.75 VINYL COATED EA

16 5550030 CLP WORM DRV 1.50-2.50 6 EA
SAE#32

17 5550038 CLP WORM DRV 1.25-2.25 4 EA
SAE#28

18 5560031 NUT HEX LKG .313-18 1 EA

19 5560039 NUT HEX LKG .500-13 EA

20 5560138 BLT HEXHD LKG .500-13 1.00 4 EA
GR5

21 7630820 ELB 1.75ID 90° W/OFFSET 1 EA

22 7630821 ELB 1.50ID 90° 1 EA

ENGINE AND RADIATOR INSTALLATION GM 2.4L T3 Wed Feb 24 08:13:49 UTC 2021 2-41




AB60J PARTS MANUAL ENGINE AND RADIATOR INSTALLATION GM 2.4L T3

goon goon HEN 0o UoOM
23 7630833 ELBOW 1.75 90 DEGREE 2 EA
24 7630835 REDUCER, TUBE END 1.50/1.25 |1 EA

ENGINE AND RADIATOR INSTALLATION GM 2.4L T3 Wed Feb 24 08:13:49 UTC 2021 2-41



ENGINE SUB ASSEMBLY GM 2.4L T3

AB60J PARTS MANUAL

REPAIR PARTS

- = mw)v ~
Sy AT 8
J

N
o
Y

N ) T AT )
- JLAA\ mv \\\ b

STARTER DETAIL

82172

2-42

Wed Feb 24 08:13:49 UTC 2021

ENGINE SUB ASSEMBLY GM 2.4L T3



AB60J PARTS MANUAL

ENGINE SUB ASSEMBLY GM 2.4L T3

goon goon HEN 0o UoOM
- 0182173A GM 2.7 T3 ENGINE SUB 1 EA
ASSEMBLY
1 0070148 WASHER SPCL .531 X 2 X .06 8 EA
2 0172372 MOTOR MOUNT-REAR (GM) 1 EA
3 0172373 MOTOR MOUNT-FRONT LH (GM) | 2 EA
4 0172374 MOTOR MOUNT-FRONT RH (GM) | 1 EA
) 0181525 PUMP SUB ASSEMBLY JUNE 1 EA
2018 AND BEFORE
6 0182084 WELDMENT, GM MOTOR 1 EA
MOUNT - FRONT
7 0182086 WELDMENT, GM MOTOR 1 EA
MOUNT - REAR
8 0182103 TAILPIPE - GM 1 EA
0182114 TAILPIPE SUPPORT - UPPERGM |1 EA
10 0182116 TAILPIPE SUPPORT - LOWER GM | 1 EA
11 0182122 HEAT SHIELD 1 EA
12 970269 BLT HEXHD .313-18 1.25 GR5- 2 EA
PLA
13 970449 HHD BLT .375-16 X .750 GR5 3 EA
14 986269 WSHR FLAT .313 4 EA
15 986259 WASHER FLAT .500 8 EA
16 987119 WSHR LOCK .375 3 EA
17 987139 WSHR LOCK .500 6 EA
18 5550026 EXHAUST CLAMP 1 EA
19 5554373 CLAMP MUFFLER 2.50 STEPPED |1 EA
20 5560031 NUT HEX LKG .313-18 2 EA
21 5560039 NUT HEX LKG .500-13 4 EA
22 5560136 HEX HEAD CAP SCREW, 2 EA
DRILLED, .500-13 UNITIFIED
NATIONAL COURSE, STEEL, GR 5,
125 LG.
23 5560138 BLT HEXHD LKG .500-13 1.00 4 EA

GRS

ENGINE SUB ASSEMBLY GM 2.4L T3

Wed Feb 24 08:13:49 UTC 2021

2-42




AB60J PARTS MANUAL ENGINE SUB ASSEMBLY GM 2.4L T3

goon goon HEN 0o UoOM
24 5560168 WSHR FLAT HARD .500 SP 2 EA
25 5560362 BLT HEXHD .500-13 X 3.25 4 EA
GR5 ZP
26 5560625 BOLT 10MM-1.50P 20MM 4 EA
27 7624764 ENGINE, GM 24 T3 1 EA
28 7630001 MOUNTENGINE-BARRY 4 EA
101 0075254 EXTENSION POWER STUD 1 EA
102 5560357 EBBIEBT HEX HD M8-1.25 25MM GR |1 EA
103 0075415 INSULATOR TUBE (GM ENGINES) |1 EA

ENGINE SUB ASSEMBLY GM 2.4L T3 Wed Feb 24 08:13:49 UTC 2021 2-42



AB60J PARTS MANUAL FUEL PUMP ASSEMBLY GM 2.4 T3

REPAIR PARTS

UELFILTER
W/ENGINE

UELPRESSURE
REGULATUORMANIFULD
W /ENGINE

I
FUELPUMP
W /ENGINE

[Pes..

T

[T {7 (TR

0182276 B

FUEL PUMP ASSEMBLY GM 2.4 T3 Wed Feb 24 08:13:49 UTC 2021 2-43



AB60J PARTS MANUAL FUEL PUMP ASSEMBLY GM 2.4 T3

goon goon 0o 0o UoOM

- 0182276B FUEL PUMP GM 2.4 T3 1 EA
ASSEMBLY

1 0084126 SPACER, REGULATOR MANIFOLD | 1 EA

2 0182350 HOSE ASSEMBLY, FUEL .38 ID X |2 EA
450

0182275 BRKT FUEL PUMP GMT3 AB60J |1 EA

4 970109 CAPSCREW, 1/4-20 X 2-3/4 LG |2 EA
HEXHD GR5

) 970259 C.SCREW, 5/16-18 X 1" LG.HH |3 EA

6 986019 WSHR FLAT .250 4 EA

7 986269 WSHR FLAT .313 6 EA

8 5093010 CLP CUSH 1.50 VINYL COATED |2 EA

9 5093013 CLP CUSH 2.00 VINYL COATED |1 EA

10 5560004 NUT LKG .250-20 2 EA

11 5560031 NUT HEX LKG .313-18 3 EA

FUEL PUMP ASSEMBLY GM 2.4 T3 Wed Feb 24 08:13:49 UTC 2021 2-43



AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY GM 3.0L T3 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

ENGINE SUB-ASSEMBLY GM 3.0L T3 AB60J Wed Feb 24 08:13:50 UTC 2021 2-44



AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY GM 3.0L T3 AB60J

goon goon HEN 0o UoOM
- 01823908B ENGINE GM 3.0L PSI AB60J SUB EA
ASSEMBLY
1 0075254 EXTENSION POWER STUD 1 EA
0075415 INSULATOR TUBE (GM ENGINES) |1 EA
3 0181525 PUMP SUB ASSEMBLY JUNE 1 EA
2018 AND BEFORE
5550026 EXHAUST CLAMP 1 EA
5560136 HEX HEAD CAP SCREW, 2 EA

DRILLED, .500-13 UNITIFIED
NATIONAL COURSE, STEEL, GR 5,

1.25LG.
6 7624783 ENGINE GM 3.0L DF T3 PSI 1 EA
5090043 NIPPLE , 1/4 NPT CLOSE, BRASS |1 EA
8 5090042 STREET TEE, 1/4 NPT FEM, 1 EA
BRASS
9 7720201 REDUCER BUSHING 1/4 NPT - 1 EA
1/8 NPT
10 3020095 SWITCH PRESSURE 6 PSI 1 EA

ENGINE SUB-ASSEMBLY GM 3.0L T3 AB60J Wed Feb 24 08:13:50 UTC 2021 2-44



AB60J PARTS MANUAL ENGINE AND RADIATOR INSTALLATION GM 3.0LT3 AB60J

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

ENGINE AND RADIATOR INSTALLATION GM 3.0LT3 AB60J Wed Feb 24 08 13 . 5 1 UTC 2021 2_45



AB60J PARTS MANUAL ENGINE AND RADIATOR INSTALLATION GM 3.0LT3 AB60J

goon goon 0o 0o UoOM
- 0182389B ENGINE RADIATOR ATB60J GM EA
3.0L T3 INSTALLATION
1 0182390 ENG SUB ASSY GM T3 AB60J 1 EA
3.0L PSI
2 5090043 NIPPLE , 1/4 NPT CLOSE, BRASS |1 EA
3 5090042 STREET TEE, 1/4 NPT FEM, 1 EA
BRASS
4 7720201 REDUCER BUSHING 1/4 NPT - 1 EA
1/8 NPT
3020095 SWITCH PRESSURE 6 PSI 4 EA
970909 BLT HEXHD .500-13 1.50 GR5- 8 EA
PLA
984519 NUT HEX LKG .500-13 GR8 4 EA
8 0070148 WASHER SPCL .531 X 2 X .06 12 EA
5560168 WSHR FLAT HARD .500 SP 8 EA
10 970889 CAPSCREW 1/2-13 X 1"LGH.H. |8 EA
11 987139 WSHR LOCK .500 1 EA
12 0182354-3 CROSS MEMBER ENGINE 1 EA
MOUNT FRONT
13 0182355-3 CROSS MEMBER ENGINE 1 EA
MOUNT REAR

ENGINE AND RADIATOR INSTALLATION GM 3.0LT3 AB60J Wed Feb 24 08 . 13 . 5 1 UTC 2021 2_45




AB60J PARTS MANUAL

EXHAUST AIR CLEANER GM T3 INSTALLATION
REPAIR PARTS

ust 16 DIsks (16 “i

({1 [==4
ATTACH TO /5 e
raieiee W7 =

LH COWLREF

TRI® THIS END AS
REXD FOR GOOD FI7

CONNECT TD AIR INTAKE

EXHAUST AIR CLEANER GM T3 INSTALLATION Wed Feb 24 08:13:51 UTC 2021 2-46



AB60J PARTS MANUAL EXHAUST AIR CLEANER GM T3 INSTALLATION

noooo noooo 00 00 UOM

- 01821778 EXHAUST AIR CLEANER GM T3 EA
INSTALLATION

1 7630843 ELB 2.50/2.25 90 DEG 1 EA

2 0084111-3 TUBE 2.25 OD .065 2.50 LG 1 EA

3 0182003-3 BRKT AIR CLEANER MTGCU 3.3 |1 EA

4 0182043-3 TUBE AIR INLET AB60J FO 1 EA

5 970239 BLT HEXHD .313-18 .750 GR5 |2 EA

6 970419 CAPSCREW 3/8-16 X 1-1/4 LG |1 EA
HH GR5

7 986269 WSHR FLAT .313 2 EA

8 986299 WASHER, FLAT, .375 STANDARD, | 2 EA
PLATED

9 5550040 CLP WORM DRV 2.00-3.00 6 EA
SAE#40

10 5560031 NUT HEX LKG .313-18 2 EA

11 5560033 :375-16UNC HEX LOCK NUT 1 EA

12 7630024 HOODAIR INLET FOR AIR 1 EA
CLEANER

13 7630158 HOSE RADIATOR 2.5 ID BULK 25 EA

14 7630755 AIR CLEANER CUMMINS 3.3 1 EA
KUBOTA WG2403 TIER 3 AND
TIER 4 ASSEMBLY

15 7630759 BRACKET AIR CLEANER 1 EA

16 7630796 DIFFUSER DISK SUPERTRAP (12 |1.33 EA
PACK)

17 7630797 MUFFLER ADAPTER 1 EA

18 7630839 ELB 90DEG 2.25 ID 1 EA

EXHAUST AIR CLEANER GM T3 INSTALLATION Wed Feb 24 08:13:51 UTC 2021 2-46



AB60J PARTS MANUAL EXHAUST AND AIR CLEANER INSTALLATION GM 3.0L

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

EXHAUST AND AIR CLEANER INSTALLATION GM 3.0L Wed Feb 24 08 1 3 : 52 UTC 202 1 2_47



AB60J PARTS MANUAL

EXHAUST AND AIR CLEANER INSTALLATION GM 3.0L

goon goon HEN 0o UoOM
- 0182368A EXHAUST AIR CLEANER GM 3.0L EA
PSI INSTALLATION
1 0182003-3 BRKT AIR CLEANER MTG CU 3.3 EA
0182043-3 TUBE AIR INLET AB60J FO EA
3 7630024 HOODAIR INLET FOR AIR EA
CLEANER
7630015 ELBOW 90' 2.5 EA
5550050 CLP WORM DRV 2.75-3.75 EA
SAE#52
6 972479 BLT HEXHD .375-16 1.25 GR5 EA
986299 WASHER, FLAT, .375 STANDARD, EA
PLATED
8 5560033 .375-16UNC HEX LOCK NUT EA
0182411-3 AIR INLET TUBE 2.50 OD X EA
10.00 LG
10 5550026 EXHAUST CLAMP EA
11 0182370 ABG60O PSI GM 3.0L EXH EA
FLANGED
12 0182371 AB60 PSI GM 3.0L EXH TAIL EA
PIPE
13 5550014 2" EXHAUST CLAMP EA

EXHAUST AND AIR CLEANER INSTALLATION GM 3.0L

Wed Feb 24 08:13:52 UTC 2021

2-47




AB60J PARTS MANUAL FUEL SYSTEM STANDARD DUAL FUEL GM T3 AB60J

REPAIR PARTS

Pt
.
¥ GRE CONT BOX
%
DuAL
p— L 3
iryiefia M)REF GAS TANK L 484
A r NOIT G 10 LP TANE
I'IMV:‘:‘ REF () 1
sl g O S
o - ]
= 1 I A=
T i Hi©
f | 5 iy
gy | o
N NG O NG
Z—— HARNESS
o — ik L y M
X oo ol [UEh e
Bt 18 D gom C—T’
s o -
L V = i 2, 1
= (®
2 M @
! \ o N LT =
L S
COG Ol
s VIEW B-B
{1
h
=)
¥,
GROUND CONTROL BOX ol I\
e = ot ¢

OTES
1. CHECK ALL JOINTS IN LP LINES FOR LEAKS WITH SOAP
AND WATER SOi.UﬂON UNE MUST se PRESSURIZED
WITH FULL LP TANK O

2. TIE BACK WIRE TF'ON 30 PSI DF MACHINB

FUEL SYSTEM STANDARD DUAL FUEL GM T3 AB60J Wed Feb 24 08:13:53 UTC 2021 2-48



AB60J PARTS MANUAL FUEL SYSTEM STANDARD DUAL FUEL GM T3 AB60J

oo gogg g HEN UOM

- 0182167D FUEL SYSTEM STANDARD DUAL EA
FUEL GM T3 AB60J

1 0182168 FUEL SYST-OPT GAS ONLY GM 1 EA
T3 AB60J

2 0070974 COUPLING FEMMALE LPG 1 EA

3 5090049 FTG MALE CONN SAE45-6LPG- 1 EA
4N BR

4 0080668-3 BULKHEAD TEE MTG ANGLE 1 EA

0081441 Decal, Caution Liquid Withdrawl |1 EA

(Dual Fuel Only)

6 0072177 HOSE-5-6545-4N 108 LPG 1 EA

7 0101724 HOSE-5-6545-4N 32 LPG 1 EA

8 0182181-3 BRKT LP TANK MNTG GM T3 2 EA

9 5090033 ADAPTER 90° ELBOW 1/4 NPT |1 EA
TO 1/4 ENPT

10 5560031 NUT HEX LKG .313-18 5 EA

13 9940011 VERTICAL BRACKET 2- 1 EA
STRAP33#VER

11 9940018 PROPANE CYLINDER 43# 1 EA

14 987109 WSHR LOCK .313 4 EA

15 986269 WSHR FLAT .313 5 EA

16 970239 BLT HEXHD .313-18 .750 GR5 4 EA

17 970369 BLT HEXHD .313-18 X 1.00GR5 | 5 EA

18 7630704 Bulkhead Tee 1 EA

19 7630703 Relief Valve 1 EA

20 3020047 %Witch, Toggle - Honeywell INTI- | 1 EA

FUEL SYSTEM STANDARD DUAL FUEL GM T3 AB60J Wed Feb 24 08:13:53 UTC 2021 2-48



AB60J PARTS MANUAL

REPAIR PARTS

FUEL SYSTEM GAS ONLY GM T3 AB60J

NOTES:

LIF LP TANK IS PRESENT, 1 0
OF LP TANK MNTG BRKT, USING EXISTING HARDWARE.

2 MOUNT ON CHECK VALVE SUBASSY, REFLACE HARDIWARE
USED TO MOUNT CHECK VALVE SUDBASSY.

INSTALL ON TOP

HOSING DIAGRAM

(20}

(3" REMOVE EXISTING
&, L2 TERMNALS
|
‘ INSULATE
& TIE BACK
@ < | ]
&) 3 ¢ &
\
1
ENGINE
HARNESS
CONNCCT T REF
FUEL SUPPLY
RATL (ON ENGY
6
. g
B

MIXER (ON ENGINE>

GRD CONT BOX

ATTACH T0
FLYWHL HSG

FUEL SYSTEM GAS ONLY GM T3 AB60J

Wed Feb 24 08:13:53 UTC 2021

2-49



AB60J PARTS MANUAL

FUEL SYSTEM GAS ONLY GM T3 AB60J

goon goon HEN 0o UoOM

- 0182168D FUEL SYSTEM GAS ONLY GM T3 EA
AB60J

1 0182178-8 FUEL TANK 41 GAL T3 1 EA

0180519 FUEL TANK STRAP EA

3 970509 BLT HEXHD .375-16 2.00 GR5 2 EA
PLTD

4 986299 WASHER, FLAT, .375 STANDARD, | 7 EA
PLATED

6 5560033 375-16UNC HEX LOCK NUT 6 EA

7 972479 BLT HEXHD .375-16 1.25 GR5 4 EA

8 5098341 FTG ADPTR BARBED-2H-4N BR 1 EA

9 0180663-3 PLATE FUEL TANK SUPPORT 1 EA

10 0182352 HOSE ASSY FUEL .38 ID X 128 1 EA

11 0182194 HOSE ASSY FUEL .38 ID X 44.00 |1 EA

12 0182409 HOSE ASSY FUEL .38 ID X 69.00 |1 EA

13 3044070 TERM BUTT CONN INSUL 22/18 |1 EA

14 987119 WSHR LOCK .375 3 EA

15 970529 BLT HEXHD .375-16 2.50 GR5 2 EA
PLTD

16 5093002 CLAMP .562 AEROQUIP HOSE 1 EA
SUPPORT

17 5560215 BOLT HEXHD .375-16 .75 GR5 1 EA

20 0182276 FUEL PUMP GM 2.4 T3 1 EA
ASSEMBLY

21 5010007 HOSE VACUUM .156 ID 4.0MM 10.3 EA

FUEL SYSTEM GAS ONLY GM T3 AB60J

Wed Feb 24 08:13:53 UTC 2021

2-49




FUEL SYSTEM LIQUID PROPANE ONLY GM T3 AB60

AB60J PARTS MANUAL

REPAIR PARTS

GROD CONT BOX

REWOVE EXI5TING
TERMINALS

INSULATE
LTIE BACK

EMGINE
HARNESS
REE

FREL SUPPLY RAIL
10N ENGINES

TG CAP FUEL RAIL
INSEAT BOLT INTQ
WOSE AND CLAMP

4
a

ENGINE MODIFICATION

T

]

HOTES:
I: EWECK ALL JOINTS IN L.P. LINES FOR LEAKS WITH
. LINE WUST BE PRESSURIZED
90 P.S.1. DRY AIR.

SOAF AND WATER SOLUTION
WITH FULL L.P. TANK OR

TO LP TANK

VIEW B-B

2-50

FUEL SYSTEM LIQUID PROPANE ONLY GM T3 AB60

Wed Feb 24 08:13:53 UTC 2021



AB60J PARTS MANUAL

FUEL SYSTEM LIQUID PROPANE ONLY GM T3 AB60

oo gogg g HEN UOM
- 0182169C FUEL SYSTEM LIQUID PROPANE EA
ONLY GM T3 AB60
1 9940011 VERTICAL BRACKET 2- 2 EA
STRAP33#VER
2 0070974 COUPLING FEMMALE LPG 1 EA
3 5550028 CLP WORM DRV .25-.63 .31 2 EA
BAND
4 0080668-3 BULKHEAD TEE MTG ANGLE 1 EA
0081441 Decal, Caution Liquid Withdrawl |1 EA
(Dual Fuel Only)
6 0072177 HOSE-5-6545-4N 108 LPG 1 EA
7 0101724 HOSE-5-6545-4N 32 LPG 1 EA
8 0181035-3 ANGLE 4 EA
9 5093004 CLP CUSH .750 VINYL COATED 1 EA
10 5560031 NUT HEX LKG .313-18 9 EA
11 9940018 PROPANE CYLINDER 43# 1 EA
12 0071534 WIRE 18 R101 FEM188I 21 1 EA
13 5010011 HOSE SAE30R2-05 .312 FUEL 0.16 EA
14 987109 WSHR LOCK .313 16 EA
15 986269 WSHR FLAT .313 9 EA
16 970239 BLT HEXHD .313-18 .750 GR5 8 EA
17 970369 BLT HEXHD .313-18 X 1.00 GR5 | 10 EA
18 7630704 Bulkhead Tee 1 EA
19 7630703 Relief Valve 1 EA
20 5090049 FTG MALE CONN SAE45-6LPG- 1 EA
4N BR
21 5090033 ADAPTER 90° ELBOW 1/4 NPT |1 EA
TO 1/4 ENPT
22 970009 Capscrew 1/4-20x 1/2 inchlon |1 EA
23 987099 WSHR LOCK .250 1 EA
24 986019 WSHR FLAT .250 1 EA
25 3044070 TERM BUTT CONN INSUL 22/18 |1 EA

FUEL SYSTEM LIQUID PROPANE ONLY GM T3 AB60

Wed Feb 24 08:13:53 UTC 2021

2-50




ENGINE SUB-ASSEMBLY KUBOTA V2403 T3

AB60J PARTS MANUAL

REPAIR PARTS

2-51

Wed Feb 24 08:13:54 UTC 2021

ENGINE SUB-ASSEMBLY KUBOTA V2403 T3



AB60J PARTS MANUAL

ENGINE SUB-ASSEMBLY KUBOTA V2403 T3

goog goog gd gd UOM
- 0182426Q ENGINE KUBOTA V2403T SUB- 1 EA
ASSEMBLY MAY 2015 AND
AFTER
1 0075737 WLDMT, ENGINE BRACKET 2 EA
FRONT
2 0075738 WLDMT, ENGINE MOUNT REAR | 2 EA
3 0075743 AIR INLET PIPE, 2"0OD X 2.5"LG 1 EA
4 0182452 PUMP SUB ASSY AB60J KUBOTA |1 EA
5 0182418 WLDMT, KU MOTOR MOUNT RH | 1 EA
6 0182419 WLDMT, KU MOTOR MOUNT LH |1 EA
7 0192561 BRACKET, EXHAUST FLANGE KU | 1 EA
8 0192562 \}éYJELDMENT, EXHAUST BRACKET | 1 EA
9 0192563 BRACKET, EXHAUST KU, TOP 1 EA
10 0192566 HEAT SHIELD, KU EXHAUST 1 EA
11 0192568 PIPE, EXHAUST KU 1 EA
- 0182430 TAIL PIPE — KU 1 EA
12 020541-013 HOSE CLAMP 1".313 - 2".25 4 EA
13 0260856 WLDMT WALKER MUFFLER 1 EA
14 0421796 REAR MOTOR MOUNT ENGINE 2 EA
PAD
15 056021-006 WASHER SPRING WASHER M6 5 EA
DIN 127B GR8.8 ZP
16 056021-008 \'\/AVgsher SpringWasher DIN127B | 4 EA
17 056021-010 \I\//IVasher, SpringWasher DIN127B | 14 EA
18 056021-012 \I\//IVasher, SpringWasher DIN127B | 15 EA
19 056058-018 BOLT, HEXBOLT DIN 931 M6 X |14 EA
16MM 8.8 ZP
20 058492-025 BOLT HEXSETSCREW DIN933 8 EA
M8 X 25MM 8.8 ZP
21 0560-030 HHCS M10 X 1.5 X30G88DIN |12 EA

931

ENGINE SUB-ASSEMBLY KUBOTA V2403 T3

Wed Feb 24 08:13:54 UTC 2021

2-51




AB60J PARTS MANUAL

ENGINE SUB-ASSEMBLY KUBOTA V2403 T3

o000 o000 oo ogd UOM

22 056060-035 BOLTHEXBOLT DIN 931 M10 X |4 EA
35MM 8.8 ZP

23 056060-070 Bolt, HexBolt DIN931 M10 x 4 EA
70m

24 056066-006 Nut NylockNut DIN985 M6 8.0 Zi | 10 EA

25 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0ZP

26 056066-010 Nut, NylockNut DIN985 M10 12 EA
8.0ZincPlated

27 056069-006 WSHR STEELFLATWSHE M6 12 EA
DIN125A

28 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125

29 100180-041 CLAMP, MUFFLER #P00235 1 EA

30 100209-000 ISOLATOR - ENGINE EA

31 104703-000 HOUSING ADAPTER KIT AB62 EA
POLARIS HAYES

32 104767-000 FTG, 90° , 6MORFF X 8MORB 1 EA

33 104744-000 THROTTLE LINKAGE 1 EA
WELDMENT

34 104754-000 90° ELBOW 2INCH ID 2 EA

35 104803-000 INTAKE HOSE 1.75ID X 4" LONG | 1 EA

36 104883-000 OVER FLOW BOTTLE BRKT 1 EA

37 106960-001 REDUCER METAL INTAKE 1.625" | 1 EA
OD X 2" 0D

38 984339 NUT HEX JAM .250-28 1 EA

39 1430527 FLUID RESERVOIR 1 EA

40 2650001 Swivel Inline 1 EA

41 2690004 Rod End 1 EA

42 3028812 TEMP SWITCH .375 NPT M 1 EA
SPST-NC

43 3040174 SOLENOID, THROTTLE EA

44 510587-025 BLT HEXSETSCREW DIN961 6 EA
M10 X 1.25X

ENGINE SUB-ASSEMBLY KUBOTA V2403 T3 Wed Feb 24 08:13:54 UTC 2021 2-51




AB60J PARTS MANUAL ENGINE SUB-ASSEMBLY KUBOTA V2403 T3

goon goon HEN 0o UoOM
45 513133-040 BOLT HEXHD M12X1.25X40MM | 15 EA
DIN 960
46 987139 WSHR LOCK .500 2 EA
47 5010011 HOSE SAE30R2-05 .312 FUEL 2 EA
48 5550005 CLPEXH 1.75 1 EA
49 5550007 CLP MUFFLER 1.88 .375-16 HVY | 2 EA
50 5550028 CLP WORM DRV .25-.63 .31 2 EA
BAND
51 55633017 HHCS, .500-13 UNC, STL, GRS, 2 EA
1.25 LG.
52 7624794 V2403-M-T-E3B-KEA-2F KUBOTA | 1 EA
ENGINE WITH RADIATOR
REPLACEMENT PARTS

ENGINE SUB-ASSEMBLY KUBOTA V2403 T3 Wed Feb 24 08:13:54 UTC 2021 2-51



AB60J PARTS MANUAL V2403-CR TIER 4B KUBOTA ENGINE REPLACEMENT PARTS

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

'V2403-CR TIER 4B KUBOTA ENGINE REPLACEMENT PARTS Wed Feb 24 08 . 13 . 54 UTC 2021 2_52



AB60J PARTS MANUAL V2403-CR TIER 4B<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>